YANMAR PARTS CATALOG

0CK10-M40502EN

Last update Apr., 2015




PREFACE

1.This parts catalog is the 2nd revised edition of Yanmar crawler back—hoe
SV08-1 for JP, EX.

2.Parts catalog history

Parts catalog No. Date of issue Remarks
. L Vehicle 000YO0K4050
First edition _ Feb., 2005 No need
Engine 000Y00B7240
, . Vehicle 000Y0O0K4051
Ist revised edition . Nov., 2006 No need
Engine 000Y00B7241
. .. |Vehicle 000Y00K4052
2nd revised edition Jan. , 2008
Engine 000Y00B7242
3. Model| name
SECTION Column Model name |Manufactured M/ # Remarks
I (Vehicle) A SV08-1 (JP) 2005/ 1~ 10501 ~
I (Vehicle) B SV08-1 (EX) 2005/ 1~ 10501~
I (Engine) A 2TE67L-BV 2004/12~ 00801~ |for SV08-1

(Note) JP:for Japan, EX:Export

4.This parts catalog does not contain the technical data needed for maintenance

service.

The illustrations used in this parts catalog have been simplified for clarity.
The contents of this parts catalog are subject to change without notice.

Be sure to use only Yanmar genuine parts for repairs. [f imitation parts are used,

It may cause engine defects.




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A (B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2  26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(D Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3@ Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
D S — 9 9
N Old N > New | for New Part.
<« No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old %) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



~UP TO M/#115671

(LT

]
®.

(T

{

PAINTED COLOR LIST

i Rk qEs

2% ’ff”f‘ffff’!

,a»tﬂ/fﬂtfftﬂﬂlﬂdfff?é?////////////dwh@v

V/M@@

,//////////

R sew 4" N
,fazzZzzzz%z mmr&aw

N

\

—

2TL—
SPRAY

401
49CAN

977620-40720 | TOR-90460003

977620-40010 | TOR-90000003

X

<

3
87

981101-09519 | 977620—-40870 | 977620-30871

981101-09597 | 977620-40970 | 977620-30971

981101-09588 | 977620-40880 | 977620-30881

—=

=

c

&

PAINTED COLOR
PUv-HI-vrUNTIO-

MUNSEL No.

BT
~ =)l

YANMAR New Parmanent Yellow

5.2Y8.5/11

YANMAR Peacock Green

Yov-£-ayoJ7U-y
3.85BG5.31/9.156

YANMAR Dark Ollve Gray
5.39Y2.92/0.78

YoV =0F)=TT—
VAN

YANMAR Red
7.5R4/14

T~

DESCRIPTION

x

[=1E%7)
COLOR
CODE

87%

—

[eb}

[eb)

(&)
\/p
| o
i G
ISY=)
T =S
_84
N =\
Rel
S
NZC
>0

(e

[e9]

i




UP TO M/#11752~M/#13346

RN R e
PAINTED COLOR LIST

87
87
49
49 97 10 )
-
a — G
:% 10 7
BT oo 87 8
7=
87
= = 49
< — AL BRI mES
E%Eég} EalN s> elme PAINT PART No
coDE | DESCRIPTION | pAINTED COLOR 1604 40F 27—
MUNSEL No. 169CAN 49CAN SPRAY
YOV—$HN-v2 M TO-
87 YANMAR New Parmanent Yellow | 981101-09519 [977620-40870 | 977620-30871
5.15Y8.45/10. 81
PYY-E-ayHIU-y
97 YANMAR Peacock Green 981101-09597 |977620-40970 | 977620-30971
2.99BG5.27/9.28
PIv-%1E=JL—
49 YANMAR Navy Gray | -———————— TOR—91390000 | TOR-90390002
8.12B 1.31/0.42
Pov-LyK2
10 YANMAR Red2 ~ |———————— TOR-81000002 | TOR-90000004
7.13R3.66/3. 88




FROM M/#13347~

RN R e
PAINTED COLOR LIST

2J
2J
49
Z
49 97 10 )
-
7 @
10
S J 2J
Z
2J
= = 49
< — EAEE BRI REBEFS
E%Eég} EalN <> zilne PAINT PART No
coDE | DESCRIPTION | pAINTED COLOR 1604 40F 27—
MUNSEL No. 16QCAN 40QCAN SPRAY
YIV—$HN-v& N TO-2
2J YANMAR New Parmanent Yellow2l 981101-09520 | 977620-40871 | 977620-30872
4.7Y8.4/9.4
vyv-E-12y99-y
o7 YANMAR Peacock Green 981101-09597 | 977620-40970 | 977620-30971
2.99BG5.27/9.28
PIv-%1E=JL—
49 YANMAR Navy Gray | -———————— TOR—91390000 | TOR-90390002
8.12B 1.31/0.42
Pov-Lyk2
10 YANMAR Red2 ~ |-———————— TOR-81000002 | TOR-90000004
7.13R3.66/3. 88




PICTURESQUE INDEX (1) ---MAIN PARTS
BSELHFRE- - -F1G. 6 mys>o - - - F1G. 10
SUC.PIPE & EXH.PIPE FUEL TANK
IVIUVoUh- - -F1G. 8 BENA4Z7- - - F1G. 11
ENGINE MOUNT FUEL PIPE
SIYT—-H&IOVK- - -FIG. 9 NvFU---FIG. 12
RADIATOR & MOUNT BATTERY ST 39S FIG 30

SEAT & MOUNT

T—L&T—LTSTN- - -FI1G. 73 R
BOOM & BOOM BRACKET Ry b FI1G. 31

BONNET

T—LUyH .- -FIG. 33
BOOM CYLINDER

P—LYUvH - - FI1G. 34
ARM CYLINDER

HEEE- - -FIG. B7~71
HYD.OIL PIPING

ETE—5 - - -F1G. 40
TRAVEL MOTOR
BUCKET
27Asvh&0-5- - -F1G. 16
SPROCKET & ROLLER
RAVTIIIE - O2A0—3, PARS&7PIY+¥R5 - - -F1G. 16
SWING CYLINDER CRAWLER, IDLER & ADJUST
NS9oIL—L- - -F1G. 26~27
JL—K. - -FIG. 78 TRACK FRAME

BLADE

JL—KkyUyy- .- -FIG. 37
BLADE CYLINDER

7oEL- - -FIG. 7
ACCELEARTOR

Bxm- - -FIG. 13, 14
ELEGTRIC PART

BMEE- - -FI1G. 17~24
CONTROL EQUIPMENT

NTYRP—L&U>o - - -FIG. 76
BUCKET ARM & LINK

T YRS UDS -
BUCKET CYLINDER

"F1G. 35 ®ETL—4 - - -F1G. 28

TURNING FRAME

2ARNI (VN - - F1G. 43~45
SWIVEL JOINT

A7y T&EEOVY - - -FI1G. 29
STEP & TURNING LOCK

avbA—=WLNLT - - -FI1G. 46~54
CONTROL VALVE

#wiR- - -FI1G. 1,2
LABEL
2eHk- - -F1G. 3,4
SAFETY LABEL

fE@- - -FIG. 5
ACCESSORY

PTO*vh---FI1G. 79
P.T.0.KIT
AV P—LF vk

- -FI1G. 80
LONG ARM KIT

HMERTREMF - - -FI1G. 32
HYD.OIL PUMP & JOINT
AZUVY - - -F1G. 38, 39
VARTABLE LEG CYLINDER
REAE—% - -FIG. 41, 42
TURNING MOTOR

FzvoN\LT- - -FI1G. 55
CHECK VALVE
fFEpls > - - -F1G. 56
HYD.OIL TANK
ERIU—VT - - F1G. 72
GREASING




BER (2) - oee e e o HERRR
PICTURESQUE INDEX (2) - - -HYDRAULIC SECTION

MERE- - FIG. 57~71

HYD.OIL PIPING

HMER> T BT - - -F[G. 32 fFahlmy > - - -F1G. 56
HYD.OIL PUMP & JOINT HYD.OIL TANK

avhO—WLALT - - -FIG. 46~54
CONTROL VALVE

AATvUvs - - -F1G. 36
SWING CYLINDER

T—LyUyy- - -FI1G. 33
BOOM CYL INDER

ARM CYLINDER

P=LIUVE - - - FI1G. 34

E]]
FRONT
JL-KyuUvs .- -FI1G. 37
BLADE CYLINDER

2ARLTaAfvh - -F1G. 43, 44, 45
SWIVEL JOINT

EITE—%- - -FIG
TRAVEL MOTOR

AZMIUYY - - -F1G. 38, 39
VARTABLE LEG CYLINDER

BUCKET CYLINDER

NTYRIUDE - - -

FIG. 35 BE@E-%---F1G. 41, 42

TURNING MOTOR

FyvoNLT - - -FIG. 55
CHECK VALVE




Fig. No. Fig. Name
LABEL & ACCESSORY
1. LABEL(JP)
2. LABEL(EX)
3. SAFETY LABEL(JP)
4. SAEFTY LABEL(EX)
5. ACCESSORY

ENGINE RELATED
6. SUC.PIPE & EXH.PIPE
7. ACCELERATOR
8. ENGINE MOUNT
9. RADIATOR & MOUNT
10. FUEL TANK
11. FUEL PIPE

ELECTRICAL PARTS
12. BATTERY
13. ELECTRIC PART(WIRING)
14. ELECTRIC PART(EQUIPMENT)

TRAVELING
15. SPROCKET & ROLLER
16. CRAWLER,IDLER & ADJUST

Contents

Fig. No.

0CK10-M40502

Fig. Name

CONTROL EQUIPMENT

17.
18.
19.
20.
21.
22.
23.
24.

FRAME
25.
26.
27.
28.

CONTROL EQUIPMENT(LINK STAND)

CONTROL EQUIPMENT(STOPPER)

CONTROL EQUIPMENT(BOOM & BRACKET)
CONTROL EQUIPMENT(ARM & TURNING)
CONTROL EQUIPMENT(TRAVEL & BLADE)
CONTROL EQUIPMENT(SWING)

CONTROL EQUIPMENT(P.T.O. & LOW-HIGH PEDAL)
CONTROL EQUIPMENT(VARIABLE LEG OPERATE)

TRACK FRAME(FIXED LEG)

TRACK FRAME(LINK VARIABLE LEG)
TRACK FRAME(SLIDE VARIABLE LEG)
TURNING FRAME

AROUND SEAT

29.

30.

BONNET

31.

STEP & TURNING LOCK
SEAT & MOUNT

BONNET

HYDRAULIC OIL EQUIPMENT

32.

HYD.OIL PUMP & JOINT



Fig. No.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
81.
44.
83.
45.
82.
46.
47.
48.
49.
50.
51.
52.
53.
54.

Fig. Name
BOOM CYLINDER
ARM CYLINDER
BUCKET CYLINDER
SWING CYLINDER
BLADE CYLINDER
LINK VARIABLE LEG CYLINDER
SLIDE VARIABLE LEG CYLINDER
TRAVEL MOTOR
TURNING MOTOR(PREVIOUS)
TURNING MOTOR(FROM M11977)
SWIVEL JOINT(FIXED LEG)(Y SPEC.)
(43A)SWIVEL JOINT(FIXED LEG)(N SPEC.)
SWIVEL JOINT(LINK VARIABLE LEG)(Y SPEC.)
(44A)SWIVEL JOINT(LINK VARIABL LEG)(N SPEC.)
SWIVEL JOINT(SLIDE VARIABLE LEG)(Y SPEC.)
(45A)SWIVEL JOINT(SLIDE VARIABLE LEG)(N SPEC.)
CONTROL VALVE(FIXED LEG:1/3)
CONTROL VALVE(FIXED LEG:2/3)
CONTROL VALVE(FIXED LEG:3/3)
CONTROL VALVE(LINK VARIABLE LEG:1/3)
CONTROL VALVE(LINK VARIABLE LEG:2/3)
CONTROL VALVE(LINK VARIABLE LEG:3/3)
CONTROL VALVE(SLIDE VARIABLE LEG:1/3)
CONTROL VALVE(SLIDE VARIABLE LEG:2/3)
CONTROL VALVE(SLIDE VARIABLE LEG:3/3)

Contents

Fig. No.
55.

56.

0CK10-M40502

Fig. Name
CHECK VALVE(VARIABLE LEG)
HYD.OIL TANK

HYDRAULIC OIL PIPING

57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.

HYD.OIL PIPING(TANK-PUMP-VALVE)

HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(FIXED LEG)
HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(VARIABLE LEG)
HYD.OIL PIPING(VALVE-SWIVEL)(FIXED LEG)

HYD.OIL PIPING(VALVE-SWIVEL)(LINK VARIABLE LEG)
HYD.OIL PIPING(VALVE-SWIVEL)(SLIDE VARIABLE LEG)
HYD.OIL PIPING(RETURN)(FIXED LEG)

HYD.OIL PIPING(RETURN)(VARIABLE LEG)

HYD.OIL PIPING(P.T.0.FRAME END)

HYD.OIL PIPING(TRACK FRAME)(FIXED LEG)

HYD.OIL PIPING(TRACK FRAME)(LINK VARIABLE LEG)
HYD.OIL PIPING(TRACK FRAME)(SLIDE VARIABLE LEG)
HYD.OIL PIPING(BOOM)(FIXED LEG)

HYD.OIL PIPING(BOOM)(VARIABLE LEG)

HYD.OIL PIPING(P.T.0.BOOM END)

GREASING

IMPLEMENT

73.

BOOM & BOOM BRACKET

74. ARM

75.

LONG ARM



Fig. No. Fig. Name
76. BUCKET ARM & LINK
77. BUCKET

78. BLADE

OPTIONAL & KIT
79. P.T.O.KIT(OPTIONAL)

80. LONG ARM KIT(OPTIONAL)

Contents

Fig. No.

Fig. Name

0CK10-M40502



0CK10-M40502 LABEL & ACCESSORY
Fig.1. LABEL(JP)

: »
33 @] 4
BH5R3 CHE8R3
VIEWED FROM B VIEWED FROM ©
M Ry x v NAEEHR
Vs Zoow 30 23 RIGHT OF BONNET INSIDE
- -

HABR3B
VIEWED FROM H

IN THE OPERATION

[!S(WRMHEEP

.
24 \‘E -

i SR N AL

-

ENBRD
VIEWED FROM E

0CK10-M40502 Fig.1

/L 35
MANUAL CASE ——
% ﬁ
[hBR3
S 1 a VIEWED FROM I

BAR
LEFT OF BONNET

Remarks

(1)LINK VARIABLE LEG SPEC.

(2)FIXED LEG,SLIDE VARIABLE LEG SPEC.
(3)SLIDE VARIABLE LEG SPEC.

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 772A29-03100 LABEL SET 1
2 2 172A29-03110 LABEL,SPECIFICATION 1
3 2 172A29-03120 LABEL,OIL & WATER 1
4 2  172446-03130 LABEL 1
5 2  172A20-03140 LABEL,OPERATION 1
6 2 172446-03150 LABEL 1
7 2  172446-03160 LABEL 1
8 2 172157-03170 LABEL, KEY SWITCH 1
9 2  172444-03170 LABEL 1
10 2 172446-03170 LABEL 1
11 2 172444-03181 LABEL 2
12 2  172A29-03180 LABEL,S.STRIPE L 1
13 2 172A29-03190 LABEL,S.STRIPE R 1
14 2 172141-03202 LABEL,CAUTION 1
15 2 172186-03200 LABEL,BRAND 1
1541 2 172A55-03310 LABEL, BRAND 450 1 S
(A=M/#11572)
16 2 172446-03200 LABEL,LIFTING 1
17 2 172450-03200 LABEL,BATTERY 1
18 2  172446-03210 LABEL,BURN 1
19 2 172446-03220 LABEL,BELT 1
20 2 172447-03220 LABEL,GREASE 1
21 2  172480-03201 LABEL,FUSE 1
22 2  172444-03240 LABEL 1
23 2 172183-03250 LABEL,FUEL 1
24 2 172446-03250 LABEL,WARNING 1
25 2 172446-03260 LABEL,GREESE FEED 1 1
26 2 172183-03280 LABEL,LOCK 1
27 2 172137-03300 LABEL, TURNING LOCK 1
28 2 172142-03302 LABEL,CAUTION 1
29 2 172964-03370 LABEL 1
30 2 172964-03481 TAG ASSY, CAUTION 1
31 2 172164-03510 LABEL,LOADING 1
32 2  172437-03511 LABEL, HOOK US 1
33 2  172164-03540 LABEL 1
34 2  172519-04180 LABEL,WARNING 1
35 2 121470-44540 LABEL, SUB-TANK 1
36 2 172446-03240 LABEL 1 1
37 2  172446-03270 LABEL 1 1
38 2 172480-03130 LABEL,GREASING 1 2
39 2 172448-03170 LABEL,WARNING V.LEG 1 3
40 2  172448-03180 LABEL,W/S OPERATION 1 3
41 2 183140-07581 LABEL 1 w
(A=M/#13121)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 LABEL & ACCESSORY
Fig.2. LABEL(EX)

26 20 25 .
linc.2 ~ 39
36 '
I
30
19 ChHR? BRD
VIEWED FROM C VIEWED FROM G
o BroRs | GREUNAE) - Cahem)
o)
VIEWED FROM A VIEWED FROM B
38 R xy SNREAH
RIGHT OF BONNET INSIDE
%@ H ® o
IDBER3% HhoR2

VIEWED FROM 1  VIEWED FROM H

\V %

IRAABAET
E OPERATION
L CASE

AIR CLEANER

33

R Ry NPEAER
LEFT OF BONNET INSIDE

EnbR3
VIEWED FROM E

|
I

FobR3
VIEWED FROM F

#No . #BIN o . THITER
MACHINE SERIAL No.
ENGINE No. [S STAMPED
INTO THIS LOCATION.

#4N o . TR
MACHINE SERIAL No.
IS _STAMPED INTO
THIS LOCATION.

0CK10-M40502 Fig.2

Remarks
(1)LINK VARIABLE LEG SPEC.

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772A29-03170 LABEL SET 1
2 2 172446-03130 LABEL 1
3 2 172A20-03140 LABEL,OPERATION 1
4 2  172446-03160 LABEL 1
5 2 172157-03170 LABEL, KEY SWITCH 1
6 2 172446-03170 LABEL 1
7 2  172A29-03180 LABEL,S.STRIPE L 1
8 2  172A29-03190 LABEL,S.STRIPE R 1
9 2  172186-03200 LABEL,BRAND 1
9-1 2 172A55-03310 LABEL, BRAND 450 1 S
(B=M/#11572)
10 2  172446-03240 LABEL 1
11 2 172437-03250 TAG ASSY, CAUTION 1
111 2 172437-03252 TAG ASSY, CAUTION 1 N
(B=M/#11572)
12 2 172A29-03800 LABEL, GREASE US 1
13 2 172183-03280 LABEL,LOCK 1
14 2 172463-03290 LABEL,HYD.OIL US 1
15 2 172137-03300 LABEL, TURNING LOCK 1
16 2  172437-03311 LABEL, SLOPE US 1
16-1 2  172437-03312 LABEL,SLOPE US 1 N
(B=M/#12560)
17 2  172437-03322 LABEL, HYD.OIL TANK 1
18 2  172462-03320 LABEL 1
19 2 172437-03342 LABEL, TRANSPORT US 1
1941 2 172437-03343 LABEL, TRANSPORT US 1 S
(B=M/#11572)
20 2 172437-03361 LABEL, BATTERY US 1
21 2 172437-03372 LABEL, NEUTRAL US 1
22 2  172437-03381 LABEL,SWING AREA US 1
23 2  172437-03391 LABEL, RADIATOR US 1
24 2 172437-03402 LABEL, ENG,COVER US 1
25 2  172A36-03411 LABEL, ENG ROOM 1
26 2  172437-03422 LABEL, MUFFLER US 1
27 2  172437-03461 LABEL, BOOM US 2
28 2 172437-03501 LABEL, FUEL US 1
29 2 172437-03511 LABEL, HOOK US 1
30 2 172A29-03600 LABEL,SPEC.E 1
31 2  172A29-03610 LABEL,OIL & WATER E 1
32 2 172446-03620 LABEL,LIFT E 1
32-1 2 172446-03621 LABEL,LIFT E 1 N
(B=MMHXXXXXX)
33 2 172446-03632 LABEL, HUSE US 1
34 2 172446-03640 LABEL,GREASE E 1
35 2 172446-03652 LABEL, VARIABLE US 1
36 2 172A29-03760 LABEL, MANUAL US 1
37 2 172125-03951 LABEL, AIR CLEANER 1
38 2 172A38-03200 LABEL, SUB-TANK US 1
38-1 2  172A38-03201 LABEL, SUB-TANK US 1 S
(B=M/#11572)
39 2  172A38-03210 LABEL,ANTI-FREEZING 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 LABEL & ACCESSORY 0CK10-M40502  Fig.2
Fig.2. LABEL(EX) (A)=SVO8-1(JP) (D)=

(B)=SV08-1(EX) (E)=
©) Fr=

No. Lev. Parts No. Description Q'ty I R

(A) (B) (€) @O ((E) ((F)
1

26 20 25 . 39-1 2 172A38-03211 LABEL,ANTI-FREEZING N
Tinc.2 ~ 39 (B=M/#11572)
36 '
i
30
19 ChbHR% GhbR%
VIEWED FROM C VIEWED FROM G
" s erems | GREINARL SN
X=)
VIEWED FROM A VIEWED FROM B
38 R R v NAEAHR
RIGHT OF BONNET I[NSIDE
I O
4 ot 17583 Hr58R3
VIEWED FROM I  VIEWED FROM H
BT r{©)
IN THE QOPERATION
NUAL CASE
%37 A
IPOU—F a
AIR CLEANER
R xy NASAER
LEFT OF BONNET INSIDE
|
A Fro83
VIEWED FROM F
#WikNo . #MENo . TR
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.
#WiENo . TR
MACHINE SERIAL No.
IS _STAMPED INTO
THIS LOCATION.
Remarks Yes No Yes No
(1)LINK VARIABLE LEG SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 LABEL & ACCESSORY 0CK10-M40502 Fig.3

Fig.3. SAFETY LABEL(JP) (y=svoep) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)

1 1 172444-03170 LABEL 1

2 1 172444-03181 LABEL 2

3 1 172141-03202 LABEL,CAUTION 1

4 1 172446-03200 LABEL,LIFTING 1

5 1 172450-03200 LABEL,BATTERY 1

6 1 172446-03210 LABEL,BURN 1

7 1 172446-03220 LABEL,BELT 1

8 1 172444-03240 LABEL 1

9 1 172446-03250 LABEL,WARNING 1

10 1 172142-03302 LABEL,CAUTION 1

11 1 172964-03370 LABEL 1

12 1 172964-03481 TAG ASSY, CAUTION 1

13 1 172164-03510 LABEL,LOADING 1

14 1 172164-03540 LABEL 1

15 1 172519-04180 LABEL,WARNING 1

16 1 172446-03270 LABEL 1

17 1 172446-03150 LABEL 1

@ 3 GHHoRB
VIEWED FROM G
CHhBR3 (RrxvhAAE)
VIEWED FROM C (BONNET I[NSIDE)
9 ﬁ
14
EnbR3 Ry SRR
INsIDE 10
ADBRD
VIEWED FROM A
Remarks Yes No Yes No
(1)LINK VARIABLE LEG SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 LABEL & ACCESSORY
Fig.4. SAEFTY LABEL(EX)

(A)=8V08-1(JP)

0CK10-M40502 Fig.4
(D)=

(B)=SV08-1(EX) (E)=
C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172437-03250  TAG ASSY, CAUTION 1
- 1-1 1 172437-03252  TAG ASSY, CAUTION 1 N
o ~ (B=M/#11572)
ﬁﬁﬂ’éﬁ%ﬁgﬁ o 2 1 17243703311  LABEL, SLOPE US 1
MANUAL CASE 2-1 1 172437-03312  LABEL,SLOPE US 1 N
(B=M/#12560)
7 3 1 17243703322  LABEL, HYD.OIL TANK 1
Doanace 4 1 17243703342  LABEL, TRANSPORT US 1
— ] = 4-1 1 172437-03343  LABEL, TRANSPORT US 1 s
=
T (B=M/#11572)
5 1 172437-03361  LABEL, BATTERY US 1
14 15 6 1 172437-03372  LABEL, NEUTRAL US 1
FAmm 7 1 172437-03381  LABEL,SWING AREA US 1
B 8 1 172437-03391  LABEL, RADIATOR US 1
9 1 172437-03402  LABEL, ENG,COVER US 1
10 1 172A36-03411  LABEL, ENG ROOM 1
11 1 17243703422  LABEL, MUFFLER US 1
115 12 1 172437-03461  LABEL, BOOM US 2
13 1 17244603652  LABEL, VARIABLE US 1
14 1 172A29-03760  LABEL, MANUAL US 1
15 1 172A38-03200  LABEL, SUB-TANK US 1
©OrsR5 ErsRs 151 1 172A38-03201  LABEL, SUB-TANK US 1 s
VIEWED FROM (©) VIEWED FROM (B) (B=M/#11572)
(égﬁﬁﬁ ms"lgg)ﬁ‘“) (égﬁﬁﬁ ms"“';gﬂ‘) 16 1 172446-03620 LABEL,LIFTE 1
16-1 1 172446-03621 LABEL.LIFTE 1 N
(B=M/#XXXXX)

(YR
VIEWED FROM (®)

®rsR3
VIEWED FROM

Onrs83%
VIEWED FROM ©)

YyH—/AASSY
RESERVER ASSY

~ \ RRaam |

Remarks

Yes Yes

(1)LINK VARIABLE LEG SPEC. N:OId‘T>TNew, O:OIdL‘L»New, R:0ld <= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 LABEL & ACCESSORY 0CK10-M40502 Fig.5

; A)=SV08-1(JP D)=
Fig.5. ACCESSORY psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172176-07330 BAG, MANUAL 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED 0CK10-M40502 Fig.6

Fig.6. SUC.PIPE & EXH.PIPE (BSvOEA(EN -
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

R 1 1 172498-11330 GASKET 1 1
SUCTION PIPE 2 1 172A20-11310 SILENCER ASSY 1 1
3 1 26013-100252 BOLT, M10X 25 2 2
4 1 26051-080002 NUT, M8 4 4
5 1 172A20-11510 HOSE A, AIR CREANER 1 1
6 1 172446-11510 HOSE-B,AIR CLEANER 1 1
7 1 172A20-11550 CLEANER ASSY, AIR 1 1
8 2 119515-12520 ELEMENT 1 1
9 2  119655-12570 COVER ASSY 1 1
10 2  119808-12540 VALVE, UNLOADER 1 1
12 1 23000-054000 CLAMP, 54 3 3
13 1 26013-080162 BOLT, M8X 16 2 2

b=
EXHAUST PIPE

IVIIN
TO ENGINE

REFER TO Fig.31

REFER TO Fig.8

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED 0CK10-M40502 Fig.7

Fig.7. ACCELERATOR psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172A20-12200 CABLE, ACCELERATOR 1 1
2 1 172446-12100 LEVER,ACCEL.(GRAY:72 1 1
2-1 1 172446-12100-1 LEVER,ACCEL.(GRAY49) 1 1 S
(A=M/#11572) (B=M/#11572)
3 1 172446-12130 ARM ASSY 1 1
4 1 172146-12150 GRIP, ACCELERATOR 1 1
5 1 22487-080160 PIN, H 8X 16 1 1
6 1 1C6281-52310 PIN, SNAP 6 1 1
7 1 172156-61320 COLLAR 1 1
8 1 1C6281-52320  PIN, SNAP 8 1 1
9 1 26116-080254 BOLT, M8X 25 PLATED 1 1
10 1 26756-080002 NUT, LOCK M8 1 1
11 1 26756-120002 NUT, LOCK M12 2 2
12 1 933170-01490 SPRING 2 2
13 1 1A1686-57850 CLAMP, 80 1 1 w

(A=FROM 1ST) (B=FROM 1ST)

/
SV 7
REFER TO Fig. 14 \ ®5}

& Y /
REFER TO Fig.17

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED 0CK10-M40502 Fig.8

Fig.8. ENGINE MOUNT (=svos-1r) o
) (F)=
No. Lev. Parts No. Description Q'ty |
12 (A) (B) (C) (D) (E) (F)

1 1 172A20-13100 MOUNT, ENGNE R 11
2 1 172A20-13110  MOUNT, ENGNE L 11
3 1 1E8490-01351  RUBBER, 250 2 2
eg—14 4 1 172A20-13120 MOUNT, ENGNE R 11
@—39 5 1 172A29-13240  PLATE ASSY,A 11
6 1 172A20-13150  STOPPER 11
ERSNIIN / 2 7 1 172A20-13160 STOPPER 11
TO ENGINE | 8 1 172447-13260  ABSOBER,SHOCK 290K 11
HW—8. Ty~ 5 9 1 22217-100000  WASHER, SPRING 10 4 4
9—< _ TO ENGINE 3 10 1 22217-140000 WASHER, SPRING 14 2 2
= 11 1 26013-100202  BOLT, M10X 20 4 4
12 1 26013-100252  BOLT, M10X 25 6 6
13 1 26013-100302  BOLT, M10X 30 4 4
14 1 26716-100002  NUT, M10 4 4
15 1 26736-140002  NUT, M14 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED 0CK10-M40502 Fig.9

Fig.9. RADIATOR & MOUNT gg;zgygggg EE))
©) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172A20-13300  RADIATOR MOUNT 11
1-1 1 172A20-13301  RADIATOR MOUNT 11 N
(A=M/#12056) (B=M/#12056)
3 2 17244613520  SEAL, RADIATOR
3-1 2 172A20-13320  SEAL, RADIATOR 11 N
(A=M/#12056) (B=M/#12056)
4 1 172446-13330  ABSOBER,SHOCK 4 4
5 1 172A20-13350 GUARD, FAN 11
6 1 172A20-13420  RADIATOR ASSY 11
7 2 172A20-13430  RADIATOR ASSY 11
9 3 172446-13450  CAP, PRESSURE 11
10 3 172446-13460  SHROUD ASSY 11
11 3 172446-13470  BOLT ASSY 3 3
12 3 172446-13480 HOSE,RUBBER 11
13 3 172446-13490  CLIP 2 2
14 2 172446-13560  SEAL 11
15 2 17244613570  SEAL 11
16 2 172446-13580  SEAL, RADIATOR 2 2
17 2 17244613540  SEAL 11
18 2 172446-13550  SEAL 11
19 1 172498-13600 HOSE A,RADIATOR 11
20 1 172498-13610  HOSE B,RADIATOR 11
20-1 1 172498-13611  HOSE B, RADIATOR 11 N
(A=M/#10905) (B=M/#10905)
%/E/Ng]“NE 21 1 121468-44510  SUB-TANK ASSY 11
\ 23 2 121450-44531 CAP 11
24 2 121468-44540  PLUG, SUB-TANK 11
31 D 25 2 124450-44560  RETAINER 11
) 26 2 121470-44581  GASKET 11
20 ﬂ 27 2 23065-070130  PIPE, 7X 130 11
28 1 22137-060000 WASHER, 6 2 2
29 1 22137-100000 WASHER, 10 2 2
30 1 23001-025000 CLAMP, HOSE 25 2 2
31 1 23001-035000 CLAMP, HOSE 35 2 2
32 1 26013-060122  BOLT, M6X 12 2 2
40 321 1 26013-060202  BOLT, M6X 20 2 2 N
(A=FROM 1ST) (B=FROM 1ST)
33 1 26013-080162  BOLT, M8X 16 2 2
34 1 26013-100202  BOLT, M10X 20 2 2
35 1 172137-16560  BAND 11
36 1 17245561720  BOLT M 10X20 2 2
37 1 22217-100000 WASHER, SPRING 10 2 2
38 1 172734-14620  PIPE L=300, FUEL 11
39 1 124766-59050  CLIP, HOSE 12 2 2
40 1 22487-080160  PIN, H 8X 16 11

REFER TO Fig.8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED
Fig.10. FUEL TANK

linc. (1)

~

(A)=8V08-1(JP)

0CK10-M40502 Fig.10
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172A29-14100 TANKASSY, FUEL 1 1
2 2 194151-04141 STRAINER, FUEL 1 1
3 2 194151-04150 GASKET, STRAINER 1 1
4 2 194250-04301 CAP ASSY, TANK 1 1
6 3 194250-04321 VALVE, VENT 1 1
8 2 172446-14150 HOSE 1 1
9 2  172447-14160 FLOAT 1 1
10 2 23491-080002 PLUG, 8 1 1
1 2  23010-014000 CLAMP, 14 2 2
12 2 24311-000090 O-RING, 1AP9.0 1 1
13 2 172446-14250 RUBBER PLATE 1 1
14 2  172447-14310 BLOCK,DRAIN 1 1
15 2 24311-000160 O-RING, 1AP16.0 1 1
16 2 26450-060102 BOLT, M6X 10 2 2
17 1 172A29-14200 CLAMP ASSY, FUEL 1 1
19 2 172A29-14240 RUBBER PLATE, FO 1 1
20 1 172A29-14250 PLATE ASSY, FO 1 1
22 2 172A29-14280 RUBBER PLATE A, FO 1 1
23 1 26013-080202 BOLT, M8X 20 2 2
24 1 26367-100002 NUT, M10 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ENGINE RELATED 0CK10-M40502  Fig.11

Fig11. FUEL PIPE s e
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 198072-04320 CLAMP, FILTER 1 1
2 1 172171-14300 CLAMP 2 2
3 1 172A29-14600 HOSE,FO 80 1 1
5 4 1 172137-14630 PIPE, FUEL 1 1
5 1 172734-14620 PIPE L=300, FUEL 1 1
6 1 129052-55630 FILTER, FUEL 1 1
7 1 124766-59050 CLIP, HOSE 12 6 6
REFER TO Fig. 10 8 1 22217-080000 WASHER, SPRING 8 1 1
9 1 26116-080122 BOLT, M8X 12 PLATED 1 1
1 172137-16560 BAND 1 1

-
o

L DAIN 3
TO ENGINE

REFER TO Fig.29

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ELECTRICAL PARTS

0CK10-M40502 Fig.12

Fig.12. BATTERY e s
(% (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (O) (E) (F)
1 1 172446-16100 BATTERY 1 1
2 1 172446-16110  CORD, BATTERY 1 1
ﬁ'z%%mus 2-1 1 172446-16111  CORD ASSY,BATTERY(+) 1.1 S
2-1H (A=M/#13947) (B=M/#13947)
REFER T0 Fig. 2B 2 172A64-16120 HARNESS, F 11 w
9 4‘:@/ (A=M/#13947) (B=M/#13947)
3 1 172446-16120 CORD, BATTERY 1 1
4 1 172112-16650  CLAMP 11
5 1 22137-080000 WASHER, 8 1.1
6 1 22217-080000 WASHER, SPRING 8 11
7 1 26116-080162  BOLT, M8X 16 PLATED 11
8 1 26716-080002  NUT, M8 1.1
9 1 172A29-16300 MOUNT ASSY, BATTERY 1 1
10 1 172446-16320  CLAMP, BATTERY 1 1
10-1 1 172446-16320-1 CLAMP, BATTERY 1.1 S
(A=M/#11572) (B=M/#11572)
1 1 172164-16370 ROD 11
12 1 22137-080000 WASHER, 8 1.1
13 1 26013-080162  BOLT, M8X 16 2 2
14 1 26716-080002  NUT, M8 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ELECTRICAL PARTS

Fig.13. ELECTRIC PART(WIRING)

70 FNGINE. Y

20— ,
18 A 2 inc. (2) ~9A

. 17— -

®>\ 25—y,

17-1 %’ 17
25 18-1 557 18
20-1 PREVIOUS 20

(A)=8V08-1(JP)

0CK10-M40502 Fig.13

(D)=

(B)=SV08-1(EX) (€)=
C)= (F)=
No. Lev. Parts No. Description Q'ty
A) (B) (C) (O) (E) (F)
B 1 1 172122-79930 CLAMP, HOSE 1 1
PREVIOUS 2 1 172A29-16500 WIRE HARNESS ASSY,A 1 1
2-1 1 172A29-16501 WIRE HARNESS ASSY,A 1 1
oo REFER T0 Fig. 31 (A=M/#13947) (B=M/#13947)
T 5 2 17218316590 COVER 11
6 2 172648-16600 DIODE 1 1
1 7 2 172447-17140 HOUSING 1 1
29 8 2 172447-17150 FUSE 40A 1 1
9 2 29420-100000 FUSE, B 10A 3 3
9A 2  172498-16520 HOUSING 1 1
(A=M/#13947) (B=M/#13947)
10 1 172446-16510 HARNESS,STAND 1 1
10-1 1 172446-16511 HARNESS, STAND 1 1
(A=M/#10905) (B=M/#10905)
§ / 11 1 172186-16541 HARNESS, WORK LAMP 1 1
2-1 12 1 172446-16550 CLAMP 1 1
13 1 172137-16560 BAND 1 1
14 1 172446-16560 CLAMP 1 1
15 1 1A1380-55310 CLAMP, WIRE 2 2
16 1 194940-61790 SCREW, TAPPING M5X16 1 1
17 1 22137-100000 WASHER, 10 2 2
17-1 1 22137-100000 WASHER, 10 1 1
(A=FROM 1ST)  (B=FROM 1ST)
18 1 22217-100000 WASHER, SPRING 10 2 2
18-1 1 22217-100000 WASHER, SPRING 10 1 1
(A=FROM 1ST)  (B=FROM 1ST)
19 1 22857-400120 SCREW, 4X12 1 1
20 1 26116-100162 BOLT, M10X 16 PLATED 2 2
20-1 1 26116-100162 BOLT, M10X 16 PLATED 1 1
(A=FROM 1ST)  (B=FROM 1ST)
21 1 172137-16560 BAND 1 1
22 1 1A1380-55310 CLAMP, WIRE 1 1
23 1 1A1380-55310 CLAMP, WIRE 1 1
24 1 1A1380-55310 CLAMP, WIRE 1 1
25 1 933171-15801 CORD, ENGINE EARTH 1 1
26 1 172122-79920 CLIP, HOSE 1 1

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.12 REF NO.
2-1. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 ELECTRICAL PARTS 0CK10-M40502 Fig.14

Fig.14. ELECTRIC PART(EQUIPMENT) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172183-16550 BRACKET,FUSE 1 1
2 1 172524-17010 SWITCH ASSY, STARTER 1 1
3 2 172524-17330 KEY ASSY 1 1
7 1 172149-17120 LAMP 1 1
8 2 172149-17140 BULB, 12V 3.4W 1 1
9 1 172149-17130 LAMP 1 1
10 2  172149-17140 BULB, 12V 3.4W 1 1
" 1 172141-17150 BUZZER 1 1
12 1 172156-17401 LAMP, WORK 1 1
13 2 172156-17420 BULB, 12V 27W 1 1
14 1 172156-17430-1 STAY, LAMP 1 1
14-1 1 172156-17430-5 STAY, LAMP 1 1 S
(A=M/#13347) (B=M/#13347)
15 1 194151-57100 HORN 1 1
16 1 119247-77100 RELAY, SAFETY 1 1
16-1 1 198461-52950 RELAY, CATYPE C 1 1 R
(A=MXXXXX) (B=MXXXXX)
17 1 172A20-17110 LIMITER,CURRENT 1 1
171 1 172A20-17111 LIMITER,CURRENT 1 1 R
(A=MIEXXXXX) (B=M/HXXXXX)
18 1 172447-17130 STAY 1 1
19 1 172122-79930 CLAMP, HOSE 2 2
20 1 22137-060000 WASHER, 6 2 2
21 1 22137-060000 WASHER, 6 2 2
22 1 22137-100000 WASHER, 10 1 1
23 1 22217-080000 WASHER, SPRING 8 1 1
24 1 26116-060162 BOLT, M6X 16 PLATED 2 2
25 1 26013-060122 BOLT, M6X 12 1 1
26 1 26013-060122 BOLT, M6X 12 1 1
27 1 26013-060122 BOLT, M6X 12 2 2
28 1 26013-060122 BOLT, M6X 12 1 1
29 1 26013-060252 BOLT, M6X 25 1 1
30 1 26013-100202 BOLT, M10X 20 1 1
31 1 26116-080162 BOLT, M8X 16 PLATED 1 1
32 1 26716-080002 NUT, M8 1 1
33 1 933113-05190 LAMP, OIL 1 1
34 2 933113-05180 BULB, 12V 3W 1 1
35 1 933113-15900 COVER, TERMINAL 1 1
36 1 172186-17100 METER, HOUR 1 1
37 1 172446-17111 INSULATOR 1 1
38 1 172A29-17130 KEY ASSY 1 w

(A=M/#11120)

41 1 933110-00301 KEY ASSY 1 W
(A=M/#11120)

Remarks
(1)Engine start only.
(2)For bonnet. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 TRAVELING 0CK10-M40502 Fig.15

Fig.15. SPROCKET & ROLLER (BSvOEA(EN -
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) () O E) ()
1 1 172446-29101 SPROCKET 2 2
1-1 1 172446-29101-1 SPROCKET 2 2 S
(A=M/#11572) (B=M/#11572)
2 1 26450-100252 BOLT, M10X 25 18 18
3 1 772446-37300 TRACK ROLLER(GREENS88 4 4
3-1 1 772446-37300-3 TRACK ROLLER(GRAY:49 4 4 S
(A=M/#11572) (B=M/#11572)
3-2 1 172446-30200 TRACK ROLLER(GRAY49) 4 4 N
(A=M/#11913) (B=M/#11913)
5 2 172155-37310 SHAFT, ROLLER 4 4
6 2 172137-37360 SEAL, TW254716 8 8
7 2  22242-000250 RING, 25 8 8
8 2 22252-000470 RING, 47 8 8
9 2  24101-060054 BEARING, BALL 6005 8 8
10 1 26013-120252 BOLT, M12X 25 8 8
1 1 933152-03700 WASHER, CLUTCH 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 TRAVELING

Fig.16. CRAWLER,IDLER & ADJUST

S —e

& o

e/

(A)=8V08-1(JP)

0CK10-M40502 Fig.16
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772446-37100 IDLER ASSY 2 2
1-1 1 772446-37100-1 IDLER ASSY 2 2 S
(A=M/#11572) (B=M/#11572)
1-2 1 172A20-37100 IDLER ASSY 2 2 N
(A=M/#11979) (B=M/#11979)
2 2  172446-37100 IDLER ASSY 2 2
2-1 2  172446-37100-1 IDLERASSY 2 2 S
(A=M/#11572) (B=M/#11572)
3 2 172449-37110 SHAFT, IDLER 2 2
3-1 2 172449-37110-1 SHAFT, IDLER 2 2 S
(A=M/#11572) (B=M/#11572)
4 2 1A1060-48300 SEAL, QLN30X62X13.2 4 4
5 2 22242-000300 RING, 30 2 2
6 2 22252-000620 RING, 62 4 4
7 2  24101-062064 BEARING, BALL 6206 4 4
8 2 933152-03700 WASHER, CLUTCH 4 4
9 2 22217-120000 WASHER, SPRING 12 4 4
10 2  26116-120252 BOLT, M12X 25 PLATED 4 4
1" 2  172A20-37150 SLIDER ASSY 2 2
12 1 172446-37710 BOLT,ADJUST 2 2
13 1 172446-37720 COVER, BOLT 2 2
13-1 1 172446-37720-1 COVER, BOLT 2 2 S
(A=M/#11572) (B=M/#11572)
14 1 26014-080202 BOLT, M8X 20 4 4
15 1 26716-200002 NUT, M20 2 2
16 1 172446-38600 CRAWLER, RUBBER 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.17

Fig.17. CONTROL EQUIPMENT(LINK STAND) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 1A6260-27270 GROMMET, 35 1 1
2 1 172A29-45400 SUPPORT ASSY 1 1
2-1 1 172A29-45400-1 SUPPORT ASSY 1 1 S
(A=M/#11572) (B=M/#11572)
3 2 172141-41360 BUSH 1415 2 2
4 2  172141-41370 BUSH 2015 2 2
5 2 172141-41370 BUSH 2015 4 4
7 2  172446-49280 SEAL 2 2
8 1 172446-49100 COVER ASSY, STAND 1 1
10 2 172446-49120 SEAL, SWIVEL 2 2
11 1 172446-49180 GROMMET 2 2
12 1 172446-49200 BAR, ASSIST 1 1
1241 1 172446-49200-1 BAR, ASSIST 1 1 S
(A=M/#11572) (B=M/#11572)
13 1 172446-49250 COVER ASSY, STAND 1 1
15 2 172446-49260 SEAL, STAND COVER 1 1
16 2 172446-49270 INSULATOR 1 1
17 2 172446-49290 SEAL, STAND COVER 1 1
18 1 172456-53700 GROMMET 1 1
19 1 24761-050000 NIPPLE, GREASE C 2 2
20 1 26013-100202 BOLT, M10X 20 4 4
21 1 26013-100202 BOLT, M10X 20 4 4
22 1 26589-060162 SCREW, M6 10 10
23 1 172446-49350 WASHER 6.3X15X1 10 10
24 1 172A20-45550 GUIDE ASSY 1 1
24-1 1 172A20-45550-1 GUIDE ASSY 1 1 S
(A=M/#11572) (B=M/#11572)
24-2 1 172A82-45550 GUIDE ASSY 1 1 N
(A=MZZZ222) (B=Mzz222)
25 1 22137-100000 WASHER, 10 2 2
26 1 26013-100202 BOLT, M10X 20 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.18

Fig.18. CONTROL EQUIPMENT(STOPPER) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172447-45230 KNOB, LEVER 1 1
2 1 172446-45250-1 LEVER, LOCK(GRAY:72) 1 1
2-1 1 172446-45250-2 LEVER, LOCK(GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
3 1 172446-45290 LINK,LOCK (GRAY:72) 1 1
3-1 1 172446-45290-1 LINK,LOCK (GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
4 1 172446-45320 PIPE, LOCK 2 2
4-1 1 172446-45320-1 PIPE, LOCK 2 2 S
(A=M/#11572) (B=M/#11572)
5 1 172446-45340 LINK,LOCK 4 4
6 1 172165-45970 SPRING 1 1
7 1 1C6281-52310  PIN, SNAP 6 4 4
8 1 22351-030025 PIN, SPRING 3.0X25 1 1
9 1 22351-050025 PIN, SPRING 5.0X25 1 1
10 1 933110-54100 PIN 4.75X14 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT

Fig.19. CONTROL EQUIPMENT(BOOM & BRACKET)

(A)=8V08-1(JP)

0CK10-M40502 Fig.19

(D)=

(B)=SV08-1(EX) (E)=
©)%= (F)=
No. Lev. Parts No. Description Q'ty
(A) (B) (C) (D) (E) (F)
1 1 172141-42750  BOLT, STOPPER 4 4
1-1 1 172A82-42750  BOLT,STOPPER 4 4
(A=MZZ2ZZ) (B=MZZ2Z2Z)
2 1 172151-45010  BOOT P,LEVER 11
3 1 172165-47871  KNOB ASSY 11
4 1 172446-45170 LEVER 11
41 1 172446-45170-1 LEVER 11
(A=M/#11572) (B=M/#11572)
13 0" 5 1 172446-45800  JOINT, NC-12 11
1 6 1 172446-45850  BASE ASSY 11
é 6-1 1 172446-45850-1 BASE ASSY 11
(A=M/#11572) (B=M/#11572)
7 1 17244645890  ARM
7-1 1 172446-45890-1 ARM
(A=M/#11572) (B=M/#11572)
8 1 172446-45900 WASHER,THRUST 2 2
9 1 172183-46430  SPRING 11
18‘% - 10 1 22137-200000 WASHER, 20 11
- 11 1 22157-100000 WASHER, 10 11
20— 12 1 26013-080202  BOLT, M8X 20 2 2
22—8 13 1 26013-100202  BOLT, M10X 20 11
14 1 26587-040062 SCREW, M4X 6 11
17 15 1 26756-080002  NUT, LOCK M8 4 4
g 16 1 172157-45630  BALL 6, LINK 2 2
12; 17 1 172446-45750  ROD 110 2 2
18 1 172122-46590  ELBOW 2 2
'5$ 19 1 22117-060000 WASHER, 6 2 2
/ 20 1 22117-080000  WASHER, 8 2 2
/ 21 1 26051-060002  NUT, M6 2 2
f 22 1 26051-080002  NUT, M8 2 2
/ 23 1 26051-080002  NUT, M8 2 2
/
[

Remarks

(1)AKNOB WITH A BUILT-IN HORN SWITCH

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld =5 New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502  Fig.20

Fig.20. CONTROL EQUIPMENT(ARM & TURNING) EQ;:?&SS:}EJEZ’, EE)):
(GS F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172141-42750  BOLT, STOPPER 4 4
141 1 172A82-42750  BOLT,STOPPER 4 4 N
3 (A=Mzz222) (B=Mzz222)
2 1 172151-45010  BOOT PLEVER 11
- 6 3 1 172165-45071  KNOBASSY 11
4 1 172446-45110  LEVER 11
4 41 1 172446-45110-1 LEVER 11 S

(A=M/#11572) (B=M/#11572)

5 172446-45140  LINKL

6 172446-45800  JOINT, NC-12

7 24311-000140 O-RING, 1AP14.0

8 26587-040062  SCREW, M4X 6
14 9 26756-080002  NUT, LOCK M8

10 26756-080002  NUT, LOCK M8

26979-080252  SCREW, M8X25

172157-45630  BALL 6, LINK

13 172446-45750 ROD 110
14 172122-46590 ELBOW
15 22117-060000 WASHER, 6
16 22117-080000 WASHER, 8
17 26051-060002 NUT, M6

26051-080002 NUT, M8
26051-080002 NUT, M8

-
N

A Aalaa alaaalaaalaa ala

NDNNDNNDNNNDN2 D A

NDNNDNNDNNNDN2 DA A

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.21

Fig.21. CONTROL EQUIPMENT(TRAVEL & BLADE) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-45011 LEVER L, TRACK (72) 1 1
1-1 1 172446-45011-1 LEVERL, TRACK (49) 1 1 S
(A=M/#11572) (B=M/#11572)
2 2 172141-41370 BUSH 2015 2 2
4 1 172A29-45100 LINK ,BRADE(GRAY:72) 1 1
4-1 1 172A29-45100-1 LINK ,BRADE(GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
5 1 172446-45210 LEVER,BRADE(GRAY:72) 1 1
5-1 1 172446-45210-1 LEVER,BRADE(GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
6 1 172164-45951 GRIP, DRIVE 1 1
7 1 172164-45961 GRIP, DRIVE 1 1
8 1 172164-45970 GRIP, BLADE 1 1
9 1 172124-46200 O-RING 4 4
10 1 22217-080000 WASHER, SPRING 8 1 1
11 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
12 1 26116-080454 BOLT, M8X 45 PLATED 1 1
13 1 26346-080002 NUT, M8 1 1
14 1 26756-100002 NUT, LOCK M10 2 2
15 1 172498-45600 ROD A,SPOOL 1 1
16 1 172157-45650 ROD A, SPOOL 2 2
17 1 172122-47250 BALL 8, LINK 2 2
18 1 22117-080000 WASHER, 8 2 2
19 1 22417-160160 PIN, COTTER 1.6X16 2 2
20 1 22417-160160 PIN, COTTER 1.6X16 1 1
21 1 26051-080002 NUT, M8 2 2
22 1 26051-080002 NUT, M8 2 2
23 1 933110-54100 PIN 4.75X14 2 2
24 1 933110-54100 PIN 4.75X14 2 2
25 1 172446-45060 LEVER R, TRACK (72) 1 1
25-1 1 172446-45060-1 LEVER R, TRACK (49) 1 1 S
(A=M/#11572) (B=M/#11572)
26 2  172141-41370 BUSH 2015 2 2
28 1 1C6281-52310 PIN, SNAP 6 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.22

Fig.22. CONTROL EQUIPMENT(SWING) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-45650 SHAFT ASSY, SWING 1 1
2 1 172446-45710 PEDAL,SWING(GRAY:72) 1 1
2-1 1 172446-45710-1 PEDAL,SWING(GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
3 1 172157-46270 SPRING 1 1
4 1 22417-160160 PIN, COTTER 1.6X16 1 1
5 1 22486-100500 PIN, H10X 50 1 1
6 1 26116-080354 BOLT, M8X 35 PLATED 1 1
7 1 26116-080504 BOLT, M8X 50 PLATED 1 1
8 1 26116-080604 BOLT, M8X 60 PLATED 1 1
9 1 26366-080002 NUT, M8 2 2
10 1 26716-080002 NUT, M8 2 2
11 1 172446-45760 ROD,SPOOL 1 1
12 1 172446-45820 LINK BALL 6 1 1
13 1 22117-060000 WASHER, 6 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1
15 1 26051-060002 NUT, M6 1 1
16 1 26051-060002 NUT, M6 1 1
17 1 933110-54100 PIN 4.75X14 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.23

Fig.23. CONTROL EQUIPMENT(P.T.O. & LOW-HIGH PEDAL) 5’;322382:15;2’, EE)):
©) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172446-45680  SHAFT ASSY, PTO 11
2 1 172446-45700  PEDAL,P.T.O.(GRAY:72 11

2-1 1 172446-45700-1 PEDAL,P.T.O.(GRAY:49 11 s

172446-08510 (A=M/#11572) (B=M/#11572)

PTO®Y R (F—LTYR) £ 3 1 172157-46270  SPRING 11
HR79RERTSL. 4 1 22417-160160  PIN, COTTER 1.6X16 11
'T;ST-SngﬁITn(Bg?M Eg‘D) 5 1 22486-100500  PIN, H10X 50 11
g.79. 6 1 26116080354  BOLT, M8X 35 PLATED 11
7 1 26116-080504  BOLT, M8X 50 PLATED 11
Hgijﬁ‘@ﬁi,‘jgm " 8 1 26116-080604  BOLT, M8X 60 PLATED '
EE7 9S8BT, 9 1 26366-080002  NUT, M8 2 2
P.T.0. KIT (FRAME_END) 10 1 26716-080002  NUT, M8 2 2
I's shown In Flg.78. 1 1 172446-45760  ROD,SPOOL 11
12 1 172446-45820  LINK BALL 6 11
13 1 22117-060000 WASHER, 6 11
14 1 22417-160160  PIN, COTTER 1.6X16 11
15 1 26051-060002  NUT, M6 11
16 1 26051-060002  NUT, M6 11
17 1 933110-54100  PIN 4.75X14 11
18 1 172068-28490  SPRING 2 2
19 1 172446-45910-1 LOCK ,P.T.0.(RED:10) 11
20 1 22137-080000 WASHER, 8 3 3
21 1 26757-080002  NUT, LOCK M8 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 CONTROL EQUIPMENT 0CK10-M40502 Fig.24

Fig.24. CONTROL EQUIPMENT(VARIABLE LEG OPERATE) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-45350 LEVER (GRAY:72) 1 1
1-1 1 172446-45350-1 LEVER  (GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
2 2 172141-41360 BUSH 1415 2 2
3 1 172446-45950 KNOB, LEVER 1 1
4 1 1C6281-52310 PIN, SNAP 6 2 2
5 1 24761-050000 NIPPLE, GREASE C 1 1
6 1 933110-54100 PIN 4.75X14 2 2
7 1 172446-45390 LINK 2 2

REFER TO Fig.18

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 FRAME 0CK10-M40502 Fig.25

Fig.25. TRACK FRAME(FIXED LEG) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-50101 FRAME,LOWER(GREEN:88 1 1
1-1 1 172446-50101-1 FRAME,LOWER(GRAY:49) 1 1 S
(A=M/#11572) (B=M/#11572)
2 1 172446-61301 COVER 1 1
2-1 1 172446-61301-1 COVER 1 1 S
(A=M/#11572) (B=M/#11572)
3 1 172447-61500-1 COVER, MOTOR 2 2
31 1 172447-61500-2 COVER, MOTOR 2 2 S
(A=M/#11572) (B=M/#11572)
4 1 22217-100000 WASHER, SPRING 10 6 6
5 1 22217-100000 WASHER, SPRING 10 4 4
6 1 26116-100202 BOLT, M10X 20 PLATED 6 6
7 1 26116-100202 BOLT, M10X 20 PLATED 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 FRAME

Fig.26. TRACK FRAME(LINK VARIABLE LEG)

(A)=SV08-1(JP)
(B)=SV08-1(EX)

0CK10-M40502 Fig.26

(D)=
(E)=

(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172122-17190 CLIP, TREE 2 2
2 1 172446-50500 FRAME,CENTER(GREEN88 1 1
2-1 1 172446-50500-1 FRAME,CENTER(GRAY49) 1 1 S
(A=M/#11572) (B=M/#11572)
3 1 172446-50701 FRAME,CRAWLER L (88) 1 1
3-1 1 172446-50701-1  FRAME,CRAWLER L (49) 1 1 S
(A=M/#11572) (B=M/#11572)
4 1 172446-50711 FRAME,CRAWLER R (88) 1 1
4-1 1 172446-50711-1  FRAME,CRAWLER R (49) 1 1 S
(A=M/#11572) (B=M/#11572)
5 1 172446-50900 BRACKET L,CYL. (88) 1 1
5-1 1 172446-50900-1 BRACKET L,CYL. (49) 1 1 S
(A=M/#11572) (B=M/#11572)
6 1 172446-50910 BRACKET R,CYL. (88) 1 1
6-1 1 172446-50910-1 BRACKET R,CYL. (49) 1 1 S
(A=M/#11572) (B=M/#11572)
7 1 172446-50960 LINKA (GREEN:88) 4 4
7-1 1 172446-50960-1 LINKA (GRAY:49) 4 4 S
(A=M/#11572) (B=M/#11572)
8 1 172446-50970 LINKB (GREEN:88) 4 4
8-1 1 172446-50970-1 LINKB (GRAY:49) 4 4 S
(A=M/#11572) (B=M/#11572)
9 1 172446-51001 PIN, 25-197 2 2
10 1 172446-51041 PIN, 25X80 6 6
11 1 172446-51051 PIN, 25X68 8 8
12 1 172446-51060 PIN 25-100 2 2
13 1 172446-51081 PLATE,LOCK(GREEN:88) 8 8
1341 1 172446-51081-1 PLATE,LOCK (GRAY:49) 8 8 S
(A=M/#11572) (B=M/#11572)
14 1 172155-81390 COTTER PIN 6X 35 2 2
15 1 24761-020000 NIPPLE, GREASE PT1/8 12 12
16 1 24761-040000 NIPPLE, GREASE B 4 4
17 1 26013-100202 BOLT, M10X 20 16 16
18 1 26013-100252 BOLT, M10X 25 8 8
19 1 172446-61500 COVER, MOTOR 2 2
19-1 1 172446-61500-1 COVER, MOTOR 2 2 S
(A=M/#11572) (B=M/#11572)
20 1 172446-61531 COVER 1 1
20-1 1 172446-61531-1 COVER 1 1 S
(A=M/#11572) (B=M/#11572)
21 1 22217-100000 WASHER, SPRING 10 6 6
22 1 22217-100000 WASHER, SPRING 10 4 4
23 1 26116-100202 BOLT, M10X 20 PLATED 6 6
24 1 26116-100202 BOLT, M10X 20 PLATED 4 4

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes
Yes' Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 FRAME 0CK10-M40502  Fig.27

Fig.27. TRACK FRAME(SLIDE VARIABLE LEG) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172A20-50200 FRAME ,LOWERCENT(88) 1
1-1 1 172A20-50200-1 FRAME ,LOWERCENT(49) 1 S
(A=M/#11572)
12 1 172A20-50201 FRAME LOWERCENT(49) 1 N
(A=MIHEXXXXX)
2 1 172A20-50350 FRAME ,CRAWLER L(88) 1
2-1 1 172A20-50350-1 FRAME ,CRAWLER L(49) 1 S
(A=M/#11572)
3 1 172480-50480 BOLT ASSY, STOPPER 2
4 1 172A20-50500 FRAME ,CRAWLER R(88) 1
4-1 1 172A20-50500-1 FRAME ,CRAWLER R(49) 1 S
(A=M/#11572)
5 1 172448-50720 NUT ASSY, STOPPER 2
6 1 172448-50770 PLATE (GREEN:88) 2
6-1 1 172448-50770-2 PLATE = (GRAY:49) 2 S
(A=M/#11572)
7 1 172480-50910 PIN 33 X 64 2
8 1 22217-160000 WASHER, SPRING 16 2
9 1 26013-100162 BOLT, M10X 16 4
10 1 172A20-61500 COVER, MOTOR 2
10-1 1 172A20-61500-1 COVER, MOTOR 2 S
(A=M/#11572)
" 1 26013-100202 BOLT, M10X 20 6

12 1 172122-17190 CLIP, TREE 4 w

(A=M/EXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 FRAME 0CK10-M40502 Fig.28

Fig.28. TURNING FRAME psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
23 (A) (B) (C) (D) (E) (F)
— 1 1 172157-45840 WASHER 8X18X4 2 2
2 1 172A29-54100 FRAME, TURNING (87) 1 1
2-1 1 172A29-54100-1  FRAME, TURNING (2J) 1 1 S
(A=M/#13347) (B=M/#13347)
3 2  172157-54800 BUSH 35X45 2 2
5 1 172A29-54150 COVER, FRAME 1 1
5-1 1 172A29-54150-1 COVER, FRAME 1 1 S
(A=M/#13347) (B=M/#13347)
6 2 172446-13530 SEAL, RADIATOR 1 1
8 1 172A29-54180 COVER, FRAME
8-1 1 172A29-54180-1 COVER, FRAME 1 1 S
(A=M/#13347) (B=M/#13347)
9 1 22137-080000 WASHER, 8 2 2
10 1 26013-080162 BOLT, M8X 16 1 1
11 1 172A29-54200 FRAME,TURNING (87) 1 1
111 1 172A29-54200-1 FRAME, TURNING (2J) 1 1 S
(A=M/#13347) (B=M/#13347)
12 2 172157-54800 BUSH 35X45 2 2
14 1 194940-24350 PIN, 10X28 2 2
15 1 172157-57600 BEARING, TURNING (88) 1 1
15-1 1 172157-57600-1 BEARING,TURNING (49) 1 1 S
(A=M/#11572) (B=M/#11572)
16 2 172157-57610 SEAL SET 1 1
17 3  172157-57620 SEAL 1 1
18 3  172157-57630 SEAL 1 1
19 1 172155-57610 BOLT M10X45 16 16
20 1 22217-100000 WASHER, SPRING 10 15 15
21 1 26072-100352 BOLT, 10.910X 35 11 1
22 1 26072-100552 BOLT, 10.910X 55 4 4
23 1 26013-080252 BOLT, M8X 25 1 1
24 1 26116-080162 BOLT, M8X 16 PLATED 4 4
25 1 1A1380-62160 WASHER 4 4
26 1 172A29-54300 COVER, PTO 1 1
26-1 1 172A29-54300-1 COVER, PTO 1 1 S
(A=M/#13347) (B=M/#13347)
27 2  172446-13530 SEAL, RADIATOR 1 1
29 1 172A29-54140 PLATE SWIVEL 1 1
29-1 1 172A29-54141 PLATE, SWIVEL 1 1 N
(A=M/#10633) (B=M/#10633)
30 1 26013-120202 BOLT, M12X 20 2 2

Remarks
(1)FIX LEG SPEC.
(2)VARIABLE LEG SPEC.

(3)P.T.O. SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40502 AROUND SEAT 0CK10-M40502  Fig.29

Fig.29. STEP & TURNING LOCK (BSvOEA(EN -
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172446-58800 PIN,LOCK 1 1
2 1 172157-58830 KNOB, 6.5X18X35 1 1
3 1 172A29-62151 MOUNT ASSY,STEP 1 1
4 1 172A29-62100 STEP ASSY 1 1
6 2 172446-62220 SEAL, STEP 1 1
7 2  172446-62210 INSULATOR 1 1
8 2 172446-62230 INSULATOR 1 1
9 2  172446-62240 INSULATOR 1 1
10 1 26013-100252 BOLT, M10X 25 2 2
1 1 26116-080252 BOLT, M8X 25 PLATED 4 4
12 1 1A1380-62160 WASHER 4 4

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 AROUND SEAT
Fig.30. SEAT & MOUNT

(A)=8V08-1(JP)

0CK10-M40502 Fig.30
(D)=

REFER TO Fig. 31

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172649-64101 SEAT ASSY, OPERATOR 1 1
1-1 1 172A54-64100 SEAT ASSY, OPERATOR 1 1 N
(A=M/#11979) (B=M/#11979)
12 1 172A64-64010  SEATASSY ' N
(A=MZZ222) (B=Mzz222)
1A 2  172A54-64110 COVER 1 1 W
(A=M/#11979) (B=M/#11979)
1A-1 2 172A54-64110 COVER 1 1 Zz
(A=MZZZ222) (B=MZzz222)
1B 2  172A54-64120 SCREW, M5X16 4 4 w
(A=M/#11979) (B=M/#11979)
1B-1 2 172A54-64120 SCREW, M5X16 4 4 A
(A=MZZ222) (B=M2z222)
1C 2 172A64-64020 STAY, SEAT 1 1 w
(A=MZZ222) (B=Mzz222)
1D 2 172A64-64030  CASE, LETTER 11 w
(A=MZZZ222) (B=Mzz222)
1E 2 172A64-64050 SCREW, M6.0X16 4 4 w
(A=MZZ222) (B=M22222)
1F 2 26013-080202 BOLT, M8X 20 2 2 w
(A=MZZZ22Z) (B=Mzz222)
2 1 172446-64200 BRACKET,SEAT(GREEN97 1 1
3 1 172141-64370 CUSHION, SEAT 2 2
4 1 172156-64420 PIN 1 1
5 1 22372-080000 PIN, SNAP 8 2 2
6 1 26013-080162 BOLT, M8X 16 2 2

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 BONNET 0CK10-M40502  Fig.31

Fig.31. BONNET s e
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172164-19130 BOLT M10X 25 4 4
2 1 172A29-62801 PLATE ASSY 1 1
4 2 172A29-62900 RUBBER PLATE A 1 1
5 2  172446-62930 RUBBER 1 1
6inc.(6)~15 6 1 172A20-65100-1 BONNET (GREEN:97) 1 1
34 8 2  172446-65190 TRIM, 2300 1 1
‘ 9 2 172A20-65300 SPONGE 1 1
. 10 2  172446-65240 SPONGE 1 1
" 2 172A20-65320 SPONGE 1 1
12 2  172A20-65310 SPONGE 1 1
13 2 172446-65280 INSULATOR 1 1
14 2 172A20-65330 INSULATOR 1 1
15 2 172446-65581 INSULATOR 1 1
16 1 172116-46630 KNOB, LEVER 1 1
17 1 172446-65300 ARM ASSY, BONNET 1 1
18 1 172480-65450 LEVER ASSY 1 1
19 1 172446-65371 PLATE 1 1
20 1 172446-65380 PLATE 1 1
21 1 172A29-65200 MOUNT ASSY,BONNET 1 1
22 1 172446-65470 WASHER, 10.5-22 4 4
23 1 172446-65502 LINK ASSY, OPEN 1 1
24 1 172446-65540 HOOK 1 1
25 1 172156-65690 SPRING, STOPPER 1 1
26 1 172164-66170 KEY ASSY, CYLINDER 1 1
31 1 22137-080000 WASHER, 8 1 1
32 1 22137-080000 WASHER, 8 3 3
33 1 22137-100000 WASHER, 10 4 4
34 1 22157-080000 WASHER, 8 2 2

35 1 22217-080000 WASHER, SPRING 8 1 1 z

(A=MZZ2222) (B=M22222)

36 1 22372-120000 PIN, SNAP 12 2 2
37 1 22372-080000 PIN, SNAP 8 1 1
38 1 22417-200200 PIN, COTTER 2.0X20 1 1
39 1 26013-080202 BOLT, M8X 20 3 3
40 1 26013-100202 BOLT, M10X 20 3 3
41 1 26051-100002 NUT, M10 4 4
42 1 26347-100002 NUT, M10 1 1
43 1 26716-080002 NUT, M8 1 1

431 1 26347-080002 NUT, M8 1 1 R

(A=MZZ2222) (B=MZzZ2222)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.32. HYD.OIL PUMP & JOINT

(A)=8V08-1(JP)

0CK10-M40502 Fig.32
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172A20-71100 MOUNT, PUMP 1 1
2 1 172498-71130 REAMER BOLT,8X32 1 1
3 1 22217-080000 WASHER, SPRING 8 1 1
4 1 26013-080302 BOLT, M8X 30 5 5
5 1 26716-080002 NUT, M8 4 4
6 1 172A20-71200 COUPLING 1 1
7 1 26450-100352 BOLT, M10X 35 3 3
8 1 172446-73100 PUMP 1 1
8-1 1 172446-73101 PUMP 1 1 R
(A=M/# 13947) (B=M# 13947)
9 2 172446-73120 SEAL SET 1 1
10 2  172446-73130 STEEL BALL 4 4
11 2 172446-73140 BOLT M10 4 4
12 2 172446-73150 WASHER 4 4
13 1 22137-100000 WASHER, 10 2 2
14 1 26013-100252 BOLT, M10X 25 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.33. BOOM CYLINDER

linc.2 ~ 21

4

(A)=8V08-1(JP)

0CK10-M40502 Fig.33
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-72100 CYLINDER ASSY, BOOM 1 1
1-1 1 172446-72100-1 CYLINDER ASSY, BOOM 1 1 S
(A=M/#13347) (B=M/#13347)
2 2 172446-72110 HEAD 50-25 1 1
4 3 24550-025250 BUSH, 25X25 1 1
5 2  172446-72150 TUBE, BOOM 1 1
5-1 2 172446-72140 TUBE, BOOM 1 1 N
(A=M/#11702) (B=M/#11702)
5-2 2 172446-72140-1 TUBE, BOOM 1 1 S
(A=M/#13347) (B=M/#13347)
6 3 172156-72770 BUSH, PIN 25 35 B 1 1
7 2  172446-72270 ROD ASSY, BOOM 1 1
7-1 2 172446-72260 ROD ASSY,BOOM 1 1 N
(A=M#11702) (B=M/#11702)
8 3 172156-72770 BUSH, PIN 25 35 B 1 1
9 2 172447-72321 GASKET ASSY, RGU50 1 1
10 2 172446-72370 COLLAR, 36-25 1 1
11 2 172447-72380 RING 36 1 1
12 2 172447-72531 PISTON 50 18X28 1 1
13 2 172157-72730 NUT, M18 1 1
14 2  172157-72010 SEAL SET, HEAD 50A 1 1
20 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
21 2  24761-040000 NIPPLE, GREASE B 1 1
22 1 172446-72350 COVER, SLIDE 1 1
2241 1 172446-72350-1 COVER, SLIDE 1 1 S
(A=M/#13347) (B=M/#13347)
23 1 172186-72480 GUIDE, SLIDE 2 2
24 1 22217-100000 WASHER, SPRING 10 1 1
25 1 26116-100162 BOLT, M10X 16 PLATED 1 1
26 1 933147-03400 WASHER, BRAKE ARM 1 1
27 1 933168-14170 SPRING 2 2

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.34. ARM CYLINDER

linc.2 ~ 17

14

(A)=8V08-1(JP)

0CK10-M40502 Fig.34
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-72400 CYLINDER, ARM 1 1
1-1 1 172446-72400-1 CYLINDER, ARM 1 1 S
(A=M/#13347) (B=M/#13347)
2 2 172447-72321 GASKET ASSY, RGU50 1 1
3 2 172446-72430 TUBE, ARM 1 1
3-1 2  172446-72420 TUBE, ARM 1 1 N
(A=M#11702) (B=M/#11702)
3-2 2 172446-72420-1 TUBE, ARM 1 1 S
(A=M/#13347) (B=M/#13347)
4 3 172156-72770 BUSH, PIN 25 35 B 1 1
5 2 172446-72500 ROD,ARM 1 1
5-1 2  172446-72490 ROD ASSY,ARM 1 1 N
(A=M/#11702) (B=M/#11702)
6 3  172156-72770 BUSH, PIN 25 35 B 1 1
7 2 172447-72531 PISTON 50 18X28 1 1
8 2 172157-72620 HEAD 5025 B W/BUSH 1 1
10 3 24550-025250 BUSH, 25X25 1 1
11 2  172157-72730 NUT, M18 1 1
12 2 172157-72020 SEAL SET, HEAD 50B 1 1
17 2 24761-020000 NIPPLE, GREASE PT1/8 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.35. BUCKET CYLINDER

linc.2 ~ 17

4

(A)=8V08-1(JP)

0CK10-M40502 Fig.35

(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty
(A) (B) (C) (D) (E) (F)
1 1 172446-72550 CYLINDER ASSY 1 1
1-1 1 172446-72550-2 CYLINDER ASSY 1 1
(A=M/#13347) (B=M/#13347)
2 2 172446-72580 TUBE, BUCKET 1 1
2-1 2 172446-72570 TUBE, BUCKET 1 1
(A=M#11702) (B=M/#11702)
2-2 2 172446-72570-2 TUBE, BUCKET 1 1
(A=M/#13347) (B=M/#13347)
3 3 172156-72770 BUSH, PIN 2535 B 1 1
4 2 172186-72630 HEAD 1 1
6 3 24550-025250 BUSH, 25X25 1 1
7 2  172446-72650 ROD,BUCKET 1 1
7-1 2 172446-72640 ROD ASSY,BUCKET 1 1
(A=M#11702) (B=M/#11702)
8 3 172156-72410 BUSH, PIN 25 35 A 1 1
9 2 172446-72681 PISTON 45 1 1
10 2  172186-72690 GASKET 1 1
11 2  172157-72730 NUT, M18 1 1
12 2 172186-72590 SEAL SET, HEAD 1 1
17 2 24761-040000 NIPPLE, GREASE B 1 1

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.36. SWING CYLINDER

(A)=8V08-1(JP)

0CK10-M40502 Fig.36
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172446-72801 CYLINDER ASSY, SWING 1 1
1-1 1 172446-72801-1 CYLINDER ASSY, SWING 1 1 S
(A=M/#13347) (B=M/#13347)
2 2 172449-72030 SEAL SET, HEAD 55 30 1 1
2-1 2  172A64-72040 SEAL SET, HEAD 55 30 1 1 R
(A=M/#13682) (B=M/#13682)
7 2  172449-72321 GASKET ASSY, RGU55 1 1
8 2  172173-72550 ROCK WASHER 55 1 1
9 2 172449-72560 HEAD CMP 55 30 1 1
11 3 24550-030300 BUSH, 30X30 1 1
12 2 172141-72580 NUT, M20 1 1
13 2 172449-72681 PISTON 55(20-28 1 1
14 2 172446-72830 TUBE ASSY, SWING 1 1
14-1 2 172446-72820 TUBE ASSY, SWING 1 1 N
(A=M/#11702) (B=M/#11702)
14-2 2 172446-72820-1 TUBE ASSY, SWING 1 1 S
(A=M/#13347) (B=M/#13347)
15 3  172186-72910 BUSH 1 1
16 2 172446-72871 ROD ASSY, SWING 1 1
16-1 2 172446-72860 ROD ASSY,SWING 1 1 N
(A=M/#11702) (B=M/#11702)
17 3 933125-05300 BUSHING 30 34.5B 1 1
18 2  24761-020000 NIPPLE, GREASE PT1/8 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.37. BLADE CYLINDER

(A)=8V08-1(JP)

0CK10-M40502 Fig.37

(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty
(A) (B) (C) (D) (E) (F)
1 1 172446-72700 CYLINDER ASSY, BLADE 1 1
1-1 1 172446-72700-1 CYLINDER ASSY, BLADE 1 1
(A=M/#11572) (B=M/#11572)
2 2 172447-72321 GASKET ASSY, RGU50 1 1
3 2 172447-72531 PISTON 50 18X28 1 1
4 2  172157-72620 HEAD 5025 B W/BUSH 1 1
6 3 24550-025250 BUSH, 25X25 1 1
7 2 172157-72730 NUT, M18 1 1
8 2 172446-72730 TUBE, BLADE 1 1
8-1 2 172446-72730-1 TUBE, BLADE 1 1
(A=M/#11572) (B=M/#11572)
8-2 2  172446-72720 TUBE, BLADE 1 1
(A=M/#11702) (B=M/#11702)
9 3 172156-72410 BUSH, PIN 25 35 A 1 1
10 2 172157-72020 SEAL SET, HEAD 50B 1 1
15 2 172446-72770 ROD,BLADE 1 1
15-1 2  172446-72760 ROD ASSY,BLADE 1 1
(A=M/#11702) (B=M/#11702)
16 3 172156-72410 BUSH, PIN 25 35 A 1 1
17 1 172447-72790-2 PROTECTER (GREEN:88) 1 1
17-1 1 172447-72790-3 PROTECTER (GRAY:49) 1 1
(A=M/#11572) (B=M/#11572)
18 1 26014-080162 BOLT, M8X 16 4 4

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502 Fig.38

Fig.38. LINK VARIABLE LEG CYLINDER (s 1r) or
C)= (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 172446-73010-2 COVER ASSY 1 1
1-1 1 172446-73010-3 COVER ASSY 1 1 S
(A=M#11572) (B=M/#11572)
. 2 1 172446-73030 COVER 1 1
18inc.19 ~ 328 2-1 1 172446-73030-1 COVER 11 s
(A=M/#11572) (B=M/#11572)
3 1 172446-72900  CYLINDER, VARIABLE 1 1
3-1 1 172446-72900-1 CYLINDER, VARIABLE 1 1 S
(A=M#11572) (B=M/#11572)
4 2  172447-72321 GASKET ASSY, RGU50 1 1
5 2  172447-72531 PISTON 50 18X28 1 1
6 2 172157-72620  HEAD 5025 B W/BUSH 11
8 3 24550-025250 BUSH, 25X25 1 1
9 2 172157-72730 NUT, M18 1 1
10 2 172157-72020 SEAL SET, HEAD 50B 1 1
Y 15 2  172446-72910 TUBE, VARIABLE 1 1
15-1 2 172446-72910-1 TUBE, VARIABLE 11 S
(A=M#11572) (B=M/#11572)
16 2 172446-72970 ROD 1 1
'\‘ 17 2 24761-020000  NIPPLE, GREASE PT1/8 11
@ 17A 2 172157-76290  NIPPLE, PT PF1/8 1 1 w
(A=M/#12637) (B=M/#12637)
17B 2 17211277580  JOINT, 1/8 11 w
(A=M/#12637) (B=M/#12637)
18 1 172446-72940 CYLINDER, VARIABLE 1 1
18-1 1 172446-72940-1 CYLINDER, VARIABLE 1 1 S
(A=M#11572) (B=M/#11572)
19 2  172447-72321 GASKET ASSY, RGU50 1 1
20 2  172447-72531 PISTON 50 18X28 1 1
21 2 172157-72620 HEAD 5025 B W/BUSH 1 1
23 3 24550-025250 BUSH, 25X25 1 1
24 2 172157-72730  NUT, M18 11
25 2 172157-72020  SEAL SET, HEAD 50B 1 1
30 2 172446-72950  TUBE, VARIABLE 11
30-1 2 172446-72950-1 TUBE, VARIABLE 11 S
3inc.4 ~ 17B = (A=M/#11572) (B=M/#11572)
4 31 2 17244672970  ROD T 1
32 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
32A 2 172157-76290  NIPPLE, PT PF1/8 11
(A=M/#12637) (B=M/#12637)
32B 2  172112-77580 JOINT, 1/8 1 1
(A=M/#12637) (B=M/#12637)
33 1 26013-100162 BOLT, M10X 16 4 4
16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.39

Fig.39. SLIDE VARIABLE LEG CYLINDER psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
1 1 172A20-72500 CYLINDER ASSY 1
1-1 1 172A20-72500-1 CYLINDER ASSY 1 S
(A=M/#11572)
2 2 172157-72020 SEAL SET, HEAD 50B 1
7 2 172447-72321 GASKET ASSY, RGU50 1
10 2  172480-72510 TUBE ASSY, VARIABLE 1
10-1 2 172480-72510-1 TUBE ASSY, VARIABLE 1 S
(A=M/#11572)
" 2 172A20-72530 ROD ASSY(VARIABLE 1
12 2 172447-72531 PISTON 50 18X28 1
13 2 172157-72620 HEAD 5025 B W/BUSH 1
15 3 24550-025250 BUSH, 25X25 1
16 2 172157-72730 NUT, M18 1

linc.2 ~ 16

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.40

Fig.40. TRAVEL MOTOR psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172447-73300 MOTOR CMP, TRAVEL 2 2
2 2 172447-53560 PLATE ASSY,BASE 2 2
3 3 172157-70450 RING 4 4
7 3 172186-73160  PLUG 4 4
12 3 172447-73440 SPRING 4 4
13 3 172447-73450 SPRING 2 2
16 3 172447-73480 NEEDLE 4 4
18 3 172422-73550 PLUG 4 4
19 3 172422-73550 PLUG 8 8
20 3 172422-73650 PLUG 4 4
21 3  172187-73670 PLUG 4 4
22 3  22351-050012 PIN, SPRING 5.0X12 2 2
23 3 24101-060020 BEARING, BALL 6002C3 2 2
_7@ @ 214 24 3 24311-000100 O-RING, 1AP10.0 4 4
05— 78 J7—o——925— 25 3 24315-000140 O-RING, 1BP14.0 4 4
| 1o—g E_Dm— 26 3 24315.000180  O-RING, 1BP18.0 4 4
F—] 6— 27 2 172157-70090 SNAP RING 2 2
?7— 28 2 172447-73100 COVER 2 2
— 29 2 172447-73120 GEAR 8 8
30 2 172447-73140 GEAR 2 2
31 2 172447-73150 RING,SEAL 2 2
32 2  172447-73160 PLATE, THRUST 2 2
33 2 172447-73170 SEAL ASSY 2 2
34 2  172447-73180 RING,SNAP 2 2
35 2 172447-73190 RING 6 6
37 2 172186-73240 BOLT,HEX SOCKET 14 14
38 2 172447-73250 PLATE 2 2
39 2 172447-73280 BALL 4 4
40 2 172126-73400 SNAP RING 2 2
41 2  172186-73410 NEEDLE 90 90
42 2 172447-73510 WASHER,THRUST 6 6
43 2 172425-73540 PIN 2 2
44 2  172447-73550 CARRIER KIT 2 2
46 3 172157-70240 SNAP RING 12 12
52 3  172186-73450 RING,SNAP 2 2
53 3 22242-000150 RING, 15 2 2
54 3 22351-030012 PIN, SPRING 3.0X12 6 6
55 2 172187-73570 PLUG 4 4
56 2  172447-73570 PLATE KIT 2 2
58 3  172186-73230 SEAL, OIL 2 2
61 2 172447-73580 CYLINDER BARREL ASSY 2 2
71 2 172447-73590 O-RING KIT 2 2
72 3  172186-73230 SEAL, OIL 2 2
73 3 172447-73500 O-RING 2 2
74 3 24315-000060 O-RING, 1BP6.0 2 2
75 3 24315-000110 O-RING, 1BP11.0 4 4
4 76 3 24315-000140 O-RING, 1BP14.0 4 4
71inc.72 ~ 80 77 3 24315-000140  O-RING, 1BP14.0 4 4
78 3 24315-000180 O-RING, 1BP18.0 4 4
79 3 24321-001300 O-RING, 1AG130.0 2 2
80 3 24325-001050 O-RING 1B G-105.0 2 2

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.40

; A)=SV08-1(JP D)=
Fig.40. TRAVEL MOTOR psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
81 2 172187-73600 PLUG 4 4
82 2 172186-73710 SHAFT 2 2
83 2 24101-060044 BEARING, BALL 6004 2 2
84 1 26450-100252 BOLT, M10X 25 16 16

—26—O——T8 TT—g 5257

1o—¢ ?:Dlzi

4

71inc.72 ~ 80

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.41

172131-73520 O-RING

Fig.41. TURNING MOTOR(PREVIOUS) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
~UP TO M/#11976 B 6 © 0 6 6

1 1 172446-57300-1 BEARING RETAINER(87) 1 1

1-1 1 172446-57300-3 BEARING RETAINER(2J) 1 1 S

(A=M/#13347) (B=M/#13347)

2 1 172157-57310 PINION 13T 1 1
3 1 172157-57360 BEARING, NEEDLE 1 1
4 1 22242-000350 RING, 35 1 1
5 1 22252-000260 RING, 26 1 1
6 1 22252-000720 RING, 72 1 1
7 1 24101-062074 BEARING, BALL 6207 1 1
8 1 24163-405300 RING, INNER 404530 1 1
9 1 26013-100252 BOLT, M10X 25 4 4
10 1 27260-260000 PLUG, 26 1 1
11 1 26013-120352 BOLT, M12X 35 2 2
12 1 172446-73310 MOTOR CMP,TURNING 1 1
13 2 172446-73320 GEROLLER 1 1
14 2 172131-73360 SCREW 7 7
15 2 172131-73381 DRIVE 1 1
16 2 172131-73410 CAP, END 1 1
17 2 172131-73420 PLATE,SPACER 1 1
18 2 172131-73440 PLUG,HOUSING 2 2
19 2 172131-73450 HOUSING 1 1
20 2 172131-73460 SHAFT, OUTPUT 1 1
21 2 172131-73470 BEARING,THRUST RACE 1 1
22 2 172131-73480 BEARING, NEEDLE 1 1
23 2 172131-73490 SCREW 4 4
24 2 172131-73551 SEAL SET, S-130 1 1
25 3 172131-73501 SEAL, OIL 1 1
26 3  172131-73510 SEAL, DUST 1 1
27 3 172131-73520 O-RING 1 1
28 3 172131-73530 O-RING 3 3
29 3 172131-73540 O-RING 4 4
30 2 172131-73931 FLANGE 1 1
31 3 172131-73431 FLANGE 1 1
32 3  172131-73501 SEAL, OIL 1 1
33 3 172131-73510 SEAL, DUST 1 1
3 1 1
3 1 1

172131-73760  WASHER, BACK UP

Remarks
NEW SPEC. IS REF.TO.FIG.42. N:Old $=5 New, Q:0ld *725 New, R:0ld $2=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.42. TURNING MOTOR(FROM M11977)

(A)=8V08-1(JP)

0CK10-M40502 Fig.42
(D)=

Remarks

(1)EXCHANGE WITH PREVIOUS TYPE SWING MOTOR(FIG.41), INTERCHANGEABLE BY
SIMULTANEOUS REPLACEMENT WITH FOLLOWING PARTS.

FIG.42 REF NO.1 & 6-1.
FIG.63 OR FIG.64 REF NO.14-1.
FIG.72 REF NO.1-1.

(2)A part : If there is an identification stamp, No.2F is not needed.

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172A20-73310 MOTOR ASSY, SWING 1 1
1-1 1 172A20-73311 MOTOR ASSY, SWING 1 1 R
(A=*2011.12.) (B=*2011.12.)
2 2 172A20-73320 MOTOR ASSY, SWING 1 1
2-1 2  172A20-73321 MOTOR, SWING 1 1 R
(A=*2011.12.) (B=*2011.12.)
2A 3  172A20-73400 SEAL SET 1 1
2B 4  172A20-73410 SEAL, OIL 1 1
2C 4  172A20-73420 BACKUP RING 1 1
2D 4  172A20-73430 XRING 1 1
2E 4  172A20-73440 O-RING 3 3
2F 4  24341-000080 O-RING, 1AS8.0 1 1
2F-1 4 24341-000060 O-RING, 1AS6.0 1 1 N
(A=*2014.10.) (B=*2014.10.)
2G 4  24341-000670 O-RING, 1AS67.0 1 1
2H 4 24356-240370 O-RING, 4D24037 1 1
3 2 172A20-73330 PINION 13T 1 1
4 2  172A20-73340 WASHER, M10 1 1
5 2 26450-100202 BOLT, M10X 20 1 1
6 1 26013-120402 BOLT, M12X 40 2 2
6-1 1 26013-120352 BOLT, M12X 35 2 2 N
(A=M/#11979) (B=M/#11979)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.43. SWIVEL JOINT(FIXED LEG)(Y SPEC.)

0CK10-M40502 Fig.43

S 25

‘%7%
PREVIOUS

Remarks

(1)Compatibility by assembly exchange
with parts of Fig.81(43A)

Ref.No.1.

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172447-73801 SWIVEL ASSY 1 1
1-1 1 172447-73802 SWIVEL ASSY 1 1 R
(A=M/#11979) (B=M/#11979)
1-2 1 172447-73850 SWIVEL ASSY 1 1 N
(A=M/#12255) (B=M/#12255)
1-3 1 172447-73850 SWIVEL ASSY 1 1 Y4
(A=MZz722) (B=MZz2222)
2 3 172447-73810 HUB,SWIVEL 1 1
3 3 172447-73821 SHAFT, SWIVEL 1 1
3-1 3 172447-73822 SHAFT, SWIVEL 1 1 N
(A=M/#12255) (B=M/#12255)
4 3 172447-73830 FLANGE,SWIVEL 1 1
5 3 172157-73910 SPACER, SWIVEL 1 1
6 3 22242-000401 RING, 40 1 1
7 3 22312-100320 PIN, PARALLEL M10X32 1 1
8 3 23871-010000 PLUG, RO1 7 7
9 3  26013-080352 BOLT, M8X 35 3 3
10 3 172447-73880 SEAL SET, SWIVEL 1 1
1" 4 172142-73800 O-RING 2 2
12 4 172458-73820 SEAL, SWIVEL 7 7
12-1 3 172447-73840 SEAL 7 7 R
(A=M/#11979) (B=M/#11979)
13 4  172148-73870 RING, BUCK UP 1 1
14 4  24321-000700 O-RING, 1AG70.0
14A 2 172447-73860 COVER, DUCT 1 1 w
(A=M/#12255) (B=M/#12255)
15 1 26013-100302 BOLT, M10X 30 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.81. (43A)SWIVEL JOINT(FIXED LEG)(N SPEC.)

(A)=8V08-1(JP)

0CK10-M40502 Fig.81
(D)=

Remarks
(1)A’'NACHI'LABEL

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172A82-73790  JOINT ASSY,SWIVEL F 1 1 W 1
(A=MZzZ222Z) (B=MZzZ2222)
2 2 172A82-73800  JOINT ASSY,SWIVEL F 1 1
3 3  172A82-73810 SHAFT ASSY,SWIVEL F 1 1
6 3 172A82-73840 HUB,SWIVEL F 1 1
7 3 172A82-73850 FLANGE,SWIVEL F 1 1
8 3  172A82-73860 RING, THRUST 1 1
9 3  172A82-73880 SEALKIT,F 1 1
9-1 3 172A82-73870 SEAL KIT, SWIVEL 1 1 N
(A=*2014.04) (B=*2014.04)
10 4  172A64-73870 RING,V 1 1
1 4  172B02-73870 SEAL, SWIVEL 7 7
111 4 172B02-73890 SEAL, SWIVEL 7 7 N
(A=*2014.04) (B=*2014.04)
12 4  172B02-73880 RING, BACKUP T3 55 1 1
13 4 24315-000560 O-RING, 1BP56.0 1 1
14 4 24325-000700 O-RING, 1BG70.0 1 1
15 3 22217-080000 WASHER, SPRING 8 3 3
16 3 22242-000421 RING, 42 1 1
17 3 23871-010000 PLUG, RO1 7 7
18 3 26076-080352 BOLT, 10.98X 35 3 3
19 2  172447-73860 COVER, DUCT 1 1
20 1 26013-100302 BOLT, M10X 30 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT

Fig.44. SWIVEL JOINT(LINK VARIABLE LEG)(Y SPEC.)

187
PREVIOUS

0CK10-M40502 Fig.44

B

Ht
PREVIOU

(A)=SV08-1(JP) D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-73850 SWIVEL ASSY 1 1
1-1 1 172446-73840 SWIVEL ASSY 1 1 N
(A=M#11417) (B=M/#11417)
12 1 172446-73840  SWIVELASSY 11 z
(A=MZZ222) (B=Mzz222)
2 3 172446-73860 HUB,SWIVEL 1 1
3 3  172446-73871 SHAFT, SWIVEL 1 1
31 3 172446-73872 SHAFT, SWIVEL 1 1 N
(A=M/#11417) (B=M/#11417)
6 3 172446-73890 FLANGE,SWIVEL 1 1
7 3 172157-73910 SPACER, SWIVEL 1 1
8 3 22242-000401 RING, 40 1 1
9 3 23871-010000 PLUG, RO1 8 8
10 3  26013-080352 BOLT, M8X 35 3 3
11 3 172446-73900 SEAL SET, SWIVEL 1 1
12 4 172142-73800 O-RING 2 2
13 4 172458-73820 SEAL, SWIVEL 9 9
1341 4 172447-73840 SEAL 9 9 R
(A=M/#11979) (B=M/#11979)
14 4 172148-73870 RING, BUCK UP 1 1
15 4 24321-000700 O-RING, 1AG70.0 1 1
15A 2  172448-73900 COVER, DUCT 1 1 w
(A=M#11417) (B=M/#11417)
16 1 22217-100000 WASHER, SPRING 10 3 3
17 1 26072-100302 BOLT, 10.910X 30 3 3

Remarks

(1)Compatibility by assembly exchange
with parts of Fig.83(44A)

Ref.No.1.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.83. (44A)SWIVEL JOINT(LINK VARIABL LEG)(N SPEC.)

(A)=8V08-1(JP)

0CK10-M40502 Fig.83

(D)=

Remarks
(1)A’'NACHI'LABEL

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172A82-73890  JOINT ASSY,SWIVEL L 1 1 W 1
(A=MZzZ222Z) (B=MZzZ2222)
2 2 172448-73900 COVER, DUCT 1 1
3 2 172A82-73900  JOINT ASSY,SWIVEL L 1 1
4 3 172A64-73810 SHAFT ASSY,SWIVEL SL 1 1
7 3 172A64-73850 FLANGE,SWIVEL SL 1 1
8 3 172B02-73860 SPACER, SWIVEL 1 1
9 3  172A64-73880 SEAL KIT,SL 1 1
9-1 3 172A64-73860 SEAL KIT, SWIVEL 1 1 N
(A=*2014.04) (B=*2014.04)
10 4  172A64-73870 RING,V 1 1
1 4  172B02-73870 SEAL, SWIVEL 9 9
111 4 172B02-73890 SEAL, SWIVEL 9 9 N
(A=*2014.04) (B=*2014.04)
12 4  172B02-73880 RING, BACKUP T3 55 1 1
13 4 24315-000560 O-RING, 1BP56.0 1 1
14 4 24325-000700 O-RING, 1BG70.0 1 1
15 3 172A64-73890 BOLT,10.9 8X 40 3 3
16 3 172A82-73940 HUB,SWIVEL L 1 1
17 3 22217-080000 WASHER, SPRING 8 3 3
18 3 22242-000451 RING, 45 1 1
19 3 23871-010000 PLUG, RO1 8 8
20 1 22217-100000 WASHER, SPRING 10 3 3
21 1 26072-100302 BOLT, 10.910X 30 3 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.45. SWIVEL JOINT(SLIDE VARIABLE LEG)(Y SPEC.)

|B7¥
PREVIOUS

(A)=8V08-1(JP)

0CK10-M40502 Fig.45
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172448-73850 SWIVEL ASSY 1
1-1 1 172448-73840 SWIVEL ASSY 1 N
(A=M#11417)
12 1 17244873840  SWIVELASSY 1 z
(A=MZZ222)
2 3 172446-73900 SEAL SET, SWIVEL 1
3 4  172142-73800 O-RING 2
4 4  172458-73820 SEAL, SWIVEL 9
4-1 4  172447-73840 SEAL 9 R
(A=M/#11979)
5 4 172148-73870 RING, BUCK UP 1
6 4  24321-000700 O-RING, 1AG70.0 1
7 3 172448-73860 HUB,SWIVEL 1
8 3 172446-73871 SHAFT, SWIVEL 1
8-1 3 172446-73872 SHAFT, SWIVEL 1 S
(A=M/#11417)
9 3 172446-73890 FLANGE,SWIVEL 1
10 3 172157-73910 SPACER, SWIVEL 1
1" 3 22242-000401 RING, 40 1
12 3 23871-010000 PLUG, RO1 8
13 3  26013-080352 BOLT, M8X 35 3
13A 2  172448-73900 COVER, DUCT 1 w
(A=M#11417)
14 1 26013-100402 BOLT, M10X 40 3

Remarks

(1)Compatibility by assembly exchange
with parts of Fig.82(45A)

Ref.No.1.

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.82. (45A)SWIVEL JOINT(SLIDE VARIABLE LEG)(N SPEC.)

(A)=8V08-1(JP)

0CK10-M40502 Fig.82

(D)=

Remarks
(1)A’'NACHI'LABEL

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172A64-73790  JOINT ASSY,SWIVEL S 1 W 1
(A=MZzZ222Z)
2 2 172A64-73800  JOINT ASSY,SWIVEL S 1
3 3  172A64-73810 SHAFT ASSY,SWIVEL SL 1
6 3 172A64-73840 HUB,SWIVEL S 1
7 3 172A64-73850 FLANGE,SWIVEL SL 1
8 3 172B02-73860 SPACER, SWIVEL 1
9 3  172A64-73880 SEAL KIT,SL 1
9-1 3 172A64-73860 SEAL KIT, SWIVEL 1 1 N
(A=*2014.04) (B=*2014.04)
10 4  172A64-73870 RING,V 1
1 4  172B02-73870 SEAL, SWIVEL 9
111 4 172B02-73890 SEAL, SWIVEL 9 9 N
(A=*2014.04) (B=*2014.04)
12 4  172B02-73880 RING, BACKUP T3 55 1
13 4 24315-000560 O-RING, 1BP56.0 1
14 4 24325-000700 O-RING, 1BG70.0 1
15 3 172A64-73890 BOLT,10.9 8X 40 3
16 3 22217-080000 WASHER, SPRING 8 3
17 3 22242-000451 RING, 45 1
18 3 23871-010000 PLUG, RO1 8
19 2  172448-73900 COVER, DUCT 1
20 1 26013-100402 BOLT, M10X 40 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.46. CONTROL VALVE(FIXED LEG:1/3)

a2 hA—=IRLTASSY

CONTROL_VALVE ASSY

172A29-14120

FIG. 46 Ref. No.1

INC. FIG. 46 Ref. No.2~46
F1G. 47 Ref. No.1~64
F1G. 48 Ref. No.1~51.

1

4

(A)=8V08-1(JP)

0CK10-M40502 Fig.46
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172A29-74120 CONTROL VALVE 1 1
2 2 172157-70710 O-RING 3 3
3 2 172446-74120 SECTION ASSY 1 1
4 3  172157-70720 PLUG PF3/8 1 1
5 3 172447-74250 SECTION 1 1
6 3  172183-74350 PLUG PF1/4 1 1
7 3 24315-000110 O-RING, 1BP11.0 1 1
8 3 24315-000140 O-RING, 1BP14.0 1 1
9 2  172446-74130 SECTION ASSY, SWING 1 1
10 3 172157-70630 BAC UP RING 1 1
11 3 172157-70640 PLATE, O-RING 1 1
12 3 172157-70690 SPRING, VALVE 1 1
13 3 172157-70700 STAY, VALVE 1 1
14 3 172157-70720 PLUG PF3/8 1 1
15 3 172157-70820 CAP, SPRING 1 1
16 3 172446-74410 SECTION, SWING 1 1
18 4 172446-74260 SPOOL ASSY, SWING 1 1
19 3 172137-74520 VALVE, CHECK 1 1
20 3 24311-240100 O-RING, 1AP10A 1 1
21 3 24315-000110 O-RING, 1BP11.0 1 1
22 3 24315-000140 O-RING, 1BP14.0 1 1
23 3  26450-050452 BOLT, M5X 45 2 2
24 3  26557-050102 SCREW, M5X10 2 2
25 2 172446-74140 SECTION ASSY, BOOM 1 1
26 3 172157-70630 BAC UP RING 1 1
27 3 172157-70640 PLATE, O-RING 1 1
28 3 172157-70690 SPRING, VALVE 1 1
29 3 172157-70700 STAY, VALVE 1 1
30 3 172157-70720 PLUG PF3/8 1 1
31 3 172157-70820 CAP, SPRING 1 1
32 3 172446-74420 SECTION, BOOM 1 1
34 4 172446-74280 SPOOL ASSY, BOOM 1 1
35 3 172137-74520 VALVE, CHECK 1 1
36 3 24311-240100 O-RING, 1AP10A 1 1
37 3 24315-000110 O-RING, 1BP11.0 1 1
38 3 24315-000140 O-RING, 1BP14.0 1 1
39 3 26450-050452 BOLT, M5X 45 2 2
40 3 26557-050102 SCREW, M5X10 2 2
41 2  172446-74230 VALVE ASSY, RELIEF 2 1 1
42 2 172498-74430 ANTI-CAVITATION ASSY 1 1
43 2 24315-000100 O-RING, 1BP10.0 6 6
44 2 172A29-74300 MAIN RELIEF VALVE 1 1
45 2 172186-74800 BOLT 3 3
46 2 26716-080002 NUT, M8 6 6
47 1 26013-080162 BOLT, M8X 16 3 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.47. CONTROL VALVE(FIXED LEG:2/3)

EfT (B)
DRIVE (R)

Ty bk
BUCKET

Niry b
BUCKET

aY hA—JLINLTASSY

CONTROL _VALVE ASSY

172A29-74120

F1G. 46 Ref. No.1

ING. FIG.46 Ref. No.2~46
FIG. 47 Ref. No.1~64
F1G. 48 Ref. No.1~51.

ET (B
DRIVE (R)

4

32

0
- \\:\90—_1

32

(A)=8V08-1(JP)

0CK10-M40502 Fig.47

(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty
(A) B) (C) D) (E) (F)
1 2 172157-70710 O-RING 4 4
2 2 172446-74150 SECTION ASSY, BUCKET 1 1
3 3 172157-70630 BAC UP RING 1 1
4 3 172157-70640 PLATE, O-RING 1 1
5 3 172157-70690 SPRING, VALVE 1 1
6 3 172157-70700 STAY, VALVE 1 1
7 3  172157-70720 PLUG PF3/8 2 2
8 3  172157-70820 CAP, SPRING 1 1
9 3 172447-74300 SPRING, VALVE 1 1
10 3 172447-74310 VALVE, CHECK 1 1
11 3 172446-74430 SECTION, BUCKET 1 1
13 4 172446-74300 SPOOL ASSY, BUCKET 1 1
14 3 172137-74520 VALVE, CHECK 1 1
15 3 24311-240100 O-RING, 1AP10A 1 1
16 3 24315-000110 O-RING, 1BP11.0 1 1
17 3 24315-000140 O-RING, 1BP14.0 2 2
18 3 26450-050452 BOLT, M5X 45 2 2
19 3 26557-050102 SCREW, M5X10 2 2
20 2 172446-74160 SECTION ASSY, TRAVEL 1 1
21 3  172157-70630 BAC UP RING 1 1
22 3 172157-70640 PLATE, O-RING 1 1
23 3  172157-70700 STAY, VALVE 1 1
24 3  172157-70820 CAP, SPRING 1 1
25 3 172446-74440 SECTION ASSY, TRAVEL 1 1
27 4 172446-74320 SPOOL ASSY, TRAVEL 1 1
28 3 24311-240100 O-RING, 1AP10A 1 1
29 3 24315-000110 O-RING, 1BP11.0 1 1
30 3 26450-050452 BOLT, M5X 45 2 2
31 3 26557-050102 SCREW, M5X10 2 2
32 2 24315-000100 O-RING, 1BP10.0 8 8
33 2 172446-74170 SECTION ASSY, BLADE 1 1
34 3  172157-70630 BAC UP RING 1 1
35 3 172157-70640 PLATE, O-RING 1 1
36 3  172157-70690 SPRING, VALVE 1 1
37 3  172157-70700 STAY, VALVE 1 1
38 3 172157-70820 CAP, SPRING 1 1
39 3 172446-74450 SECTION ASSY, BLADE 1 1
41 4 172446-74340 SPOOL ASSY, BLADE 1 1
42 3 172137-74520 VALVE, CHECK 1 1
43 3 24311-240100 O-RING, 1AP10A 1 1
44 3 24315-000110 O-RING, 1BP11.0 1 1
45 3 26450-050452 BOLT, M5X 45 2 2
46 3 26557-050102 SCREW, M5X10 2 2
47 2 172446-74180 SECTION ASSY, PTO 1 1
48 3 172157-70630 BAC UP RING 1 1
49 3  172157-70640 PLATE, O-RING 1 1
50 3  172157-70690 SPRING, VALVE 1 1
51 3 172157-70700 STAY, VALVE 1 1
52 3  172157-70720 PLUG PF3/8 1 1
53 3  172157-70820 CAP, SPRING 1 1
54 3 172183-74350 PLUG PF1/4 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT

Fig.47. CONTROL VALVE(FIXED LEG:2/3)

ET (H7)
DRIVE (R)
Ty bk
BUCKET

aY hA—JLINLTASSY

CONTROL _VALVE ASSY

172A29-74120

F1G. 46 Ref. No.1

ING. FIG.46 Ref. No.2~46
FIG. 47 Ref. No.1~64
F1G. 48 Ref. No.1~51.

ET (B
DRIVE (R)

4

(23

2

0
- \\:\90—_1

(A)=8V08-1(JP)

0CK10-M40502 Fig.47
(D)=

32

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
55 3 172446-74460 SECTION ASSY, PTO 1 1
57 4 172446-74360 SPOOL ASSY, PTO 1 1
58 3 172137-74520 VALVE, CHECK 1 1
59 3 24311-240100 O-RING, 1AP10A 1 1
60 3 24315-000110 O-RING, 1BP11.0 2 2
61 3 24315-000140 O-RING, 1BP14.0 1 1
62 3  26450-050452 BOLT, M5X 45 2 2
63 3  26557-050102 SCREW, M5X10 2 2
64 2 24315-000040 O-RING, 1BP4.0 1 1
N:Old New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502 Fig.48

Fig.48. CONTROL VALVE(FIXED LEG:3/3) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |

O—L/AJLTASSY A) (B) (C) (O) (E) (F)

X%XE ASSY 172157-70710  O-RING

1
-1 2 172446-74190  SECTION ASSY, ARM
G, 46 Ref. No.2~46 3 172157-70630  BAC UP RING
|6 47 pet. Mo.1~84 4 172157-70640  PLATE, O-RING
5 172157-70690  SPRING, VALVE
6 17215770700 STAY, VALVE
7 172157-70720  PLUG PF3/8
8 172157-70820  CAP, SPRING
9 172446-74470  SECTION, ARM
11 172446-74380  SPOOL ASSY, ARM
12 172137-74520  VALVE, CHECK
13 24311-240100  O-RING, 1AP10A
14 24315-000110  O-RING, 1BP11.0
15 24315-000140  O-RING, 1BP14.0
16 26450-050452  BOLT, M5X 45
17 26557-050102  SCREW, M5X10
18 172446-74200  SECTION ASSY
19 172157-70630  BAC UP RING
20 172157-70640  PLATE, O-RING
21 172157-70690  SPRING, VALVE
22 17215770700 STAY, VALVE
23 172157-70820  CAP, SPRING
24 172446-74480  SECTION ASSY
26 172446-74400  SPOOL ASSY, SWING
172137-74520  VALVE, CHECK
28 24311-240100  O-RING, 1AP10A
29 24315-000110  O-RING, 1BP11.0
30 26450-050452  BOLT, M5X 45

26557-050102  SCREW, M5X10
172446-74160  SECTION ASSY, TRAVEL

ET (B 172157-70630 BAC UP RING

DRIVE (L) 34 172157-70640  PLATE, O-RING
| 4 35 172157-70700  STAY, VALVE

| a9 36 172157-70820  CAP, SPRING
37 172446-74440  SECTION ASSY, TRAVEL
39 172446-74320  SPOOL ASSY, TRAVEL
40 24311-240100  O-RING, 1AP10A
41 24315-000110  O-RING, 1BP11.0
42 26450-050452  BOLT, M5X 45
43 26557-050102  SCREW, M5X10

FEE 172447-74200  SECTION ASSY

P2 H—h TURNING £ (&) 45 172183-74350  PLUG PF1/4
P2 PORT DRIVE (L) 46 172447-74380  SECTION
| 4 P2 Mk 47 24315-000110  O-RING, 1BP11.0
44 P2 PORT 48 172A29-74300  MAIN RELIEF VALVE

24315-000100 O-RING, 1BP10.0
172446-74230 VALVE ASSY, RELIEF 2

B
3
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
6
1
172446-74240 VALVE ASSY, RELIEF 7 2

N

~
NDNNMNWRWNWWWWRWREWWWWWNWWWWWPREWWWLWWWLWNWWWWWWRWLWWRWWWILWLWDNDN
N 2Ol a ala ap|Na ala aalaa ala NN A ala aalaa ala a2 ala aalaa ala aala aw

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.49

Fig.49. CONTROL VALVE(LINK VARIABLE LEG:1/3) esvoe-tr) or
©F (F)=
No. Lev. Parts No. Description Q'ty |
av kA—LSLTASSY (A) B) (C) D) (E) (F)

CONTROL_VALVE ASSY
172A29-714110

FIG. 49 Ref. No.1

ING. FIG. 49 Ref. No.2~58

172A29-74110  CONTROL VALVE,VR
172157-70710  O-RING
172446-74120  SECTION ASSY

F1G. 50 Ref. No.1~64
S FI6.51 Ref. No.1~51.

172157-70720 PLUG PF3/8
172447-74250 SECTION

~

0 N O WN =

w
©

HEH 24315-000140 O-RING, 1BP14.0
VARIABLE LEG 39 26450-050452 BOLT, M5X 45

40 26557-050102 SCREW, M5X10

41 172446-74140 SECTION ASSY, BOOM

42 172157-70630 BAC UP RING

43 172157-70640 PLATE, O-RING

44 172157-70690 SPRING, VALVE

45 172157-70700 STAY, VALVE

46 172157-70720 PLUG PF3/8

47 172157-70820 CAP, SPRING

48 172446-74420 SECTION, BOOM

50 172446-74280 SPOOL ASSY, BOOM

o
iy

172137-74520 VALVE, CHECK

a
N

24311-240100 O-RING, 1AP10A
24315-000110 O-RING, 1BP11.0
54 24315-000140 O-RING, 1BP14.0

1 1
2 4

2 1

3 1

| . 3 1
i e 1 Py 3 172183-74350  PLUG PF1/4 1
i 3 24315000110  O-RING, 1BP11.0 1
i 3 24315-000140  O-RING, 1BP14.0 1
i 9 2 172A29-74300  MAIN RELIEF VALVE 1
i 10 2 172446-74550  SECTION ASSY, OPTION 1
i 11 3 172157-70630  BAC UP RING 1
i 12 3 172157-70640  PLATE, O-RING 1
i 13 3 172157-70700  STAY, VALVE 1
i 21— _—_— 14 3 172157-70820  CAP, SPRING 1
i o " 12 7 arinBLE LEG 15 3 17244674580  SECTION, OPTION 1
! LA 17 4 172446-74570  SPOOL ASSY, OPTION 1
i ; 18 3 24311-240100  O-RING, 1AP10A 1
' D13 1o 19 3 24315-000110  O-RING, 1BP11.0 1
31Q 20 3 26450-050452  BOLT, M5X 45 2

19— 21 3 26557-050102  SCREW, M5X10 2

22 2 172446-74560  BOLT 3

23 2 24315000100 O-RING, 1BP10.0 8

Y 24 2 26716-080002  NUT, M8 6

25 2 172446-74130  SECTION ASSY, SWING 1

15— 26 3  172157-70630  BAC UP RING 1

? 27 3 172157-70640  PLATE, O-RING 1

28 3 172157-70690  SPRING, VALVE 1

23 29 3 172157-70700  STAY, VALVE 1

30 3 172157-70720  PLUG PF3/8 1

31 3 172157-70820  CAP, SPRING 1

32 3 172446-74410  SECTION, SWING 1

14 34 4 172446-74260  SPOOL ASSY, SWING 1

35 3 172137-74520  VALVE, CHECK 1

20 36 3 24311-240100  O-RING, 1AP10A 1

37 3 24315000110  O-RING, 1BP11.0 1

3 1

3 2

3 2

2 1

3 1

3 1

3 1

3 1

3 1

3 1

3 1

4 1

3 1

3 1

3 1

(6]
w

B
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
3
8
6
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1

w
-

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.49

Fig.49. CONTROL VALVE(LINK VARIABLE LEG:1/3) (Bsvoeron) or
(©)= (F)=
No. Lev. Parts No. Description Q'ty I R
ay rA—LALTASSY (A) (B) (C) (D) (E) (F)

1092{5357‘1?% AssY 55 3 26450-050452  BOLT, M5X 45 2 2
FIE 43 Rof. No.1 56 3 26557-050102  SCREW, M5X10 2 2
INC. FIG.49 Ref. No.2~58 57 2 172446-74230  VALVE ASSY, RELIEF 2 1 1
~. Hg g? 53;1 Hgi }:gi‘ 58 2 172498-74430  ANTI-CAVITATION ASSY 1 1
N 59 1 26013-080162  BOLT, M8X 16 3 3

“ 1

h 4

[ @—— 11— VARIABLE LEG

AIZEH
VARIABLE LEG

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.50. CONTROL VALVE(LINK VARIABLE LEG:2/3)

EfT (B
DRIVE (R)

7y b
BUCKET

17y b

avkOo—j/LTASSY

CONTROL_VALVE ASSY

172A29-74110

F1G. 49 Ref. No.1

INC. FIG.49 Ref. No.2~58
F1G. 50 Ref. No.1~64
F1G. 51 Ref. No.1~51.

ET (A
DRIVE (R)

4

20

(A)=8V08-1(JP)

0CK10-M40502 Fig.50
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 2 172157-70710 O-RING 4 4
2 2 172446-74150 SECTION ASSY, BUCKET 1 1
3 3 172157-70630 BAC UP RING 1 1
4 3 172157-70640 PLATE, O-RING 1 1
5 3 172157-70690 SPRING, VALVE 1 1
6 3 172157-70700 STAY, VALVE 1 1
7 3  172157-70720 PLUG PF3/8 2 2
8 3  172157-70820 CAP, SPRING 1 1
9 3 172447-74300 SPRING, VALVE 1 1
10 3 172447-74310 VALVE, CHECK 1 1
11 3 172446-74430 SECTION, BUCKET 1 1
13 4 172446-74300 SPOOL ASSY, BUCKET 1 1
14 3 172137-74520 VALVE, CHECK 1 1
15 3 24311-240100 O-RING, 1AP10A 1 1
16 3 24315-000110 O-RING, 1BP11.0 1 1
17 3 24315-000140 O-RING, 1BP14.0 2 2
18 3 26450-050452 BOLT, M5X 45 2 2
19 3 26557-050102 SCREW, M5X10 2 2
20 2 172446-74160 SECTION ASSY, TRAVEL 1 1
21 3  172157-70630 BAC UP RING 1 1
22 3 172157-70640 PLATE, O-RING 1 1
23 3  172157-70700 STAY, VALVE 1 1
24 3  172157-70820 CAP, SPRING 1 1
25 3 172446-74440 SECTION ASSY, TRAVEL 1 1
27 4 172446-74320 SPOOL ASSY, TRAVEL 1 1
28 3 24311-240100 O-RING, 1AP10A 1 1
29 3 24315-000110 O-RING, 1BP11.0 1 1
30 3 26450-050452 BOLT, M5X 45 2 2
31 3 26557-050102 SCREW, M5X10 2 2
32 2 24315-000100 O-RING, 1BP10.0 8 8
33 2 172446-74170 SECTION ASSY, BLADE 1 1
34 3  172157-70630 BAC UP RING 1 1
35 3 172157-70640 PLATE, O-RING 1 1
36 3  172157-70690 SPRING, VALVE 1 1
37 3  172157-70700 STAY, VALVE 1 1
38 3 172157-70820 CAP, SPRING 1 1
39 3 172446-74450 SECTION ASSY, BLADE 1 1
41 4 172446-74340 SPOOL ASSY, BLADE 1 1
42 3 172137-74520 VALVE, CHECK 1 1
43 3 24311-240100 O-RING, 1AP10A 1 1
44 3 24315-000110 O-RING, 1BP11.0 1 1
45 3 26450-050452 BOLT, M5X 45 2 2
46 3 26557-050102 SCREW, M5X10 2 2
47 2 172446-74180 SECTION ASSY, PTO 1 1
48 3 172157-70630 BAC UP RING 1 1
49 3  172157-70640 PLATE, O-RING 1 1
50 3  172157-70690 SPRING, VALVE 1 1
51 3 172157-70700 STAY, VALVE 1 1
52 3  172157-70720 PLUG PF3/8 1 1
53 3  172157-70820 CAP, SPRING 1 1
54 3 172183-74350 PLUG PF1/4 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT

Fig.50. CONTROL VALVE(LINK VARIABLE LEG:2/3)

avkOo—j/LTASSY

CONTROL_VALVE ASSY

172A29-74110

F1G. 49 Ref. No.1

INC. FIG.49 Ref. No.2~58
F1G. 50 Ref. No.1~64
F1G. 51 Ref. No.1~51.

ET (A
DRIVE (R)

4

20

(A)=8V08-1(JP)

0CK10-M40502 Fig.50
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
55 3 172446-74460 SECTION ASSY, PTO 1 1
57 4 172446-74360 SPOOL ASSY, PTO 1 1
58 3 172137-74520 VALVE, CHECK 1 1
59 3 24311-240100 O-RING, 1AP10A 1 1
60 3 24315-000110 O-RING, 1BP11.0 2 2
61 3 24315-000140 O-RING, 1BP14.0 1 1
62 3  26450-050452 BOLT, M5X 45 2 2
63 3  26557-050102 SCREW, M5X10 2 2
64 2 24315-000040 O-RING, 1BP4.0 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.51

Fig.51. CONTROL VALVE(LINK VARIABLE LEG:3/3) ooy or
(©)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
Ay kO—LALTASSY 1 2 172157-70710  O-RING 3 3
CONTROL JALYE ASSY 2 2 172446-74190  SECTION ASSY, ARM 11
FIG.49 Ref. No.1 3 3 172157-70630  BAC UP RING 11
B R o i 4 3 172157-70640  PLATE, O-RING 11
71— FIG. 51 Ref. No.1~51. 5 3 17215770690  SPRING, VALVE 11
4— 6 3 172157-70700  STAY, VALVE 11
[ 13 L s 7 3 172157-70720  PLUG PF3/8 1 1
[ ARM 8 3 172157-70820  CAP, SPRING 11
{1 ) 9 3 172446-74470  SECTION, ARM 1.1
6 ’ 1 4 172446-74380  SPOOL ASSY, ARM 11
4 2 12 3 172137-74520  VALVE, CHECK 11
5 13 3 24311-240100  O-RING, 1AP10A 1.1
12 — 14 3 24315-000110  O-RING, 1BP11.0 11
. TeEl 15 3 24315-000140  O-RING, 1BP14.0 11
~.| o 34 ngmus 16 3 26450-050452  BOLT, M5X 45 2 2
17 3 26557-050102  SCREW, M5X10 2 2
° o 0\] —18 18 2 172446-74200  SECTION ASSY 11
“0—34 19 3 172157-70630  BAC UP RING 1.1
20 3  172157-70640  PLATE, O-RING 11
21 3 172157-70690  SPRING, VALVE 11
22 3 172157-70700  STAY, VALVE 1.1
23 3 172157-70820  CAP, SPRING 11
o0—34 24 3 172446-74480  SECTION ASSY 11
N 26 4 172446-74400  SPOOL ASSY, SWING 1.1
1 27 3 172137-74520  VALVE, CHECK 11
~. S 28 3 24311-240100  O-RING, 1AP10A 11
034 R 29 3 24315-000110  O-RING, 1BP11.0 11
30 3 26450-050452  BOLT, M5X 45 2 2
31 3 26557-050102  SCREW, M5X10 2 2
32 2 172446-74230  VALVE ASSY, RELIEF 2 1.1
5 &) 33 2 172446-74240  VALVE ASSY, RELIEF 7 2 2
DRIVE (L) 34 2 24315-000100  O-RING, 1BP10.0 6 6
[ 2 35 2 172446-74160  SECTION ASSY, TRAVEL 11
36 3 172157-70630  BAC UP RING 11
—35 %r%luue £65 & 37 3  172157-70640  PLATE, O-RING 11
RIVE L) 38 3 172157-70700  STAY, VALVE 11
39 3 17215770820  CAP, SPRING 11
P2 R—F 40 3 172446-74440  SECTION ASSY, TRAVEL 11
P2 PORT 42 4 172446-74320  SPOOL ASSY, TRAVEL 1.1
43 3 24311-240100  O-RING, 1AP10A 11
o1 44 3 24315-000110  O-RING, 1BP11.0 11
45 3 26450-050452  BOLT, M5X 45 2 2
46 3 26557-050102  SCREW, M5X10 2 2
P2 R—F [ 47 2 172447-74200  SECTION ASSY 11
P2 PORT "% 48 3 172183-74350  PLUG PF1/4 11
[ 4 49 3 172447-74380  SECTION 11
47 50 3 24315-000110  O-RING, 1BP11.0 11
2 51 2 172A29-74300  MAIN RELIEF VALVE 11
45

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.52

Fig.52. CONTROL VALVE(SLIDE VARIABLE LEG:1/3) (esvos-1ue) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
oy kO—ILIXLTASSY (A) B) (C) D) (E) (F)

CONTROL_VALVE ASSY

172A29-74100

F1G. 52 Ref. No.1

INC. FIG. 52 Ref. No.2~56
G.53 Ref. No.1~56

172A29-74100 CONTROL VALVE,VS
172157-70710  O-RING
172A29-74400  SECTION ASSY

Fl
~ FIG. 54 Ref. No.1~45. 172157-70720  PLUG PF3/8

1

0 N O WN =

48 172446-74420 SECTION, BOOM

48A
49

172446-74280 SPOOL ASSY, BOOM
24311-240100 O-RING, 1AP10A
50 26450-050452 BOLT, M5X 45

1 1

2 4

2 1

3 1

4 3 172447-74250  SECTION 1
3 172183-74350  PLUG PF1/4 1

3 24315-000110  O-RING, 1BP11.0 1

3 24315-000140  O-RING, 1BP14.0 1

9 2 172A29-74410  SECTION ASSY, OPTION 1
10 3 172157-70630  BAC UP RING 1
11 3 172157-70640  PLATE, O-RING 1
12 3 172157-70690  SPRING, VALVE 1
13 3 172157-70700  STAY, VALVE 1
14 3 172157-70820  CAP, SPRING 1
15 3 172137-74520  VALVE, CHECK 1
16 3 172A29-74600  SECTION, OPTION 1
18 4 172A29-74610 SPOOL ASSY, OPTION 1
19 3 24311-240100  O-RING, 1AP10A 1
20 3 24315000110  O-RING, 1BP11.0 1
21 3 26450-050452  BOLT, M5X 45 2
22 3 26557-050102  SCREW, M5X10 2
23 2 172A29-74510  MAIN RELIEF VALVE 1
24 2 172446-74560  BOLT 3
25 2 24315-000100  O-RING, 1BP10.0 8
26 2 26716-080002  NUT, M8 6
27 2 172A29-74420  SECTION ASSY, SWING 1
28 3 172157-70630  BAC UP RING 1
29 3 172157-70640  PLATE, O-RING 1
30 3 172157-70690  SPRING, VALVE 1
31 3 172157-70700  STAY, VALVE 1
32 3  172157-70720  PLUG PF3/8 1
33 3 172157-70820  CAP, SPRING 1
34 3 172446-74410  SECTION, SWING 1
34A 4 172446-74260 SPOOL ASSY, SWING 1
35 3 172137-74520  VALVE, CHECK 1
36 3 24311-240100  O-RING, 1AP10A 1
37 3 24315-000110  O-RING, 1BP11.0 1
38 3 24315-000140  O-RING, 1BP14.0 1
39 3 26450-050452  BOLT, M5X 45 2
40 3 26557-050102  SCREW, M5X10 2
41 2 172A29-74430  SECTION ASSY, BOOM 1
42 3 172157-70630  BAC UP RING 1
43 3 172157-70640  PLATE, O-RING 1
44 3 172157-70690  SPRING, VALVE 1
45 3 172157-70700  STAY, VALVE 1
46 3 172157-70720  PLUG PF3/8 1
47 3 172157-70820 CAP, SPRING 1
3 1

4 1

3 1

w
N

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.52

Fig.52. CONTROL VALVE(SLIDE VARIABLE LEG:1/3) AR ) o
©) (F)=
No. Lev. Parts No. Description Q'ty I R
a2 kO—JLALTASSY (A) (B) () @O () ()
Tl YAGYE ASSY 51 3  26557-050102  SCREW, M5X10 2
FIG.52 Ref. No.1 52 3 172137-74520  VALVE, CHECK 1
INC. FIG. 52 Ref. No.2~56 53 3 24315-000110  O-RING, 1BP11.0 1
FIG. 54 Ref. No.1~45. 54 3 24315-000140  O-RING, 1BP14.0 1
™. 1 4 55 2 172A29-74520  VALVE ASSY, RELIEF 2 1
56 2 172A29-74540  ANTI-CAVITATION ASSY 1
57 1 26013-080162  BOLT, M8X 16 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502 Fig.53

Fig.53. CONTROL VALVE(SLIDE VARIABLE LEG:2/3) SR &
No. Lev. Parts No. Description Q'ty |

a2 rO—LLTASSY (A) (B) (C) (O) (E) (F)

CONTROL_VALVE ASSY

oy 1 2 24315000100  O-RING, 1BP10.0 8
FIG.52 Ref. No.1 2 2 17215770710  O-RING 4
INC. F1G.52 Ref. No.2~58 3 2 172A20-74440  SECTION ASSY, BUCKET 1

FIG. 54 Ref. No.1~45. 4 3 17215770690  SPRING, VALVE 1
5 3 17215770700  STAY, VALVE 1

Ko b PN 6 3 17215770720 PLUG PF3/8 2
BUCKET DRIVECR) 7 3 17244774300  SPRING, VALVE 1
y 8 3 172447-74310  VALVE, CHECK 1
9 3 172137-74520  VALVE, CHECK 1

19 10 3 24315000110  O-RING, 1BP11.0 1
1 3 24315000140  O-RING, 1BP14.0 2

12 3 172157-70630 _ BAC UPRING 1

13 3 17215770640  PLATE, O-RING 1

14 3 17215770820  CAP, SPRING 1

15 3 24311-240100  O-RING, 1AP10A 1

16 3 26450-050452  BOLT, M5X 45 2

17 3 26557-050102  SCREW, M5X10 2

18 3 17244674430  SECTION, BUCKET 1

18B 4 172446-74300  SPOOL ASSY, BUCKET 1

19 2 172A29-74450  SECTION ASSY, TRAVEL 1

20 3 172157-70630  BAC UP RING 1

21 3 172157-70640  PLATE, O-RING 1

22 3 172157-70700  STAY, VALVE 1

23 3 172157-70820  CAP, SPRING 1

24 3 172446-74440  SECTION ASSY, TRAVEL 1

24B 4 172446-74320  SPOOLASSY, TRAVEL 1

25 3 24311-240100  O-RING, 1AP10A 1

26 3 24315000110  O-RING, 1BP11.0 1

27 3 26450050452  BOLT, M5X 45 2

28 3 26557050102 SCREW, M5X10 2

20 2 172A20-74460  SECTION ASSY, BLADE 1

30 3 172157-70630  BAC UP RING 1

31 3 172157-70640  PLATE, O-RING 1

32 3 172157-70690  SPRING, VALVE 1

33 3 172157-70700  STAY, VALVE 1

34 3 172157-70820  CAP, SPRING 1

35 3 172137-74520  VALVE, CHECK 1

3 3 24311-240100  O-RING, 1AP10A 1

37 3 24315000110 _ O-RING, 1BP11.0 1

38 3 26450050452  BOLT, M5X 45 2

30 3 26557050102  SCREW, M5X10 2

40 3 172446-74450  SECTION ASSY, BLADE 1

40B 4 17244674340  SPOOLASSY, BLADE 1

41 2 172A20-74470  SECTIONASSY, PTO 1

42 3 172157-70630  BAC UPRING 1

43 3 172157-70640  PLATE, O-RING 1

44 3 17215770690  SPRING, VALVE 1

45 3 172157-70700  STAY, VALVE 1

46 3 17215770720  PLUG PF3/8 1

47 3 172157-70820  CAP, SPRING 1

48 3 172183-74350  PLUG PF1/4 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502 Fig.53

Fig.53. CONTROL VALVE(SLIDE VARIABLE LEG:2/3) SR &
No. Lev. Parts No. Description Q'ty I R

a2 rO—LLTASSY (A) (B) (C) (O) (E) (F)

L MALYE ASSY 49 3 17244674460  SECTION ASSY, PTO 1
FIG.52 Ref. No.1 49B 4 17244674360  SPOOLASSY, PTO 1
INC. F1G.52 Ref. No.2~58 50 3 172137-74520  VALVE, CHECK 1
FIG. 54 Ref. No.1~45. 51 3 24311-240100  O-RING, 1AP10A 1
52 3 24315000110  O-RING, 1BP11.0 2
A b e o 53 3 24315000140  O-RING, 1BP14.0 1
BUCKET DRIVECR) 54 3 26450050452  BOLT, M5X 45 2
y 55 3 26557050102 SCREW, M5X10 2
56 2 24315000040  O-RING, 1BP4.0 1
—3 —19
N O 0—1
~ \‘
0
N ~.
~ 1 T

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.54

Fig.54. CONTROL VALVE(SLIDE VARIABLE LEG:3/3) 52322382:153’, EE)):
©= F)=
s PO UL AS S Y No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
< ho—
oL YACYE ASSY 1 2 17215770710  O-RING 3
FIG.52 Ref. No.1 2 2 172A29-74480  SECTION ASSY, ARM 1
INC. F18.52 Ref. No.2~58 3 3 17215770630 BAC UPRING 1
FIG. 54 Ref. No.1~45. 4 3 172157-70640  PLATE, O-RING 1
5 3 172157-70690  SPRING, VALVE 1
6 3 172157-70700  STAY, VALVE 1
7 3 172157-70720  PLUG PF3/8 1
8 3 172157-70820  CAP, SPRING 1
9 3 172446-74470  SECTION, ARM 1
9B 4 172446-74380  SPOOL ASSY, ARM 1
10 3 26557-050102 SCREW, M5X10 2
11 3 26450-050452  BOLT, M5X 45 2
12 3 172137-74520  VALVE, CHECK 1
%EFIIING 13 3 24311240100  O-RING, 1AP10A 1
y 14 3 24315-000110  O-RING, 1BP11.0 1
15 3 24315000140  O-RING, 1BP14.0 1
—18 16 2 172A20-74520  VALVE ASSY, RELIEF 2 1
17 2 172A29-74530  VALVE ASSY, RELIEF 7 2
18 2 172A20-74490  SECTION ASSY 1
19 3 172157-70630  BAC UP RING 1
20 3 172157-70640  PLATE, O-RING 1
21 3 172157-70690  SPRING, VALVE 1
22 3 17215770700  STAY, VALVE 1
L o 23 3 17215770820  CAP, SPRING 1
0—1 24 3 172446.74480  SECTION ASSY 1
~ 24B 4 172446-74400 SPOOL ASSY, SWING 1
0—30 25 3 26450-050452  BOLT, M5X 45 2
26 3 26557-050102 SCREW, M5X10 2
27 3 17213774520  VALVE, CHECK 1
28 3 24311-240100  O-RING, 1AP10A 1
EF () 29 3 24315000110  O-RING, 1BP11.0 1
DRIVE (L) 30 2 24315000100  O-RING, 1BP10.0 6
[ 4 N fem 31 2 172A29-74450  SECTION ASSY, TRAVEL 1
2 TURNING ET (&) 32 3 172157-70630  BAC UP RING 1
31 DRIVE (L) 33 3 172157-70640  PLATE, O-RING 1
34 3 172157-70700  STAY,VALVE 1
35 3 172157-70820  CAP, SPRING 1
36 3 172446-74440  SECTION ASSY, TRAVEL 1
36B 4 172446-74320  SPOOL ASSY, TRAVEL 1
0—30 37 3 24311-240100  O-RING, 1AP10A 1
38 3 24315000110 O-RING, 1BP11.0 1
—1 39 3 26450-050452  BOLT, M5X 45 2
a0 40 3 26557-050102 SCREW, M5X10 2
~. 41 2 172A29-74500 SECTION ASSY 1
~. 42 3 17218374350  PLUG PF1/4 1
43 3 17244774380  SECTION 1
44 3 24315000110  O-RING, 1BP11.0 1
% 45 2 172A29-74510  MAIN RELIEF VALVE 1
39

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT
Fig.55. CHECK VALVE(VARIABLE LEG)

REFER TO Fig. 44,45

o)

0CK10-M40502 Fig.55

(A)=SV08-1(JP) D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-74500 VALVE,CHECK 1 1
2 2 172179-73540 O-RING 2 2
3 2 172446-74510 PISTON 2 2
4 2 172446-74520  CHECK VALVE ASSY 4 4
5 2 26450-080802  BOLT, M8X 80 4 4

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL EQUIPMENT 0CK10-M40502  Fig.56

Fig.56. HYD.OIL TANK psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172156-73700 STRAINER, RETURN 1 1
3 2 172156-73710 ELEMENT, FILTER 1 1
4 1 172480-73700 FILTER,SUCTION 1 1
5 1 24315-000440 O-RING 1B P-44.0 1 1
6 1 772A20-75100 TANK ASSY, RESERVOIR 1 1
8 2  172446-75250 CAP, RESERVER 1 1
9 2  172480-75350 GAUGE ASSY 1 1
" 3 24311-350220 O-RING, 1AP22A 1 1
12 2  23491-140002 PLUG, 14 1 1
13 2 24311-000160 O-RING, 1AP16.0 1 1
14 2  26013-100252 BOLT, M10X 25 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.57. HYD.OIL PIPING(TANK-PUMP-VALVE)

IvhO=L/NT
CONTROL VALVE

(A)=SV08-1(JP)
(B)=SV08-1(EX)

0CK10-M40502 Fig.57

(D)=
(E)=

HBRB
VIEWED FROM B
EEH s
FIXED LEG SPEC.
P10 OT1
1 |a10 OBt —— R (SWING)
+ fla20 Os2] —7'—L (BOOM)
cjja30 OB3| — /Y7 Y N (BUCKET)
= —rs0 OB4 | ——HEfT (R-DRIVE)
A0 _OB§| ——7L—NK (BLADE)
{_[a80 OBEfim ——PTO(P.T.0.)
A70 087 f——7—A (ARM)
A80 OB8 —#EE] (TURNING)
A90 OB9[ | ——53#fT (L-DRIVE)
P20 OT2

D
VARIABLE LEG SPEC.

P10 OT1

A10 OBl A% (VARIABLE)
1 [a20 082 —— A7 (SRING)
+ JA30 OB3| —7— . (BOOM)
cjja40 OB4| —— /%7y N (BUCKET)
= A0 OBs ——5%EAT (R-DRIVE)
A60 OB§| ——7L—N(BLADE)
T [a70 0BT ——PTOP.T1.0.)
A80 OBg| } 7—1s (ARM)
A90 OB9 —HEE (TURNING)
k100 Ceiq ———%REAT (L-DRIVE)
P20 OT2|

(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172142-76100 CONNECTOR, PF3/4 1 1
2 1 172142-76181 JOINT ASSY 2 2
3 2 24315-000140 O-RING, 1BP14.0 2 2
4 1 172186-76410 ADAPTER 2 2
5 1 24315-000140 O-RING, 1BP14.0 2 2
6 1 24315-000240 O-RING, 1BP24.0 1 1
7 1 172A20-78100 HOSE ASSY, SUCTION 1 1
8 1 172446-78110 HOSE G206BV080K 1 1
9 1 172A20-78120 HOSE H206BZ088K 1 1
10 1 23001-041000 CLAMP, HOSE 41 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502  Fig.58

Fig.58. HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(FIXED LEG) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
1 1 172137-76100 ELBOW 2 2
6 3 2 2 24315-000110 O-RING, 1BP11.0 2 2
3 1 172123-76121 ADAPTER 2 2
4 1 172423-76120 CONNECTOR, PF1/2X1/4 2 2
5 1 23391-020000 JOINT, RGI-1/4 2 2
6 1 24315-000110 O-RING, 1BP11.0 2 2
7 1 24315-000180 O-RING, 1BP18.0 2 2
8 1 1A1380-55310 CLAMP, WIRE 2 2
8-1 1 1A1380-55310 CLAMP, WIRE 1 1 K
(A=M/#12255) (B=M/#12255)
9 1 194202-56460 BAND, 200 2 2
9-1 1 194202-56460 BAND, 200 1 1 K
(A=M/#12255) (B=M/#12255)
10 1 172446-78140 HOSE P204BC078 1 1
11 1 172446-78150 HOSE P204BB067 1 1
12 1 172446-78290 HOSE P204CC060 1 1
13 1 172157-78640 COVER, HOSE 1 1
14 1 172462-78800 HOSE P204BC049 1 1

AAVTIIY
SWING CYLINDER

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING

0CK10-M40502 Fig.59

Fig.59. HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(VARIABLE LEG) (pr-svos 1r) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)

1 1 172137-76100 ELBOW 2 2

2 2 24315-000110 O-RING, 1BP11.0 2 2

3 1 172123-76121 ADAPTER 2 2

4 1 172423-76120 CONNECTOR, PF1/2X1/4 2 2

5 1 23391-020000 JOINT, RGI-1/4 2 2

6 1 24315-000110 O-RING, 1BP11.0 2 2

7 1 24315-000180 O-RING, 1BP18.0 2 2

8 1 1A1380-55310 CLAMP, WIRE 2 2

8-1 1 1A1380-55310 CLAMP, WIRE 1 1 K

(A=M/#12255) (B=M/#12255)
9 1 194202-56460 BAND, 200 2 2
9-1 1 194202-56460 BAND, 200 1 1 K
(A=M/#12255) (B=M/#12255)

10 1 172446-78140 HOSE P204BC078 1 1

11 1 172446-78150 HOSE P204BB067 1 1

12 1 172446-78290 HOSE P204CC060 1 1

13 1 172157-78640 COVER, HOSE 1 1

14 1 172462-78800 HOSE P204BC049 1 1

ar~O=L/NLT
CONTROL VALVE
()
8
8-1
8
9-1
| i
AATIUH
NG NDER
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING

0CK10-M40502 Fig.60

Fig.60. HYD.OIL PIPING(VALVE-SWIVEL)(FIXED LEG) (pr-svos 1r) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172137-76100 ELBOW 4 4
2 2 24315-000110 O-RING, 1BP11.0 4 4
3 1 172123-76121 ADAPTER 3 3
4 1 23391-020000 JOINT, RGI-1/4 4 4
5 1 23393-020000 JOINT, 90RGI-1/4 6 6
6 1 23394-020000 JOINT, 45RGI-1/4 1 1
7 1 24315-000110 O-RING, 1BP11.0 3 3
8 1 172137-78130 PIPE P204BC072 1 1
9 1 172446-78210 HOSE P204BC059 1 1
10 1 172446-78220 HOSE P204BC065 1 1
11 1 172446-78450 HOSE P204BB063 1 1
12 1 172446-78450 HOSE P204BB063 1 1
13 1 172446-78480 HOSE P204BB065 1 1
14 1 172446-78540 HOSE P204BD060 1 1
15 1 194202-56460 BAND, 200 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502 Fig.61

Fig.61. HYD.OIL PIPING(VALVE-SWIVEL)(LINK VARIABLE LEG) 5’;323382:15;2’, EE)):
©) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)

1 1 172137-76100  ELBOW 5 5
2 2 24315-000110  O-RING, 1BP11.0 5 5
3 1 172123-76121  ADAPTER 4 4
4 1 23391-020000  JOINT, RGI-1/4 5 5
5 1 23393-020000  JOINT, 90RGI-1/4 5 5
6 1 23394-020000  JOINT, 45RGI-1/4 4 4
7 1 24315-000110  O-RING, 1BP11.0 4 4
8 1 172A29-78190  HOSE F204CC060 11
9 1 172A29-78150 HOSE F204CD068 11
10 1 172A29-78170 HOSE F204BC064 11
AV RO-LALT 11 1 172A29-78160 HOSE F204BC053 11
CONTROL VALVE 12 1 172A29-78180 HOSE F204BB050 11
13 1 172A29-78140  HOSE F204BD070 11
14 1 172A29-78130  HOSE F204BD080 11
15 1 172A20-78230 HOSE,F204BB060 11
16 1 172A29-78170  HOSE F204BC064 11
17 1 194202-56460  BAND, 200 11

2ARNI 3 AN
SWIVEL JOINT

=

-G

oY

LIT

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.62. HYD.OIL PIPING(VALVE-SWIVEL)(SLIDE VARIABLE LEG)

= Ay s
CONTROL VALVE

2ARNI 3 AN
SWIVEL JOINT

C

A

TIF

0CK10-M40502 Fig.62

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) B) (C) D) (E) (F)
1 1 172137-76100 ELBOW 5
2 2 24315-000110 O-RING, 1BP11.0 5
3 1 172123-76121 ADAPTER 4
4 1 23391-020000 JOINT, RGI-1/4 5
5 1 23393-020000 JOINT, 90RGI-1/4 5
6 1 23394-020000 JOINT, 45RGI-1/4 4
7 1 24315-000110 O-RING, 1BP11.0 4
8 1 172A20-78210 HOSE,F204CC065 1
9 1 172A20-78160 HOSE,F204CC060 1
10 1 172A20-78180 HOSE,F204CC076 1
11 1 172A20-78150 HOSE,F204BE065 1
12 1 172A20-78200 HOSE,F204BE065 1
13 1 172A20-78230 HOSE,F204BB060 1
14 1 172A20-78220 HOSE,F204BC073 1
15 1 172A20-78230 HOSE,F204BB060 1
16 1 172A20-78190 HOSE,F204BE061 1
17 1 194202-56460 BAND, 200 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.63. HYD.OIL PIPING(RETURN)(FIXED LEG)

B
PREVIOUS
17

A ~O—=L/IALT
CONTROL VALVE

{EBb 5> O
HYD.OIL TANK

(A)=8V08-1(JP)

0CK10-M40502 Fig.63
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772446-76120 ELBOW PT,PF1/4 1 1
7 2 24315-000180 O-RING, 1BP18.0 1 1
8 1 172446-76140 ELBOW 1 1 Y4
(A=M/#13682) (B=M/#13682)
9 1 172141-76220 NIPPLE 1 1
10 1 172312-76240 NIPPLE, 1/4-3/8 1 1
1" 1 172447-76310 CONNECTOR, 3/8X1/4 1 1
12 1 172186-76370 CONNECTOR, 3/8X1/4 1 1
13 2  24315-000140 O-RING, 1BP14.0 1 1
14 1 172112-77660 JOINT, PT1/8 1 1 z
(A=M#11977) (B=M#11977)
14-1 1 23871-010000 PLUG, RO1 1 1 W
(A=M/#11977) (B=M/#11977)
14-2 1 23871-010000 PLUG, RO1 1 1 z
(A=M/#13682) (B=M/#13682)
15 1 24315-000140 O-RING, 1BP14.0 1 1
16 1 172446-78130 HOSE G206BD063 1 1
17 1 172446-78240 HOSE P202AB048 1 1 Y4
(A=M#11977) (B=M#11977)
18 1 172446-78330 HOSE G604DY064 1 1
19 1 172446-78340 HOSE G604YY032 1 1
19-1 1 172A20-78240 HOSE,G604YY040 1 1 N
(A=M/#11828) (B=M/#11828)
20 1 23000-013000 CLAMP, 13 3 3
21 1 1A1380-55310 CLAMP, WIRE 2 2
22 1 172446-78690 COVER, HOSE 1 1
23 1 23393-030000 JOINT, 90RGI-3/8 1 1 w
(A=M/#13682) (B=M/#13682)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.64. HYD.OIL PIPING(RETURN)(VARIABLE LEG)

|BF%
PREVIOUS
17

A Snby Av/is
CONTROL VALVE

gy >~ o
HYD. OIL TANK

S LA

Il/
)
ST /

RARNLTaAVN
SWIVEL JOINT

\'/
14—%°°

17

(A)=8V08-1(JP)

0CK10-M40502 Fig.64
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 772446-76120 ELBOW PT,PF1/4 1 1
7 2 24315-000180 O-RING, 1BP18.0 1 1
8 1 172446-76140 ELBOW 1 1 Y4
(A=M/#13682) (B=M/#13682)
9 1 172186-76390 NIPPLE, ELBOW 1 1
10 1 172312-76240 NIPPLE, 1/4-3/8 1 1
1" 1 172447-76310 CONNECTOR, 3/8X1/4 1 1
12 1 172186-76370 CONNECTOR, 3/8X1/4 1 1
13 2  24315-000140 O-RING, 1BP14.0 1 1
14 1 172112-77660 JOINT, PT1/8 1 1 z
(A=M#11977) (B=M#11977)
14-1 1 23871-010000 PLUG, RO1 1 1 W
(A=M/#11977) (B=M/#11977)
14-2 1 23871-010000 PLUG, RO1 1 1 z
(A=M/#13682) (B=M/#13682)
15 1 24315-000140 O-RING, 1BP14.0 1 1
16 1 172446-78130 HOSE G206BD063 1 1
17 1 172446-78240 HOSE P202AB048 1 1 Y4
(A=M#11977) (B=M#11977)
18 1 172A20-78270 HOSE G804BY042 1 1
19 1 172A20-78240 HOSE,G604YY040 1 1
20 1 23000-013000 CLAMP, 13 3 3
21 1 1A1380-55310 CLAMP, WIRE 2 2
22 1 172446-78690 COVER, HOSE 1 1
23 1 23393-030000 JOINT, 90RGI-3/8 1 1 w
(A=M/#13682) (B=M/#13682)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502 Fig.65

H A)=SV08-1(JP D)=
Fig.65. HYD.OIL PIPING(P.T.O.FRAME END) B ovob 1 ) e
©)= F=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 17214576180  JOINT, 3/8 2 2
L124a6-08510 it 2 1 172638-76190 CONNECTOR,PF1/4PF3/8 11
HE7 O RBRTELL, 3 1 172446-76300  BRACKET, P.T.0. 11
P.T.O. KIT (BOOM END) 4 1 172141-76990  ELBOW 11
I's shown In Fig.79. 5 1 23871-030000 PLUG, R03 2 2
17244608500 6 1 24315-000110  O-RING, 1BP11.0 11
172446-08500 7 1 26013-100162  BOLT, M10X 16 2 2
LA SN 8 1 172446-78250  HOSE G206BVO77K 11
P.T.O. KIT (FRAME END) 9 1 172446-78650 HOSE G608BB047K 1 1

s shown In Flg.79.

v ~O—=L/ILT
CONTROL VALVE

REFER TO Fig.63,64

REFER TO Fig.566

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING

Fig.66. HYD.OIL PIPING(TRACK FRAME)(FIXED LEG)

P/G NEWS No:Y00K4052-1
PUBL I SHED: 2008/05

AARLT AT+
SWIVEL JOINT

TJL—EFoyvy
BLADE CYLINDER g

',‘ S -
/
a 15 ®
< P
#

/

0CK10-M40502 Fig.66

@n380
VIEWED FROM ()

o
- 4
Bo® : ®
T o ®
- S %
—&. /7~d®4. o 05 % 1
T T gy ®
, HSEL
% W VIEWED FRON ()
14
& 3 45 [ emsEzEGER LEEmTT.

.".MARKED PART HAS BEEN CHANGED (ADDED).

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172157-76150 CONNECTOR 4 4
2 1 172447-76210 JOINT, G1/8-G1/4 2 2
3 1 172162-76320 CONNECTOR, 3X1/4 1 1
4 1 172447-76520 JOINT 2 2
5 1 172447-76700 JOINT, G1/4-G1/8 2 2
6 1 23391-020000 JOINT, RGI-1/4 2 2
7 1 23393-020000 JOINT, 90RGI-1/4 5 5
8 1 23394-020000 JOINT, 45RGI-1/4 1 1
9 1 24315-000080 O-RING, 1BP8.0 2 2
10 1 24315-000110 O-RING, 1BP11.0 2 2
11 1 24315-000140 O-RING, 1BP14.0 4 4
12 1 172446-78350 HOSE P204BB052W 1 1
13 1 172446-78350 HOSE P204BB052W 1 1
14 1 172446-78360 HOSE P204BB075W 1 1
15 1 172446-78370 HOSE P204BD047W 1 1
16 1 172446-78380 HOSE P204BD058W 1 1
17 1 172446-78390 HOSE P202BB054W 2 2
18 1 172446-78400 HOSE P204BB063W 1 1
19 1 172446-78410 HOSE P204BC043W 1 1
20 1 172446-78300 HOSE P204BB052W 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.67. HYD.OIL PIPING(TRACK FRAME)(LINK VARIABLE LEG)

(A)=8V08-1(JP)

0CK10-M40502 Fig.67
(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A)_(B) (©) ©) (E) ()

1 1 172157-76150 CONNECTOR 4 4
2 1 172447-76210  JOINT, G1/8-G1/4 2 2

3 1 172157-76290  NIPPLE, PT PF1/8 2 2 z

(A=M/#12637) (B=M/#12637)

4 1 172162-76320 CONNECTOR, 3X1/4 1 1
5 1 172447-76700 JOINT, G1/4-G1/8 2 2

6 1 172112-77580 JOINT, 1/8 2 2 z

(A=M/#12637) (B=M/#12637)
7 1 23391-020000 JOINT, RGI-1/4 2 2
8 1 23391-020000  JOINT, RGI-1/4 1 1
9 1 23393-020000  JOINT, 90RGI-1/4 3 3
10 1 23394-020000 JOINT, 45RGI-1/4 2 2
11 1 24315-000080  O-RING, 1BP8.0 2 2
12 1 24315-000110 O-RING, 1BP11.0 2 2
13 1 24315-000140  O-RING, 1BP14.0 4 4
14 1 172446-78550  HOSE P204BD082W 1 1
15 1 172446-78570 HOSE P204BC070W 1 1
3 23 16 1 172446-78580  HOSE P204BC076W 1 1
ALY 4 > @71 ZRL 17 1 172446-78700 HOSE P204BB077W 1 1
VARIABLE ELG s VIEWED FROM @ 18 1 172446-78590 HOSE P204BB077W 1 1
WIDEN/SHORTEN CYL INDER | 19 1 172446-78600  HOES P202BB08OW 11
20 1 172446-78610 HOSE P202BB090W 1 1
21 1 172446-78620 HOSE P202FF055W 1 1
22 1 172446-78630 HOSE P202FF050W 1 1
23 1 172446-78640  HOSE P202FF045W 1 1
24 1 172446-78640  HOSE P202FF045W 1 1
25 1 172446-78660  HOSE P204BD058W 1 1
@) 26 1 172446-78670  HOSE P204BD070W 1 1
® 27 1 172171-78850  HOSE P204BB085W 1 1
® 28 1 172447-76520  JOINT 2 2
29 1 172112-77660 JOINT, PT1/8 4 4
TJL—F2UvH
BLADE CYL INDER 26 g (D)
17 ,% QLEE
VIEWED FROM (¥)
SENASEEE GBRE) LEEFRTY,
..MARKED PART HAS BEEN CHANGED (ADDED). o . o .
N:Old #7555 New, Q:0ld 4z New, R:0ld % New, S:0ld *7=5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.68. HYD.OIL PIPING(TRACK FRAME)(SLIDE VARIABLE LEG)

TL=RyUvH
BLADE CYLINDER

ETE—S
DRIVING MOTOR

(A)=8V08-1(JP)

0CK10-M40502 Fig.68

(D)=

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172157-76150 CONNECTOR 4
2 1 172447-76210 JOINT, G1/8-G1/4 2
3 1 172162-76320 CONNECTOR, 3X1/4 1
4 1 172447-76700 JOINT, G1/4-G1/8 2
5 1 23391-020000 JOINT, RGI-1/4 2
6 1 23393-020000 JOINT, 90RGI-1/4 2
7 1 23394-020000 JOINT, 45RGI-1/4 6
8 1 24315-000080 O-RING, 1BP8.0 2
9 1 24315-000110 O-RING, 1BP11.0 2
10 1 24315-000140 O-RING, 1BP14.0 4
11 1 172A20-78470 HOSE F204BEO70W 1
12 1 172A20-78480 HOSE F204BE062W 1
13 1 172A20-78430 HOSE F204BC057W 1
14 1 172A20-78400 HOSE F204BC060W 1
15 1 172A20-78430 HOSE F204BC057W 1
16 1 172A20-78500 HOSE P202BB056W 1
17 1 172A20-78510 HOSE P202BB063W 1
18 1 172A20-78460 HOSE F204BB054W 1
19 1 172A20-78490 HOSE F204BB066W 1
20 1 172A20-78440 HOSE F204BC044W 1
21 1 172A20-78450 HOSE F204BC048W 1
22 1 172A20-78400 HOSE F204BC060W 1
23 1 172447-76520 JOINT 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING
Fig.69. HYD.OIL PIPING(BOOM)(FIXED LEG)

172446-08600
avgd7—LFxy ML
FEEEBRT S,
LONG ARM KIT

is shown in Fig. 80.

F—Li)L¥
ARM CYLINDER

ay kA= F
CONTROL VALVE

(A)=8V08-1(JP)

0CK10-M40502 Fig.69
(D)=

/
@ uum" =

T—LiY 5

ry kY os

BUCKET CYLINDER BOOM GYL INDER

Remarks
(1)LONG ARM SPEC.

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172137-76100 ELBOW 3 3
2 2 24315-000110 O-RING, 1BP11.0 3 3
3 1 172123-76121 ADAPTER 3 3
4 1 23391-020000 JOINT, RGI-1/4 3 3
5 1 24315-000110 O-RING, 1BP11.0 3 3
6 1 172446-78161 HOSE P204BC135 1 1
7 1 172446-78171 HOSE P204BB128 1 1
8 1 172446-78190 HOSE P204BC246W 1 1
8-1 1 172446-78191 HOSE P204BC246W 1 1 N
(A=M/#12255) (B=M/#12255)
9 1 172446-78200 HOSE P204BB250W 1 1
9-1 1 172446-78201 HOSE P204BB250W 1 1 N
(A=M/#12255) (B=M/#12255)
10 1 172446-78270 HOSE P204BC169K 1 1
10-1 1 172446-78271 HOSE P204BC169K 1 1 N
(A=M/#12255) (B=M/#12255)
1" 1 172446-78280 HOSE P204BB187K 1 1
111 1 172446-78281 HOSE P204BB187K 1 1 N
(A=M/#12255) (B=M/#12255)
12 1 172156-78490 PLATE, RUBBER (B 1 1
13 1 172156-78520 SUPPORT, HOSE 2 2
14 1 172156-78540 COLLAR, 9X18 1 1
15 1 172157-78640 COVER, HOSE 2 2 z
(A=M/#12255) (B=M/#12255)
16 1 172446-78680 COVER, HOSE 1 1
17 1 172446-78710 COVER, HOSE 1 1
17-1 1 172446-78710-1 COVER, HOSE 1 1 S
(A=M/#13347) (B=M/#13347)
18 2  172156-78510 SUPPORT, HOSE 2 2
20 1 172446-78750 CLAMP, HOSE 2 2
20-1 1 172446-78750-3 CLAMP, HOSE 2 2 S
(A=M/#13347) (B=M/#13347)
21 1 172175-78760 COVER, HOSE 1 1
22 1 172446-78760 RUBBER PLATE A 2 2
23 1 172446-78770 RUBBER PLATE B 1 1
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 22217-080000 WASHER, SPRING 8 1 1
26 1 22217-080000 WASHER, SPRING 8 1 1 z
(A=MZzz222) (B=Mzzz222)
26-1 1 22137-080000 WASHER, 8 1 1 w
(A=MZZZZ7Z) (B=MZZz27Z)
27 1 26116-080162 BOLT, M8X 16 PLATED 4 4
28 1 26116-080162 BOLT, M8X 16 PLATED 1 1
29 1 26116-080302 BOLT, M8X 30 PLATED 1 1
29-1 1 26013-080352 BOLT, M8X 35 1 1 R
(A=MZZ22Z) (B=MZzZ2222)
30 1 933168-55770 BAND 5 5
30-1 1 933168-55770 BAND 3 3 K
(A=M/#12255) (B=M/#12255)
31 1 933168-55770 BAND 1 1
311 1 933168-55770 BAND 2 2 K
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502  Fig.69

Fig.69. HYD.OIL PIPING(BOOM)(FIXED LEG) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |

172446-08600

(A (B (€) @O ((E) ((F)

AvI7—LFv M

(A=M/#12255) (B=M/#12255)

80 i AN
LIIE)E A:’;‘ﬁﬁTé ' 32 1 22157-080000 WASHER, 8 4 4
is shown in Fig. 80. 33 1 194202-56460 BAND, 200 3 3 Y4
(A=M/#12255) (B=M/#12255)
34 1 22117-080000 WASHER, 8 4 4
35 1 172446-78850 HOSE P304BC266W 1
35-1 1 172446-78851 HOSE P204BC266W 1 N
(A=M/#12255)
36 1 172446-78860 HOSE P204BB270W 1
36-1 1 172446-78861 HOSE P204BB270W 1 N
(A=M/#12255)
F—LI) s -
ARM CYLINDER 37 1 172122-79890 CLAMP, HOSE 1 1 W
(A=MZZZ2ZZ) (B=MZZZ2Z2)
3 kAa—LLT
CONTROL VALVE
¢ . T=LIYs
Ny by
BUCKET CYLINDER BOOH GYLINDER
Remarks Yes No Yes No
(1)LONG ARM SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING

Fig.70. HYD.OIL PIPING(BOOM)(VARIABLE LEG)

172446-08600
AT 7—L¥y b
HEESET &L,
LONG ARM KIT

is shown in Fig. 80.

Rry ko yos
BUCKET CYLINDER

F—Lu¥
ARM CYL INDER

ay ka—nisN7
CONTROL VALVE

(A)=8V08-1(JP)

0CK10-M40502 Fig.70

(D)=

DA

J— L
BOOM CYL INDER

Remarks
(1)LONG ARM SPEC.

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172137-76100 ELBOW 3 3
2 2 24315-000110 O-RING, 1BP11.0 3 3
3 1 172123-76121 ADAPTER 3 3
4 1 23391-020000 JOINT, RGI-1/4 3 3
5 1 24315-000110 O-RING, 1BP11.0 3 3
6 1 172446-78161 HOSE P204BC135 1 1
7 1 172446-78171 HOSE P204BB128 1 1
8 1 172446-78190 HOSE P204BC246W 1 1
8-1 1 172446-78191 HOSE P204BC246W 1 1 N
(A=M/#12255) (B=M/#12255)
9 1 172446-78200 HOSE P204BB250W 1 1
9-1 1 172446-78201 HOSE P204BB250W 1 1 N
(A=M/#12255) (B=M/#12255)
10 1 172446-78270 HOSE P204BC169K 1 1
10-1 1 172446-78271 HOSE P204BC169K 1 1 N
(A=M/#12255) (B=M/#12255)
1" 1 172446-78280 HOSE P204BB187K 1 1
111 1 172446-78281 HOSE P204BB187K 1 1 N
(A=M/#12255) (B=M/#12255)
12 1 172156-78490 PLATE, RUBBER (B 1 1
13 1 172156-78520 SUPPORT, HOSE 2 2
14 1 172156-78540 COLLAR, 9X18 1 1
15 1 172157-78640 COVER, HOSE 2 2 z
(A=M/#12255) (B=M/#12255)
16 1 172446-78680 COVER, HOSE 1 1
17 1 172446-78710 COVER, HOSE 1 1
17-1 1 172446-78710-1 COVER, HOSE 1 1 S
(A=M/#13347) (B=M/#13347)
18 2  172156-78510 SUPPORT, HOSE 2 2
20 1 172446-78750 CLAMP, HOSE 2 2
20-1 1 172446-78750-3 CLAMP, HOSE 2 2 S
(A=M/#13347) (B=M/#13347)
21 1 172175-78760 COVER, HOSE 1 1
22 1 172446-78760 RUBBER PLATE A 2 2
23 1 172446-78770 RUBBER PLATE B 1 1
24 1 22217-080000 WASHER, SPRING 8 4 4
25 1 22217-080000 WASHER, SPRING 8 1 1
26 1 22217-080000 WASHER, SPRING 8 1 1 z
(A=MZzz222) (B=Mzzz222)
26-1 1 22137-080000 WASHER, 8 1 1 w
(A=MZZZZ7Z) (B=MZZz27Z)
27 1 26116-080162 BOLT, M8X 16 PLATED 4 4
28 1 26116-080162 BOLT, M8X 16 PLATED 1 1
29 1 26116-080302 BOLT, M8X 30 PLATED 1 1
29-1 1 26013-080352 BOLT, M8X 35 1 1 R
(A=MZZ22Z) (B=MZzZ2222)
30 1 933168-55770 BAND 5 5
30-1 1 933168-55770 BAND 3 3 K
(A=M/#12255) (B=M/#12255)
31 1 933168-55770 BAND 1 1
311 1 933168-55770 BAND 2 2 K
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502 Fig.70

Fig.70. HYD.OIL PIPING(BOOM)(VARIABLE LEG) (Bsvoeron) or
©F F=
' g ' No. Lev. Parts No. Description Qty I
e v b @ _® € O E F
HEOESETF &L, (A=M/#12255) (B=M/#12255)
LONG ARM KIT 32 1 22157-080000 WASHER, 8 4 4
is shown in Fig. 80. 33 1 194202-56460  BAND, 200 3 3 Z
(A=M/#12255) (B=M/#12255)
34 1 22117-080000 WASHER, 8 4 4
35 1 172446-78850 HOSE P304BC266W 1
35-1 1 172446-78851 HOSE P204BC266W 1 N
(A=M/#12255)
36 1 172446-78860 HOSE P204BB270W 1
36-1 1 172446-78861 HOSE P204BB270W 1 N
28 g (A=M/#12255)
25—":" fe i rad 37 1 172122-79890  CLAMP, HOSE 11 w
20 (A=MZZZ22Z) (B=MZzZZ2ZZ)
ayka—nnI
CONTROL VALVE
{7
&l
ety
S
I
\\’%‘(
l \
T—Liy:
Ry Ry
BUCKET CYLINDER BOOH CYLINDER
Remarks
(1)LONG ARM SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502  Fig.71

Fig.71. HYD.OIL PIPING(P.T.0.BOOM END) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172446-76350 JOINT, 1/2 1
2 1 172141-76940 ADAPTER 1
3 1 172141-76990 ELBOW 1
4 1 23393-040000 JOINT, 90RGI-1/2 2
5 1 26013-100202 BOLT, M10X 20 2
6 1 933166-24240 ELBOW, SWIVEL JOINT 2
7 1 172112-76300-3 RETAINER A,BOOM PIPE 1
71 1 172112-76300-5 RETAINER A,BOOM PIPE 1 S
(A=M/#13347)
8 1 172446-76500 TUBE, PTO 1
8-1 1 172446-76500-1 TUBE, PTO 1 S
(A=M/#13347)
9 1 172446-76520 TUBE, PTO 1
9-1 1 172446-76520-1 TUBE, PTO 1 S
(A=M/#13347)
10 1 172175-76590-5 PLATE, SPACER (87) 1

10-1 1 172175-76590-1 PLATE, SPACER (2J)
(A=M/#13347)

-
(7]

1 1 26013-100552 BOLT, M10X 55 1
12 1 26013-100202 BOLT, M10X 20 2
13 1 172446-78800 HOSE H206AB039K 2
14 1 172446-78810 HOSE H206BB075K 2

6_
e%
172446—08520 172446—08510 3

PTOFvh (F—LAVU—) [ PTOFfwhk (F—LIVR) &

EE 7928 T, EHE79=8@TS.

P.T.O0. KIT (BOOM ONRY) P.T.O. KIT (BOOM END)
is shown In Fig.79. s shown In Flg.79.

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 HYDRAULIC OIL PIPING 0CK10-M40502 Fig.72

; A)=SV08-1(JP D)=
Fig.72. GREASING psuoe i) o
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
1 1 172446-77100 HOSE P602YY043 2 2
1-1 1 172446-77100 HOSE P602YY043 1 1 K
(A=M/#11977) (B=M/#11977)
2 1 172141-77800 JOINT, GREASE 4 4
B 3 1 172147-77800 CONNECTOR, PT1/8 1 1
PREVIOUS 4 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
5 1 172186-77100 HOSE P602YY055 1 1 w

(A=M/#11977) (B=M/#11977)

REFER TO Fig.41,42

REFER TO Fig.28

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 IMPLEMENT 0CK10-M40502  Fig.73

; A)=SV08-1(JP D)=
Fig.73. BOOM & BOOM BRACKET (p=svos-1e) s
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
A) (B) (C) (O) (E) (F)
1 1 172446-81100 BOOM  (YELLOW:87) 1 1
F—LIUS ’@ 1-1 1 172446-81090 BOOM ASSY(YELLOW:87) 1 1 N
ARM CYL [NDER 4 (A=M/#11828) (B=M/#11828)
1-2 1 172446-81090-1 BOOM ASSY(YELLOW:2J) 1 1 S

(A=M/#13347) (B=M/#13347)

2 2 172156-72410 BUSH, PIN 25 35 A 2 2
3 1 172155-81390 COTTER PIN 6X 35 3 3
4 1 172156-81400 SHIM ASSY 1 1
8 1 172156-81400 SHIM ASSY 1 1
12 1 172156-81400 SHIM ASSY 1 1
16 1 172A29-81400 PIN 25X106 1 1
17 1 172A29-81400 PIN 25X106 1 1
18 1 172498-81320 PIN 25X124 CMP 1 1
19 1 24761-050000 NIPPLE, GREASE C 1 1
20 1 172155-81390 COTTER PIN 6X 35 3 3
21 1 172156-81400 SHIM ASSY 1 1
25 1 172156-81400 SHIM ASSY 1 1
29 1 172446-82300 BRACKET,BOOM (87) 1 1
29-1 1 172446-82300-1 BRACKET,BOOM (2J) 1 1 S
(A=M/#13347) (B=M/#13347)
30 1 172157-82340 BOLT 12X 95 1 1
31 1 172A29-82350 PIN 35X233 1 1
32 1 172A29-82370 PIN 30X 67 1 1
33 1 172A29-82400 PIN 30X112 1 1
34 1 172A29-82450 PIN 25X161 1 1
35 1 172498-82320 PIN 25X98 ASSY 1 1
36 1 172141-84630 SHIM 1 1
37 1 22217-100000 WASHER, SPRING 10 1 1
- 37 © 38 1 22242-000350 RING, 35 1 1
%&fﬁﬂf&n 39 1 24761-050000 NIPPLE, GREASE C 1 1
@ 40 1 26116-100202 BOLT, M10X 20 PLATED 1 1
41 1 26756-120002 NUT, LOCK M12 2 2
42 1 933160-06711 SHIM ASSY 1 1
46 1 933160-06711 SHIM ASSY 1 1
50 1 172122-17190 CLIP, TREE 5 5

AAVITIV Y
SWING CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 IMPLEMENT 0CK10-M40502  Fig.74

; A)=SV08-1(JP D)=
Flg .74. ARM EB;=SVOB-1EEX)) EE)):
C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (O) (E) (F)
1 1 172155-81390 COTTER PIN 6X 35 2 2
2 1 172156-81400 SHIM ASSY 1 1
6 1 172156-81400 SHIM ASSY 1 1
10 1 172446-81500 ARM ASSY, 670 1 1
FP=LIUvH 3\ 10-1 1 172446-81490 ARM ASSY, 670 1 1 N
ARM_CYL INDER (A=M/#11828) (B=M/#11828)
&)—MA 10-2 1 172446-81490-1 ARM ASSY, 670 1 1 S
2 (A=M/#13347) (B=M/#13347)
'@ " 2 172157-81360 BUSH 25 35 A, PIN 6 6
12 1 172A29-81620 PIN 25X 83 1 1
@@ 13 1 172A29-81620 PIN 25X 83 1 1
@ 14 1 24761-050000 NIPPLE, GREASE C 1 1

NryhoUvs
BUCKET CYLINDER

REFER TO Fig.76

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 |IMPLEMENT
Fig.75. LONG ARM

F—LIUH
ARM_CYL INDER

(@

13
NFyhovUy
BUCKET CYLINDER

f
i

D)

T—LI
BOOM

REFER TO Fig.76

172446—-08600
AYI7—LF Yy
HEEB8O&E2R T\,
LONG ARM KIT

s shown

Iin Flg.80.

0CK10-M40502 Fig.75

(A)=SV08-1(JP) (D)=
(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172155-81390 COTTER PIN 6X 35 2
2 1 172156-81400 SHIM ASSY 1
6 1 172156-81400 SHIM ASSY 1
10 1 172A29-81620 PIN 25X 83 1
1" 1 172A29-81620 PIN 25X 83 1
12 1 172446-81900 ARM ASSY 1
12-1 1 172446-81900-1 ARMASSY 1 S
(A=M/#13347)
12-2 1 172446-81890 ARM ASSY, 870 1 N
(A=M/#13930)
13 2 172157-81360 BUSH 25 35 A, PIN 6
14 1 24761-050000 NIPPLE, GREASE C 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 IMPLEMENT 0CK10-M40502 Fig.76

H A)=SV08-1(JP D)=
Fig.76. BUCKET ARM & LINK EB§:SVO8_1EEX)) EE))
©) (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 172157-81302-2 LINK,BUCKET (87) 11
1-1 1 172157-81302-3 LINK,BUCKET (2J) 11 s
(A=M/#13347) (B=M/#13347)
2 2 172157-81360 BUSH 25 35A, PIN 2 2
3 2 172157-81370  BUSH 25 35, PIN 2 2
4 1 172157-81341-2 ARM, BUCKET 11
PRSI 4-1 1 172157-81341-3 ARM, BUCKET 11 s
BUCKET CYLINDER r (A=M/#13347) (B=M/#13347)
=1 5 1 172157-81351-2 ARM, BUCKET
ARM 51 1 172157-81351-3 ARM, BUCKET 11 s
(A=M/#13347) (B=M/#13347)
6 1 172155-81390  COTTER PIN 6X 35 2 2
7 1 172156-81400  SHIMASSY 11
11 1 172156-81400  SHIMASSY 11
11 15 1 172A20-82100  PIN 25X125 ASSY 11
16 1 172A20-82100  PIN 25X125 ASSY 11
6 17 1 24761-020000  NIPPLE, GREASE PT1/8 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 |IMPLEMENT
Fig.77. BUCKET

REFER TO Fig.76

(A)=8V08-1(JP)

0CK10-M40502 Fig.77
(D)=

Remarks
(1)REPAIR PART.

(B)=SV08-1(EX) (E)=
(C)= (F)=
No. Lev. Parts No. Description Q'ty |
(A) B) (C) D) (E) (F)
1 1 172A20-82120 BUCKET PIN KIT 2 2
2 2 172155-81390 COTTER PIN 6X 35 2 2
3 2  172156-81400 SHIM ASSY 2 2
7 2  172A20-82100 PIN 25X125 ASSY 2 2
8 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
9 1 172480-82400-1 BUCKET ASSY, 350 1
9-1 1 172480-82400-2 BUCKET ASSY, 350 1 S
(A=M/#13347)
10 2 172480-81460 TOOTH KIT, POINT 3
11 3 172480-81470 TOOTH, POINT 3
12 3 172480-81480 PIN, LOCK PIN 3
13 3 172480-81490 RUBBER, PIN 3
15 3 172480-81450 ADAPTER, 13 3
16 3 172137-86240 CUTTER, SIDE 2
17 1 772480-81450-2 TOOTH ASSY 1
18 1 172157-81400-1 BUCKET ASSY, 350 1
19 2 172137-86240 CUTTER, SIDE 2
20 2 172110-89130-1 TEETHASSY 3
21 1 172157-81510-1 BUCKET ASSY 1
22 2 172137-86240 CUTTER, SIDE 2
23 2 172110-89130-1 TEETHASSY 3
24 1 172157-81500-1 BUCKET ASSY 1
25 2  172137-86240 CUTTER, SIDE 2
26 2  172110-89130-1 TEETHASSY 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 IMPLEMENT 0CK10-M40502 Fig.78

Fig.78. BLADE goin @
) =
No. Lev. Parts No. Description Q'ty |
(A) (B) (C) (D) (E) (F)
1 1 17215581390  COTTER PIN 6X 35 4 4
S 2 1 172156-81400  SHIMASSY 4 4
FIXED SPEC. 6 1 17244694100 BLADE (GREEN:88) 11
ks 61 1 172446-94100-1 BLADE (GRAY:49) 11 S
BLADE CYLINDER (A=M/#11572) (B=M/#11572)
7 1 172498-94200  PIN 25X59 ASSY 2 2
8 1 17249894240  PIN 25X59 B ASSY 2 2
9 1 24761-020000  NIPPLE, GREASE PT1/8 2 2
10 1 24761-040000  NIPPLE, GREASE B 2 2
11 1 17215581390  COTTER PIN 6X 35 4 4
12 1 172156-81400  SHIMASSY 4 4
16 1 172498-94220  PIN 25X59 ASSY 2 2
17 1 172498-94240  PIN 25X59 B ASSY 2 2
18 1 172446-94500 BLADE (GREEN:88) 11
1841 1 172446-04500-1 BLADE (GRAY:49) 11 s
(A=M#11572) (B=M/#11572)
19 1 172446-94600 BLADE L (GREEN:88) 11
191 1 172446-94600-1 BLADEL (GRAY:49) 11 s
(A=M/#11572) (B=M/#11572)
20 1 172446-94610 BLADER (GREEN:88) 11
201 1 172446-94610-1 BLADER (GRAY:49) 11 s
(A=M/#11572) (B=M/#11572)
21 1 172446-94700  PIN 20X107 2 2
22 1 172446-94710  PIN 20 2 2
[ 3ae 23 1 22417-400350 _ PIN, COTTER 4.0X35 2 2
VARIAVLE SPEC. 24 1 24761-020000 NIPPLE, GREASE PT1/8 2 2
25 1 24761-040000 NIPPLE, GREASE B 2 2

TL—=RKyUvy

BLADE CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 OPTIONAL & KIT 0CK10-M40502 Fig.79

Fig.79. P.T.O.KIT(OPTIONAL) (B1-avoot(£x) o
©= (F)=
No. Lev. Parts No. Description Q'ty |
(A) (B) () O (E) ()
1 1 172446-08510  PTO KIT, BOOM END 1
2 2 17244608500  PTO KIT, FRAME END 1
rio. 28 BMBE (PTO& 18 2 172446-08520  PTOKIT, BOOM ONLY 1

CONTROL EQUIPMENT
(P.T.0.&
LOW-HIGH PEDAL)

PTOFvh (JL—AIVR)

P.T.O0.KIT (FRAME END)
(172446—-08500)

P TORBOMNTIVRLREERIZ JL—ATUR

FTOREMEEENT 3RORTILOYIE
EEENX3UXIRTT.

Parts In order to add hydraullc function
of frame end to standard spec.wlth no

P.T.0.piping.

—2

BHUNo. 21
HERS
RH23D f10.85 (B TooL—nzok)

SHUNo. 184521& HYD. OTL PIPING
HE65D (P.T.0.FRAME END)
BHUNo. 1h59%
EBET,

Ref No.2

Ilnc Flg.23
Ref No. 18~21
Inc Flg. 65

Ref No. 1~9

1

PTOFvyhk (F—ALIVK)
P.T.0.KIT (BOOM END)
(172446—-08510)

PTOBBEDOMNTULVELERARRIC
TL—ATIVRRUT—LIVRECORE

RUORTNOY O RINZIREBRTT . Fio. T 1 E%EEOj—/_\IyH)
Parts In order to add pedal HYD.(%I.LT‘%].PL%%M END)

lock & plping of frame end &
arm end to standard spec. to

standard spec.
With no P.T.O0.plplng.

—18

PTOF¥vyh (T—LAVU—)
P.T.O0.KIT (BOOM ONRY)

(172446-08520)

T—LIVYRETOPTOREN Y hEN T BHHKIC
IL—LIVRETRERERT SROBATY .

P.T.0.pliping parts In order to extend
plping from frame end to boom end. EHUNo. 18H.

HE710RHUNO. 1#514%

BHET.
Ref No.18
inc Flg.71 Ref No.1~14

N:OId%‘TSNeW, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40502 OPTIONAL & KIT 0CK10-M40502  Fig.80

Fig.80. LONG ARM KIT(OPTIONAL) (-svaer) or
(C)= (F)=
No. Lev. Parts No. Description Q'ty I R
(A) (B) (C) (D) (E) (F)
1 1 172446-08600 ARM KIT, 870 1

Fig.70 HERE (7—L4)

rlaoH
HYD. OIL PIPING (BOOM)
(VARIABLE LEG)

1
OYI7P—LF vk

LONG ARM KIT
(172446-08600)

ro. 18 B

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.

119247-77100 14 16 172131-73410 41 16 172137-76100 58 1 172155-37310 15 5
119515-12520 6 8 172131-73420 41 17 59 1 172155-57610 28 19
119655-12570 6 9 172131-73431 41 31 60 1 172155-81390 26 14
119808-12540 6 10 172131-73440 41 18 61 1 73 3
121450-44531 9 23 172131-73450 41 19 62 1 20
121468-44510 9 21 172131-73460 41 20 69 1 74 1
121468-44540 9 24 172131-73470 41 21 70 1 75 1
121470-44540 1 35 172131-73480 41 22 172137-78130 60 8 76 6
121470-44581 9 26 172131-73490 41 23 172137-86240 77 16 77 2
124450-44560 9 25 172131-73501 41 25 19 78 1
124766-59050 9 39 32 22 1
11 7 172131-73510 41 26 25 172156-17401 14 12
129052-55630 1 6 33 172141-03202 1 14 172156-17420 14 13
172068-28490 23 18 172131-73520 41 27 3 3 172156-17430-1 14 14

172110-89130-1 77 20 34 172141-17150 14 1 172156-17430-5 14 14 -1
23 172131-73530 41 28 172141-41360 17 3 172156-61320 7 7
26 172131-73540 41 29 24 2 172156-64420 30 4
172112-16650 12 4 172131-73551 41 24 172141-41370 17 4 172156-65690 31 25
172112-76300-3 71 7 172131-73760 41 35 5 172156-72410 35 8
172112-76300-5 71 7 -1 172131-73931 41 30 21 2 37 9
172112-77580 38 17 B 172137-03300 1 27 26 16
32 B 2 15 172141-42750 19 1 73 2
67 6 172137-14630 11 4 20 1 172156-72770 33 6
172112-77660 63 14 172137-16560 9 35 172141-64370 30 3 8
64 14 1 10 172141-72580 36 12 34 4
67 29 13 13 172141-76220 63 9 6
172116-46630 31 16 21 172141-76940 71 2 35 3
172122-17190 26 1 172137-37360 15 6 172141-76990 65 4 172156-73700 56 1
27 12 172137-74520 46 19 71 3 172156-73710 56 3
73 50 35 172141-77800 72 2 172156-78490 69 12
172122-46590 19 18 47 14 172141-84630 73 36 70 12
20 14 42 172142-03302 1 28 172156-78510 69 18
172122-47250 21 17 58 3 10 70 18
172122-79890 69 37 48 12 172142-73800 43 1 172156-78520 69 13
70 37 27 44 12 70 13
172122-79920 13 26 49 35 45 3 172156-78540 69 14
172122-79930 13 1 51 172142-76100 57 1 70 14
14 19 50 14 172142-76181 57 2 172156-81400 73 4
172123-76121 58 3 42 172145-76180 65 1 8
59 3 58 172146-12150 7 4 12
60 3 51 12 172147-77800 72 3 21
61 3 27 172148-73870 43 13 25
62 3 52 15 44 14 74 2
69 3 35 45 5 6
70 3 52 172149-17120 14 7 75 2
172124-46200 21 9 53 9 172149-17130 14 9 6
172125-03951 2 37 35 172149-17140 14 8 76 7
172126-73400 40 40 50 10 11
172131-73360 41 14 54 12 172151-45010 19 2 77 3
172131-73381 41 15 27 20 2 78 2




Parts No. Index

Parts No.
172156-81400
172157-03170
172157-45630

172157-45650
172157-45840
172157-46270

172157-54800
172157-57310

172157-57360
172157-57600

172157-57600-1

172157-57610
172157-57620
172157-57630
172157-58830
172157-70090
172157-70240
172157-70450
172157-70630

Fig. No.

48

49

50

51

52

53

54

Ref. No.

Parts No.

172157-70630
172157-70640

172157-70690

Fig. No.

54
46

47

48

49

50

51

52

53

54

46
47

48
49
50

51
52

53

Ref. No.

11

Parts No.
172157-70690

172157-70700

172157-70710

172157-70720

Fig. No.

54

46

47

48

49

50

51

52

53

47

48
49

50

a W=

N
NOOANNNOBRAANNaNN

Parts No.
172157-70720

172157-70820

172157-72010
172157-72020

172157-72620

172157-72730

Fig. No.

50
51
52

53

54
46

47

48

49

50

51

52

53

Ref. No.

52
7
4

32

46




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.

172157-72730 35 1 172173-72550 36 8 172422-73550 40 19 172446-03200 1 16
37 7 172175-76590-1 71 10 -1 172422-73650 40 20 3 4
38 9 172175-76590-5 71 10 172423-76120 58 4 172446-03210 1 18
24 172175-78760 69 21 59 4 3 6
39 16 70 21 172425-73540 40 43 172446-03220 1 19
172157-73910 43 5 172176-07330 5 1 172437-03250 2 11 3 7
44 7 172179-73540 55 2 4 1 172446-03240 1 36
45 10 172183-03250 1 23 172437-03252 2 11 -1 2 10
172157-76150 66 1 172183-03280 1 26 4 1 -1 172446-03250 1 24
67 1 2 13 172437-03311 2 16 3 9
68 1 172183-16550 14 1 4 2 172446-03260 1 25
172157-76290 38 17 A 172183-16590 13 5 172437-03312 2 16 -1 172446-03270 1 37
32 A 172183-46430 19 9 4 2 1 3 16
67 3 172183-74350 46 6 172437-03322 2 17 172446-03620 2 32
172157-78640 58 13 47 54 4 3 4 16

59 13 48 45 172437-03342 2 19 172446-03621 2 32 -1

69 15 49 6 4 4 4 16 -1
70 15 50 54 172437-03343 2 19 -1 172446-03632 2 33
172157-81302-2 76 1 51 48 4 4 -1 172446-03640 2 34
172157-81302-3 76 1 -1 52 6 172437-03361 2 20 172446-03652 2 35
172157-81341-2 76 4 53 48 4 5 4 13
172157-81341-3 76 4 -1 54 42 172437-03372 2 21 172446-08500 79 2
172157-81351-2 76 5 172186-03200 1 15 4 6 172446-08510 79 1
172157-81351-3 76 5 -1 2 9 172437-03381 2 22 172446-08520 79 18
172157-81360 74 1 172186-16541 13 1 4 7 172446-08600 80 1
75 13 172186-17100 14 36 172437-03391 2 23 172446-11510 6 6
76 2 172186-72480 33 23 4 8 172446-12100 7 2

172157-81370 76 3 172186-72590 35 12 172437-03402 2 24 172446-12100-1 7 2 -1
172157-81400-1 77 18 172186-72630 35 4 4 9 172446-12130 7 3
172157-81500-1 77 24 172186-72690 35 10 172437-03422 2 26 172446-13330 9 4
172157-81510-1 77 21 172186-72910 36 15 4 1 172446-13450 9 9
172157-82340 73 30 172186-73160 40 7 172437-03461 2 27 172446-13460 9 10
172162-76320 66 3 172186-73230 40 58 4 12 172446-13470 9 1
67 4 72 172437-03501 2 28 172446-13480 9 12
68 3 172186-73240 40 37 172437-03511 1 32 172446-13490 9 13
172164-03510 1 31 172186-73410 40 41 2 29 172446-13520 9 3
3 13 172186-73450 40 52 172444-03170 1 9 172446-13530 28 6
172164-03540 1 33 172186-73710 40 82 3 1 27
3 14 172186-74800 46 45 172444-03181 1 1 172446-13540 9 17
172164-16370 12 1 172186-76370 63 12 3 2 172446-13550 9 18
172164-19130 31 1 64 12 172444-03240 1 22 172446-13560 9 14
172164-45951 21 6 172186-76390 64 9 3 8 172446-13570 9 15
172164-45961 21 7 172186-76410 57 4 172446-03130 1 4 172446-13580 9 16
172164-45970 21 8 172186-77100 72 5 2 2 172446-14150 10 8
172164-66170 31 26 172187-73570 40 55 172446-03150 1 6 172446-14250 10 13
172165-45071 20 3 172187-73600 40 81 3 17 172446-16100 12 1
172165-45970 18 6 172187-73670 40 21 172446-03160 1 7 172446-16110 12 2

172165-47871 19 3 172312-76240 63 10 2 4 172446-16111 12 2 -1
172171-14300 11 2 64 10 172446-03170 1 10 172446-16120 12 3
172171-78850 67 27 172422-73550 40 18 2 6 172446-16320 12 10




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No.
172446-16320-1 12 10 -1 172446-45850 19 6 172446-62220 29 6 172446-72820 36 14 -1
172446-16510 13 10 172446-45850-1 19 6 -1 172446-62230 29 8 172446-72820-1 36 14 -2
172446-16511 13 10 -1 172446-45890 19 7 172446-62240 29 9 172446-72830 36 14
172446-16550 13 12 172446-45890-1 19 7 -1 172446-62930 31 5 172446-72860 36 16 -1
172446-16560 13 14 172446-45900 19 8 172446-64200 30 2 172446-72871 36 16
172446-17111 14 37 172446-45910-1 23 19 172446-65190 31 8 172446-72900 38 3
172446-29101 15 1 172446-45950 24 3 172446-65240 31 10 172446-72900-1 38 31
172446-29101-1 15 1 -1 172446-49100 17 8 172446-65280 31 13 172446-72910 38 15
172446-30200 15 3 -2 172446-49120 17 10 172446-65300 31 17 172446-72910-1 38 15 -1
172446-37100 16 2 172446-49180 17 11 172446-65371 31 19 172446-72940 38 18
172446-37100-1 16 2 -1 172446-49200 17 12 172446-65380 31 20 172446-72940-1 38 18 -1
172446-37710 16 12 172446-49200-1 17 12 -1 172446-65470 31 22 172446-72950 38 30
172446-37720 16 13 172446-49250 17 13 172446-65502 31 23 172446-72950-1 38 30 -1
172446-37720-1 16 13 -1 172446-49260 17 15 172446-65540 31 24 172446-72970 38 16
172446-38600 16 16 172446-49270 17 16 172446-65581 31 15 31
172446-45011 21 1 172446-49280 17 7 172446-72100 33 1 172446-73010-2 38 1
172446-45011-1 21 1 -1 172446-49290 17 17 172446-72100-1 33 1 -1 172446-73010-3 38 1 -1
172446-45060 21 25 172446-49350 17 23 172446-72110 33 2 172446-73030 38 2
172446-45060-1 21 25 1 172446-50101 25 1 172446-72140 33 5 -1 172446-73030-1 38 2 -1
172446-45110 20 4 172446-50101-1 25 1 -1 172446-72140-1 33 5 -2 172446-73100 32 8
172446-45110-1 20 4 -1 172446-50500 26 2 172446-72150 33 5 172446-73101 32 8 -1
172446-45140 20 5 172446-50500-1 26 2 -1 172446-72260 33 7 -1 172446-73120 32 9
172446-45170 19 4 172446-50701 26 3 172446-72270 33 7 172446-73130 32 10
172446-45170-1 19 4 -1 172446-50701-1 26 3 -1 172446-72350 33 22 172446-73140 32 11
172446-45210 21 5 172446-50711 26 4 172446-72350-1 33 22 -1 172446-73150 32 12
172446-45210-1 21 5 -1 172446-50711-1 26 4 1 172446-72370 33 10 172446-73310 41 12
172446-45250-1 18 2 172446-50900 26 5 172446-72400 34 1 172446-73320 41 13
172446-45250-2 18 2 -1 172446-50900-1 26 5 -1 172446-72400-1 34 1 -1 172446-73840 44 1 -1
172446-45290 18 3 172446-50910 26 6 172446-72420 34 3 -1 1 -2
172446-45290-1 18 3 -1 172446-50910-1 26 6 -1 172446-72420-1 34 3 -2 172446-73850 44 1
172446-45320 18 4 172446-50960 26 7 172446-72430 34 3 172446-73860 44 2
172446-45320-1 18 4 -1 172446-50960-1 26 7 -1 172446-72490 34 5 -1 172446-73871 44 3
172446-45340 18 5 172446-50970 26 8 172446-72500 34 5 45 8
172446-45350 24 1 172446-50970-1 26 8 -1 172446-72550 35 1 172446-73872 44 31
172446-45350-1 24 1 -1 172446-51001 26 9 172446-72550-2 35 1 -1 45 8 -1
172446-45390 24 7 172446-51041 26 10 172446-72570 35 2 -1 172446-73890 44 6
172446-45650 22 1 172446-51051 26 11 172446-72570-2 35 2 -2 45 9
172446-45680 23 1 172446-51060 26 12 172446-72580 35 2 172446-73900 44 1
172446-45700 23 2 172446-51081 26 13 172446-72640 35 7 -1 45 2
172446-45700-1 23 2 -1 172446-51081-1 26 13 -1 172446-72650 35 7 172446-74120 46 3
172446-45710 22 2 172446-57300-1 41 1 172446-72681 35 9 49 3
172446-45710-1 22 21 172446-57300-3 41 11 172446-72700 37 1 172446-74130 46 9
172446-45750 19 17 172446-58800 29 1 172446-72700-1 37 1 -1 49 25
20 13 172446-61301 25 2 172446-72720 37 8 -2 172446-74140 46 25
172446-45760 22 11 172446-61301-1 25 2 -1 172446-72730 37 8 49 41
23 1 172446-61500 26 19 172446-72730-1 37 8 -1 172446-74150 47 2
172446-45800 19 5 172446-61500-1 26 19 -1 172446-72760 37 15 -1 50 2
20 6 172446-61531 26 20 172446-72770 37 15 172446-74160 47 20
172446-45820 22 12 172446-61531-1 26 20 -1 172446-72801 36 1 48 32
23 12 172446-62210 29 7 172446-72801-1 36 11 50 20




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref.No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No.
172446-74160 51 35 172446-74430 53 18 172446-78190 70 8 172446-78680 69 16
172446-74170 47 33 172446-74440 47 25 172446-78191 69 8 -1 70 16
50 33 48 37 70 8 -1 172446-78690 63 22
172446-74180 47 47 50 25 172446-78200 69 9 64 22
50 47 51 40 70 9 172446-78700 67 17
172446-74190 48 2 53 24 172446-78201 69 9 -1 172446-78710 69 17
51 2 54 36 70 9 -1 70 17
172446-74200 48 18 172446-74450 47 39 172446-78210 60 9 172446-78710-1 69 17 -1
51 18 50 39 172446-78220 60 10 70 17 -1
172446-74230 46 41 53 40 172446-78240 63 17 172446-78750 69 20
48 50 172446-74460 47 55 64 17 70 20
49 57 50 55 172446-78250 65 8 172446-78750-3 69 20 1
51 32 53 49 172446-78270 69 10 70 20 1
172446-74240 48 51 172446-74470 48 9 70 10 172446-78760 69 22
51 33 51 9 172446-78271 69 10 -1 70 22
172446-74260 46 18 54 9 70 10 -1 172446-78770 69 23
49 34 172446-74480 48 24 172446-78280 69 11 70 23
52 34 A 51 24 70 1 172446-78800 71 13
172446-74280 46 34 54 24 172446-78281 69 11 -1 172446-78810 71 14
49 50 172446-74500 55 1 70 11 -1 172446-78850 69 35
52 48 A 172446-74510 55 3 172446-78290 58 12 70 35
172446-74300 47 13 172446-74520 55 4 59 12 172446-78851 69 35 -1
50 13 172446-74550 49 10 172446-78300 66 20 70 35 -1
53 18 B 172446-74560 49 22 172446-78330 63 18 172446-78860 69 36
172446-74320 47 27 52 24 172446-78340 63 19 70 36
48 39 172446-74570 49 17 172446-78350 66 12 172446-78861 69 36 -1
50 27 172446-74580 49 15 13 70 36 -1
51 42 172446-75250 56 8 172446-78360 66 14 172446-81090 73 1 -1
53 24 B 172446-76140 63 8 172446-78370 66 15 172446-81090-1 73 1-2
54 36 B 64 8 172446-78380 66 16 172446-81100 73 1
172446-74340 47 41 172446-76300 65 3 172446-78390 66 17 172446-81490 74 10 -1
50 41 172446-76350 71 1 172446-78400 66 18 172446-81490-1 74 10 -2
53 40 B 172446-76500 71 8 172446-78410 66 19 172446-81500 74 10
172446-74360 47 57 172446-76500-1 71 8 -1 172446-78450 60 1 172446-81890 75 12 -2
50 57 172446-76520 71 9 12 172446-81900 75 12
53 49 B 172446-76520-1 71 9 -1 172446-78480 60 13 172446-81900-1 75 12 -1
172446-74380 48 1 172446-77100 72 1 172446-78540 60 14 172446-82300 73 29
51 1 1 -1 172446-78550 67 14 172446-82300-1 73 29 -1
54 9B 172446-78110 57 8 172446-78570 67 15 172446-94100 78 6
172446-74400 48 26 172446-78130 63 16 172446-78580 67 16 172446-94100-1 78 6 -1
51 26 64 16 172446-78590 67 18 172446-94500 78 18
54 24 B 172446-78140 58 10 172446-78600 67 19 172446-94500-1 78 18 -1
172446-74410 46 16 59 10 172446-78610 67 20 172446-94600 78 19
49 32 172446-78150 58 1 172446-78620 67 21 172446-94600-1 78 19 -1
52 34 59 11 172446-78630 67 22 172446-94610 78 20
172446-74420 46 32 172446-78161 69 6 172446-78640 67 23 172446-94610-1 78 20 1
49 48 70 6 24 172446-94700 78 21
52 48 172446-78171 69 7 172446-78650 65 9 172446-94710 78 22
172446-74430 47 1 70 7 172446-78660 67 25 172447-03220 1 20
50 11 172446-78190 69 8 172446-78670 67 26 172447-13260 8 8




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
172447-14160 10 9 172447-73840 43 12 -1 172449-72560 36 9 172649-64101 30 1
172447-14310 10 14 44 13 -1 172449-72681 36 13 172734-14620 9 38
172447-17130 14 18 45 4 -1 172450-03200 1 17 1 5
172447-17140 13 7 172447-73850 43 1-2 3 5 172964-03370 1 29
172447-17150 13 8 1-3 172455-61720 9 36 3 11
172447-45230 18 1 172447-73860 43 14 A 172456-53700 17 18 172964-03481 1 30
172447-53560 40 2 81 19 172458-73820 43 12 3 12
172447-61500-1 25 3 172447-73880 43 10 44 13 172A20-03140 1 5
172447-61500-2 25 3 -1 172447-74200 48 44 45 4 2 3
172447-72321 33 9 51 47 172462-03320 2 18 172A20-11310 6 2
34 2 172447-74250 46 5 172462-78800 58 14 172A20-11510 6 5
37 2 49 5 59 14 172A20-11550 6 7
38 4 52 5 172463-03290 2 14 172A20-12200 7 1
19 172447-74300 47 9 172480-03130 1 38 172A20-13100 8 1
39 7 50 9 172480-03201 1 21 172A20-13110 8 2
172447-72380 33 1 53 7 172480-50480 27 3 172A20-13120 8 4
172447-72531 33 12 172447-74310 47 10 172480-50910 27 7 172A20-13150 8 6
34 7 50 10 172480-65450 31 18 172A20-13160 8 7
37 3 53 8 172480-72510 39 10 172A20-13300 9 1
38 5 172447-74380 48 46 172480-72510-1 39 10 -1 172A20-13301 9 1 -1
20 51 49 172480-73700 56 4 172A20-13320 9 3 -1
39 12 54 43 172480-75350 56 9 172A20-13350 9 5
172447-72790-2 37 17 172447-76210 66 2 172480-81450 77 15 172A20-13420 9 6
172447-72790-3 37 17 -1 67 2 172480-81460 77 10 172A20-13430 9 7
172447-73100 40 28 68 2 172480-81470 77 11 172A20-17110 14 17
172447-73120 40 29 172447-76310 63 11 172480-81480 77 12 172A20-17111 14 17 -1
172447-73140 40 30 64 1 172480-81490 77 13 172A20-37100 16 1-2
172447-73150 40 31 172447-76520 66 4 172480-82400-1 77 9 172A20-37150 16 1
172447-73160 40 32 67 28 172480-82400-2 77 9 -1 172A20-45550 17 24
172447-73170 40 33 68 23 172498-11330 6 1 172A20-45550-1 17 24 1
172447-73180 40 34 172447-76700 66 5 172498-13600 9 19 172A20-50200 27 1
172447-73190 40 35 67 5 172498-13610 9 20 172A20-50200-1 27 1 -1
172447-73250 40 38 68 4 172498-13611 9 20 -1 172A20-50201 27 1-2
172447-73280 40 39 172448-03170 1 39 172498-16520 13 9 A 172A20-50350 27 2
172447-73300 40 1 172448-03180 1 40 172498-45600 21 15 172A20-50350-1 27 2 -1
172447-73440 40 12 172448-50720 27 5 172498-71130 32 2 172A20-50500 27 4
172447-73450 40 13 172448-50770 27 6 172498-74430 46 42 172A20-50500-1 27 4 -1
172447-73480 40 16 172448-50770-2 27 6 -1 49 58 172A20-61500 27 10
172447-73500 40 73 172448-73840 45 11 172498-81320 73 18 172A20-61500-1 27 10 -1
172447-73510 40 42 1-2 172498-82320 73 35 172A20-65100-1 31 6
172447-73550 40 44 172448-73850 45 1 172498-94200 78 7 172A20-65300 31 9
172447-73570 40 56 172448-73860 45 7 172498-94220 78 16 172A20-65310 31 12
172447-73580 40 61 172448-73900 44 15 A 172498-94240 78 8 172A20-65320 31 1
172447-73590 40 71 45 13 A 17 172A20-65330 31 14
172447-73801 43 1 82 19 172519-04180 1 34 172A20-71100 32 1
172447-73802 43 1 -1 83 2 3 15 172A20-71200 32 6
172447-73810 43 2 172449-37110 16 3 172524-17010 14 2 172A20-72500 39 1
172447-73821 43 3 172449-37110-1 16 3 -1 172524-17330 14 3 172A20-72500-1 39 1 -1
172447-73822 43 3 -1 172449-72030 36 2 172638-76190 65 2 172A20-72530 39 1
172447-73830 43 4 172449-72321 36 7 172648-16600 13 6 172A20-73310 42 1




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
172A20-73311 42 1 -1 172A29-03760 4 14 172A29-74480 54 2 172A64-73790 82 1
172A20-73320 42 2 172A29-03800 2 12 172A29-74490 54 18 172A64-73800 82 2
172A20-73321 42 2 -1 172A29-13240 8 5 172A29-74500 54 41 172A64-73810 82 3
172A20-73330 42 3 172A29-14100 10 1 172A29-74510 52 23 83 4
172A20-73340 42 4 172A29-14200 10 17 54 45 172A64-73840 82 6
172A20-73400 42 2 A 172A29-14240 10 19 172A29-74520 52 55 172A64-73850 82 7
172A20-73410 42 2B 172A29-14250 10 20 54 16 83 7
172A20-73420 42 2C 172A29-14280 10 22 172A29-74530 54 17 172A64-73860 82 9 1
172A20-73430 42 2D 172A29-14600 1 3 172A29-74540 52 56 83 9 -1
172A20-73440 42 2 E 172A29-16300 12 9 172A29-74600 52 16 172A64-73870 81 10
172A20-78100 57 7 172A29-16500 13 2 172A29-74610 52 18 82 10
172A20-78120 57 9 172A29-16501 13 2 -1 172A29-78130 61 14 83 10
172A20-78150 62 1 172A29-17130 14 38 172A29-78140 61 13 172A64-73880 82 9
172A20-78160 62 9 172A29-45100 21 4 172A29-78150 61 9 83 9
172A20-78180 62 10 172A29-45100-1 21 4 1 172A29-78160 61 1 172A64-73890 82 15
172A20-78190 62 16 172A29-45400 17 2 172A29-78170 61 10 83 15
172A20-78200 62 12 172A29-45400-1 17 2 -1 16 172A82-42750 19 1 -1
172A20-78210 62 8 172A29-54100 28 2 172A29-78180 61 12 20 141
172A20-78220 62 14 172A29-54100-1 28 2 -1 172A29-78190 61 8 172A82-45550 17 24 -2
172A20-78230 61 15 172A29-54140 28 29 172A29-81400 73 16 172A82-73790 81 1
62 13 172A29-54141 28 29 -1 17 172A82-73800 81 2
15 172A29-54150 28 5 172A29-81620 74 12 172A82-73810 81 3
172A20-78240 63 19 -1 172A29-54150-1 28 5 -1 13 172A82-73840 81 6
64 19 172A29-54180 28 8 75 10 172A82-73850 81 7
172A20-78270 64 18 172A29-54180-1 28 8 -1 11 172A82-73860 81 8
172A20-78400 68 14 172A29-54200 28 11 172A29-82350 73 31 172A82-73870 81 9 1
22 172A29-54200-1 28 11 -1 172A29-82370 73 32 172A82-73880 81 9
172A20-78430 68 13 172A29-54300 28 26 172A29-82400 73 33 172A82-73890 83 1
15 172A29-54300-1 28 26 -1 172A29-82450 73 34 172A82-73900 83 3
172A20-78440 68 20 172A29-62100 29 4 172A36-03411 2 25 172A82-73940 83 16
172A20-78450 68 21 172A29-62151 29 3 4 10 172B02-73860 82 8
172A20-78460 68 18 172A29-62801 31 2 172A38-03200 2 38 83 8
172A20-78470 68 1 172A29-62900 31 4 4 15 172B02-73870 81 1
172A20-78480 68 12 172A29-65200 31 21 172A38-03201 2 38 -1 82 11
172A20-78490 68 19 172A29-74100 52 1 4 15 -1 83 1
172A20-78500 68 16 172A29-74110 49 1 172A38-03210 2 39 172B02-73880 81 12
172A20-78510 68 17 172A29-74120 46 1 172A38-03211 2 39 -1 82 12
172A20-82100 76 15 172A29-74300 46 44 172A54-64100 30 1 -1 83 12
16 48 48 172A54-64110 30 1A 172B02-73890 81 1 -1
77 7 49 9 1 A1 82 11 -1
172A20-82120 77 1 51 51 172A54-64120 30 1B 83 11 -1
172A29-03110 1 2 172A29-74400 52 3 1 B-1 183140-07581 1 41
172A29-03120 1 3 172A29-74410 52 9 172A55-03310 1 15 -1 194151-04141 10 2
172A29-03180 1 12 172A29-74420 52 27 2 9 -1 194151-04150 10 3
2 7 172A29-74430 52 41 172A64-16120 12 2B 194151-57100 14 15
172A29-03190 1 13 172A29-74440 53 3 172A64-64010 30 1 -2 194202-56460 58 9
2 8 172A29-74450 53 19 172A64-64020 30 1C 9 -1
172A29-03600 2 30 54 31 172A64-64030 30 1D 59 9
172A29-03610 2 31 172A29-74460 53 29 172A64-64050 30 1E 9 -1
172A29-03760 2 36 172A29-74470 53 41 172A64-72040 36 2 -1 60 15




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No.

194202-56460 61 17 22137-080000 70 26 -1 22242-000401 44 8 23393-020000 61 5
62 17 22137-100000 9 29 45 1 62 5
69 33 13 17 22242-000421 81 16 66 7
70 33 17 -1 22242-000451 82 17 67 9
194250-04301 10 4 14 22 83 18 68 6
194250-04321 10 6 17 25 22252-000260 41 5 23393-030000 63 23
194940-24350 28 14 31 33 22252-000470 15 8 64 23
194940-61790 13 16 32 13 22252-000620 16 6 23393-040000 71 4
198072-04320 11 1 22137-200000 19 10 22252-000720 41 6 23394-020000 60 6
198461-52950 14 16 -1 22157-080000 31 34 22312-100320 43 7 61 6
1A1060-48300 16 4 69 32 22351-030012 40 54 62 6
1A1380-55310 13 15 70 32 22351-030025 18 8 66 8
22 22157-100000 19 11 22351-050012 40 22 67 10
23 22217-080000 1 8 22351-050025 18 9 68 7
24 12 6 22372-080000 30 5 23491-080002 10 10
58 8 14 23 31 37 23491-140002 56 12
8 -1 21 10 22372-120000 31 36 23871-010000 43 8
59 8 31 35 22417-160160 21 19 44 9
8 -1 32 3 20 45 12

63 21 69 24 22 4 63 14 -1

64 21 25 14 14 -2

1A1380-62160 28 25 26 23 4 64 14 -1

29 12 70 24 14 14 -2
1A1686-57850 7 13 25 22417-200200 31 38 81 17
1A6260-27270 17 1 26 22417-400350 78 23 82 18
1C6281-52310 7 6 81 15 22486-100500 22 5 83 19
18 7 82 16 23 5 23871-030000 65 5
21 28 83 17 22487-080160 7 5 24101-060020 40 23
24 4 22217-100000 8 9 9 40 24101-060044 40 83
1C6281-52320 7 8 9 37 22857-400120 13 19 24101-060054 15 9
1E8490-01351 8 3 13 18 23000-013000 63 20 24101-062064 16 7
22117-060000 19 19 18 -1 64 20 24101-062074 41 7
20 15 25 4 23000-054000 6 12 24163-405300 41 8
22 13 5 23001-025000 9 30 24311-000090 10 12
23 13 26 21 23001-035000 9 31 24311-000100 40 24
22117-080000 19 20 22 23001-041000 57 10 24311-000140 20 7
20 16 28 20 23010-014000 10 1 24311-000160 10 15
21 18 33 24 23065-070130 9 27 56 13
69 34 44 16 23391-020000 58 5 24311-240100 46 20
70 34 73 37 59 5 36
22137-060000 9 28 83 20 60 4 47 15
14 20 22217-120000 16 9 61 4 28
21 22217-140000 8 10 62 4 43
22137-080000 12 5 22217-160000 27 8 66 6 59
12 22242-000150 40 53 67 7 48 13
23 20 22242-000250 15 7 8 28
28 9 22242-000300 16 5 68 5 40
31 31 22242-000350 41 4 69 4 49 18
32 73 38 70 4 36
69 26 -1 22242-000401 43 6 23393-020000 60 5 52




Parts No. Index

Parts No.
24311-240100

24311-350220
24315-000040

24315-000060
24315-000080

24315-000100

24315-000110

Fig. No.

50

51

52

53

48

49

Parts No.
24315-000110

24315-000140

Fig. No.

50

51

52

53

54

46

47

48
49

Ref. No.

_

Parts No.
24315-000140

24315-000180

24315-000240
24315-000440
24315-000560

24321-000700

24321-001300
24325-000700

24325-001050
24341-000060
24341-000080
24341-000670
24356-240370
24550-025250

24550-030300
24761-020000

Fig. No.

50
51
52
53

54
57

63
64

Ref. No.

Parts No.
24761-020000

24761-040000

24761-050000

26013-060122

26013-060202
26013-060252
26013-080162

26013-080202

26013-080252
26013-080302
26013-080352

26013-100162

-1




Parts No. Index

Parts No.

26013-100162
26013-100202

26013-100252

26013-100302

26013-100402

26013-100552
26013-120202
26013-120252
26013-120352

26013-120402
26014-080162

26014-080202
26051-060002

26051-080002

26051-100002
26072-100302

26072-100352

Fig. No.

65
8
9

14

17

Parts No.

26072-100552
26076-080352
26116-060162
26116-080122
26116-080162

26116-080252
26116-080254
26116-080302

26116-080354

26116-080454
26116-080504

26116-080604
26116-100162

26116-100202

26116-120252
26346-080002
26347-080002
26347-100002
26366-080002

26367-100002
26450-050452

48

49

50

Parts No.
26450-050452

26450-060102
26450-080802
26450-100202
26450-100252

26450-100352
26557-050102

Fig. No.

50

51

52

53

48

49

50

51

52

53

54

Parts No.

26557-050102
26587-040062

26589-060162
26716-080002

26716-100002
26716-200002
26736-140002
26756-080002

26756-100002
26756-120002

26757-080002
26979-080252
27260-260000
29420-100000
772446-37100

772446-37100-1

772446-37300

772446-37300-3

772446-76120

772480-81450-2

772A20-75100
772A29-03100
772A29-03170
933110-00301

933110-54100

933113-05180
933113-05190
933113-15900
933125-05300
933147-03400




Parts No. Index

Parts No.
933152-03700

933160-06711
933166-24240

933168-14170
933168-55770

933170-01490
933171-15801

Fig. No.

15
16
73

71

33
69

70

. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(JP)
	2.LABEL(EX)
	3.SAFETY LABEL(JP)
	4.SAEFTY LABEL(EX)
	5.ACCESSORY
	6.SUC.PIPE & EXH.PIPE
	7.ACCELERATOR
	8.ENGINE MOUNT
	9.RADIATOR & MOUNT
	10.FUEL TANK
	11.FUEL PIPE
	12.BATTERY
	13.ELECTRIC PART(WIRING)
	14.ELECTRIC PART(EQUIPMENT)
	15.SPROCKET & ROLLER
	16.CRAWLER,IDLER & ADJUST
	17.CONTROL EQUIPMENT(LINK STAND)
	18.CONTROL EQUIPMENT(STOPPER)
	19.CONTROL EQUIPMENT(BOOM & BRACKET)
	20.CONTROL EQUIPMENT(ARM & TURNING)
	21.CONTROL EQUIPMENT(TRAVEL & BLADE)
	22.CONTROL EQUIPMENT(SWING)
	23.CONTROL EQUIPMENT(P.T.O. &  LOW-HIGH PEDAL)
	24.CONTROL EQUIPMENT(VARIABLE LEG OPERATE)
	25.TRACK FRAME(FIXED LEG)
	26.TRACK FRAME(LINK VARIABLE LEG)
	27.TRACK FRAME(SLIDE VARIABLE LEG)
	28.TURNING FRAME
	29.STEP & TURNING LOCK
	30.SEAT & MOUNT
	31.BONNET
	32.HYD.OIL PUMP & JOINT
	33.BOOM CYLINDER
	34.ARM CYLINDER
	35.BUCKET CYLINDER
	36.SWING CYLINDER
	37.BLADE CYLINDER
	38.LINK VARIABLE LEG CYLINDER
	39.SLIDE VARIABLE LEG CYLINDER
	40.TRAVEL MOTOR
	41.TURNING MOTOR(PREVIOUS)
	42.TURNING MOTOR(FROM M11977)
	43.SWIVEL JOINT(FIXED LEG)(Y SPEC.)
	81.(43A)SWIVEL JOINT(FIXED LEG)(N SPEC.)
	44.SWIVEL JOINT(LINK VARIABLE LEG)(Y SPEC.)
	83.(44A)SWIVEL JOINT(LINK VARIABL LEG)(N SPEC.)
	45.SWIVEL JOINT(SLIDE VARIABLE LEG)(Y SPEC.)
	82.(45A)SWIVEL JOINT(SLIDE VARIABLE LEG)(N SPEC.)
	46.CONTROL VALVE(FIXED LEG:1/3)
	47.CONTROL VALVE(FIXED LEG:2/3)
	48.CONTROL VALVE(FIXED LEG:3/3)
	49.CONTROL VALVE(LINK VARIABLE LEG:1/3)
	50.CONTROL VALVE(LINK VARIABLE LEG:2/3)
	51.CONTROL VALVE(LINK VARIABLE LEG:3/3)
	52.CONTROL VALVE(SLIDE VARIABLE LEG:1/3)
	53.CONTROL VALVE(SLIDE VARIABLE LEG:2/3)
	54.CONTROL VALVE(SLIDE VARIABLE LEG:3/3)
	55.CHECK VALVE(VARIABLE LEG)
	56.HYD.OIL TANK
	57.HYD.OIL PIPING(TANK-PUMP-VALVE)
	58.HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(FIXED LEG)
	59.HYD.OIL PIPING(VALVE-TURNING MOTOR,SWING)(VARIABLE LEG)
	60.HYD.OIL PIPING(VALVE-SWIVEL)(FIXED LEG)
	61.HYD.OIL PIPING(VALVE-SWIVEL)(LINK VARIABLE LEG)
	62.HYD.OIL PIPING(VALVE-SWIVEL)(SLIDE VARIABLE LEG)
	63.HYD.OIL PIPING(RETURN)(FIXED LEG)
	64.HYD.OIL PIPING(RETURN)(VARIABLE LEG)
	65.HYD.OIL PIPING(P.T.O.FRAME END)
	66.HYD.OIL PIPING(TRACK FRAME)(FIXED LEG)
	67.HYD.OIL PIPING(TRACK FRAME)(LINK VARIABLE LEG)
	68.HYD.OIL PIPING(TRACK FRAME)(SLIDE VARIABLE LEG)
	69.HYD.OIL PIPING(BOOM)(FIXED LEG)
	70.HYD.OIL PIPING(BOOM)(VARIABLE LEG)
	71.HYD.OIL PIPING(P.T.O.BOOM END)
	72.GREASING
	73.BOOM & BOOM BRACKET
	74.ARM
	75.LONG ARM
	76.BUCKET ARM & LINK
	77.BUCKET
	78.BLADE
	79.P.T.O.KIT(OPTIONAL)
	80.LONG ARM KIT(OPTIONAL)
	Parts No. Index

